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Certification of Test Report

Applicant : CLIMAX TECHNOLOGY CO., LTD.
No. 258, Sinhu 2nd Rd., Neihu District,
Taipei City 114, Taiwan ( R.O.C.)

Manufacturer : CLIMAX TECHNOLOGY CO., LTD.
No. 258, Sinhu 2nd Rd., Neihu District,
Taipei City 114, Taiwan ( R.O.C.)

Tested equipment

Type description : Hybrid Security Alarm System

Model number o HYBX-XXXXX-XXXXX Series(x=0~9, A~Z or blank)

Brand name .

Operation frequency : Please see chapter 2.3.

RF output power : Band 2: 24.79dBm (EIRP)
Band 4 26.19dBm (EIRP)
Band 5: 21.66dBm (ERP)
Band 7: 26.49dBm (EIRP)
Band 40: 25.74dBm (EIRP)

Power supply : 100-240Va.c.

Regulation applied : 47CFR Part 22 (2023-10), Part 24 (2023-10),
Part 27 (2023-10)

Test method - 47CFR Part 2 (2023), TIA/EIA-603E (2016) and
ANSI C63.26 (2015)

| HEREBY CERTIFY THAT: The test results written in this report were derived conscientiously
in accordance with the requirements and procedures of 47CFR Part 2 (2023), TIA/EIA-603E
(2016), and it was found that the device described above is in compliance with the
applicable limits specified in 47CFR Part 22/24/27.

Laboratory disclaimer:
. The result of this test report is valid only in connection to the sample has been

tested at the laboratory of Worldwide Testing Services (Taiwan) Co. Ltd.
This test report shall always be duplicated in full pages unless the written approval
of the testing laboratory is obtained.

. Antenna gain is provided by applicant and laboratory issue relevant data and results.
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Test engineer:
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Date WTS-Lab. Name Signature

Technical responsibility for area of testing:

October 26, 2024 Kevin Wang K&‘ﬁ"" GWL?/

Date WTS Name Signature




JEME,

LS

gy o

_SAF,
E‘;-J_
>
Woo?

Worldwide Testing Services(Taiwan) Co., Ltd.

o
“v

Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

TABLE OF CONTENTS
S 11/ 11V AN = TR 3
1.1 DESCRIPTION OF TESTED EQUIPMENT ....uutttiietieeeesiiittrneeeeeesssssassssseressessssnssssssssessesssnsssssssseesesssnanns 3
1.2 DATE OF TESTING PROCESSING 11tuuuiittetttesstssassseesseessssssssseesssesssssssseessssessssmmteeesttesseeeer 3
1.3 MODIFICATION INFORMATION ...ttettutetetteeetessassesessaseessssnssesessnsesssnnsesssnnssesesteesssnsesestnneesesnnres 3
1.4 T E ST STANDARDS . ...ttttttttetttteeetteettt e ssseettetes st sesetttees st teseeeteesses i tseeesseess s rsreeereeestrrarrreeess 3
1.5 SUMMARY OF TEST RESULT eettteeetteeettseasseeesssesssssnsssssssssessssnnssseessessssssnassssssssessssnassseessseesssnnnns 4
2. GENERAL INFORMATION ...ttt e e e e e et et e e e e e e e e e e eeaat s seeeesreeennnnnns 5
2.1 TESTING LABORATORY tuuutiieeetteestsnusssessstsesssssssssesssssssssntssesssesssssnttteesteesssreeereee 5
2.2 DETAILS OF APPROVAL HOLDER ....c.uu ettt et e et e e e e et e e e e e e e et ee e e e e e e e e e eae e e e ea e e eee e e e e aeenaeeeeennaeens 5
2.3 DESCRIPTION OF TESTED SY STEM .. uiiiittttttttuuteteeeteessssnnnsseesssesssssneeessssessssnmeeestsesseeeeren 6
2.4 T E ST ENVIRONMENT ettt et ettt e ettt e e et e e e e e et e e ee e e e ee e e et ee e e e e ee e e e eeeen e eeeennseerennneerennneeennnns 8
2.5 GENERAL TEST REQUIREMENT «.oiiii ittt ettt ettt ettt 9
2.6 TEST EQUIPMENT LIS T ittt 10
3. REPOWER OQUT T PUT ettt ettt et e e e e e e e et e e e e e eeeeeeesetnseeeeeereeessnnnnns 12
3.1 T E ST PROCEDURE ....cettutittettteetetesesee st seeee s seseesaseaessaseseesateeeesaseeee st seesesanseeee st sessessnsesesrnnreenes 12
3.2 L1 ST 15 13
4, MODULATION CHARA CTERISTICS ..ottt ittt e ettt e e e n e s e e 20
4.1 T EST PROCEDURE ....cett ettt ettt e et e e e et e e e et e e e e et e e e e e e e e e ee e e eeeeen e eeeeeneeeeeenaeeeennnareeees 20
4.2 B B ST U T T 20
5. PEAK-=TO-AVERAGE RATIO ..ottt e e e ettt e e e e e e ee s e e e e eeseeerrannas 21
51 T E ST PROCEDURE ....ettttttttstteestteesssssssssesssessssssasssessseesssssatsseesseesssssasssessteessssnnnstreesseeessssnnnrreeess 21
5.2 S ] =5 O TR 21
5.3 L3 ST 22
6. OCCUPIED BANDWID T T H. .ottt ettt ettt e e e e et e s s e e e e e e ees bt rrrreeeseesrrbaans 30
6.1 LI =0 T = T = 30
6.2 B ST RESULTS ettuiiiietttietetiteeeeteseseesaaseseesaseseesaseeessaseseesaseee e s e seeee s e seesesanseeeesansessesnnresenrnnreeees 31
7. SPURIOUS EMISSIONS AT ANTENNA TERMINALS ... 52
7.1 T E ST PROCEDURE ....ettttttttstteestteesssssssssesssessssssasssessseesssssatsseesseesssssasssessteessssnnnstreesseeessssnnnrreeess 56
7.2 B ST RESULTS vt eieeete ettt ettt e et e e e et e e e e et e e e e et eee e e e eeeee e e e eeeenn e eeeeenneeeeennareeennnaaeeees 56
7.3 EXPLANATION OF TEST RESULT .. ttettteettsuussseesteessssnnsssessssssssssnrseessssessssnteeeessesssnreeeereenn 128
7.4 CALCULATION OF LIMIT FOR SPURIOUS AT ANTENNA TERMINALS ....uueeeeeeeeeeeeeeeeeeeeeeeenns 128
8. FIELD STRENGTH OF SPURIOUS RADIATION ..ot 129
8.1 LSS =T 10 = 0 T = T 129
8.2 L1 ST 1 129
8.3 EXPLANATION OF TEST RESULT tttttuutettetuntetessunsesessusesessnsesessasesessnsesessneesesstetessnrtesesnn e 129
8.4 CALCULATION OF LIMIT FOR FIELD STRENGTH OF SPURIOUS ....cotvvvvttiiiieeeeeeeessiinseseesseessssnnnns 129
8.5 TEST RESULT OF BAND EDGE EMISSIONS ..evtuieiertnieeeestnseesestnseesesssessesssssssstnseessssseesessnnsesssnnns 130

Worldwide Testing Services(Taiwan) Co., Ltd. Page 1 of 207



JEME,

LS

gy o

,SAF,E-

b

=
A

Worldwide Testing Services(Taiwan) Co., Ltd.

%
Woo?

o
“v

Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

9. FREQUENCY STABILITY Lottt tae e e aee e s a e e s e e snre e e snaeeennreeens 196
9.1 TEST PROCEDURE ......cttttttttttttteettetee ettt ettt ettt ettt ettt ettt et ettt ettt ettt ettt ettt ettt e ettt e ettt ettt e et rerereeeeerereeeeeeees 203
9.2 LSS R ST ST 204

YN ad = = N1 B 1 B G TR TR 207

Worldwide Testing Services(Taiwan) Co., Ltd. Page 2 of 207



JEME,

LS

gy o

_SAF,
E‘;-J_
>
Woo?

Worldwide Testing Services(Taiwan) Co., Ltd.

o
“v

Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI
1 Summary

1.1  Description of tested equipment
This equipment under tested, HY Bx-xxxxx-xxxxx Series(x=0~9, A~Z or blank)
is a Hybrid Security Alarm System.
This test report only contains test requirements specified in 47CFR Part 22, Part 24, Part 27

for LTE function. For other functions; please refer to separate test report with respect to the
relevant test standard and specification.

1.2  Date of testing processing
Date of receipt of test item: October 17, 2024

Date of test: from October 18, 2024 to October 25, 2024
Other Information: None

1.3 Modification Information

No modification was made during the all test items been performed.

1.4 Test standards

Technical standard: 47CFR Part 22 (2023-10), Part 24 (2023-10),
Part 27 (2023-10)

Test method: 47 CFR Part 2 (2021), TIA/EIA-603E (2016),
ANSI C63.26 (2015)

Deviation from test standard: None

Worldwide Testing Services(Taiwan) Co., Ltd. Page 3 of 207
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1.5  Summary of test result
Harmonized Standard Requirements and Conformance Test Specifications
Item | Clause Test Content Limit Test
Result

822.913 Effective Radiated Power and ERP < 7 Watts (Band 5)

3.2 | §24.232 |Equivalent Isotropic Radiated Power EIRP < 2 Watts (Band 2) Pass
827.50 Measurement EIRP < 1 Watts (Band 4)
8§24.232 .

5.3 §27.50 Peak-to—Average Ratio <13dB Pass

6.2 | §2.1049 Occupied Bandwidth OBW : No Limit Pass
§22.917 : .

72 | §24.23g | Conducted Spurious Emission < 43+10log10(P[Watts]) Pass

Measurement

§27.53
822.917 : : .

8.2 | 524038 |  Raciated Spurious Emission < 43+10l0g10(P[Watts]) Pass

easurement

§27.53
§22.917

8.5 | §24.238 |Conducted Band Edge Measurement < 43+10log10(P[Watts]) Pass
§27.53
§2.1055
822.355 | Frequency stability / Temperature

92 824.235 variation Measurement <2.5ppm Pass
827.54

Test item Name

Measurement Uncertainty

Estimation Result of Uncertainty of Radiated Emission(3M-966A)

Expanded Uncertainty :
0.009-30 MHz : 1.88 dB
30-1000 MHz : 3.20 dB
1-18 GHz : 3.56 dB
18-40 GHz : 2.94 dB

Estimation Result of Uncertainty of Conducted Output Power
Measurement

Expanded Uncertainty : 1.64 dB

Estimation Result of Uncertainty of Bandwidth Measurement

Expanded Uncertainty : 0.45 kHz

Estimation Result of Uncertainty of Frequency Drift Measurement

Expanded Uncertainty : 6.11 Hz

Estimation Result of Uncertainty of Band Edge Measurement

Expanded Uncertainty : 0.67 dBc

The decision rule is: Measurement uncertainty is not included in the calculation of test results.

Worldwide Testing Services(Taiwan) Co., Ltd.

Page 4 of 207
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2 General Information

2.1  Testing laboratory
2.1.1 Location

10m OATS
No.5-1, Lishui, Shuang Sing Village, Wanli Dist.,
New Taipei City 207, Taiwan (R.0.C.)

3 meter semi-anechoic chamber
No. 99, Sec. 1, Balian Rd., Xizhi Dist.,
New Taipei City 221032, Taiwan (R.O.C.)

Worldwide Testing Services (Taiwan) Co., Ltd.
6F., No. 58, Ln. 188, Ruiguang Rd., Neihu Dist.,
Taipei City 114, Taiwan (R.O.C.)

Tel: 886-2-6606-8877

2.1.2 Details of accreditation status

Accredited testing laboratory

FCC filed test laboratory Reg. No.: TW1072, TW1140, TW1146, TW1477, TWO0037

Industry Canada filed test laboratory Reg. No.: 20037, 31634

2.1.3 Test location, where different from Worldwide Testing Services (Taiwan) Co., Ltd.

Name:

Accredited number:
Street:

Town:

Country:

~~===

2.2  Details of approval holder

Name: CLIMAX TECHNOLOGY CO., LTD.
Street: No. 258, Sinhu 2nd Rd., Neihu District,
Town: Taipei City 114,

Country: Taiwan ( R.0.C.)

Manufacturer: (if different from applicant)

Name: A
Street: A
Town: A
Country: /

Worldwide Testing Services(Taiwan) Co., Ltd.

Page 5 of 207
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Description of Tested System

2.3

The EUT was tested alone without the Accessories or Peripherals.

Equipment

| Model No. | Series No. |

Software

| Cable information |

Note

No accessories were used with this EUT.

Frequencies Selected to be investigated:

Band 2
Test Frequency Bandwidth NuL Frequency of NoL Frequency of
ID [MHz] Uplink [MHz] Downlink
[MHz]
1.4 18607 1850.7 607 1930.7
3 18615 1851.5 615 1931.5
Low Range 5 18625 1852.5 625 1932.5
10 18650 1855 650 1935
1511 18675 1857.5 675 1937.5
20 M 18700 1860 700 1940
Mid Range 17 54[’1?/”25&1[?, 18900 1880 900 1960
1.4 19193 1909.3 1193 1989.3
3 19185 1908.5 1185 1988.5
High Range 5 19175 1907.5 1175 1987.5
10 19150 1905 1150 1985
1511 19125 1902.5 1125 1982.5
20 M 19100 1900 1100 1980
NOTE 1. Bandwidth for which a relaxation of the specified UE receiver sensitivity requirement
(TS 36.101 [27] Clause 7.3) is allowed.
Band 4
Test Frequency ID Bandwidth NuL Frequency of NoL Frequency of
[MHz] Uplink [MHz] Downlink
[MHz]
1.4 19957 1710.7 1957 2110.7
Low Range 3 19965 1711.5 1965 21115
5 19975 1712.5 1975 21125
10 20000 1715 2000 2115
15 20025 1717.5 2025 2117.5
20 20050 1720 2050 2120
Mid Range 1.4/3/5/10/15/20 20175 17325 2175 21325
1.4 20393 1754.3 2393 2154.3
3 20385 1753.5 2385 2153.5
High Range 5 20375 1752.5 2375 2152.5
10 20350 1750 2350 2150
15 20325 1747.5 2325 2147.5
20 20300 1745 2300 2145
Worldwide Testing Services(Taiwan) Co., Ltd. Page 6 of 207
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Band 5

Test Frequency ID Bandwidth NuL Frequency of NoL Frequency of
[MHz] Uplink [MHz] Downlink
[MHz]
1.4 20407 824.7 2407 869.7
Low Range 3 20415 825.5 2415 870.5
5 20425 826.5 2425 871.5
10 [ 20450 829 2450 874
Mid Range P 20525 836.5 2525 881.5
1.4 20643 848.3 2643 893.3
High Range 3 20635 847.5 2635 8925
5 20625 846.5 2625 891.5
10 M 20600 844 2600 889
NOTE 1: Bandwidth for which a relaxation of the specified UE receiver sensitivity requirement
(TS 36.101 [27] Clause 7.3) is allowed.

Band 7
Test Frequency ID Bandwidth Nuc Frequency of NoL Frequency of
[MHZz] Uplink [MHz] Downlink
[MHz]
5 20775 2502.5 2775 2622.5
Low Range 10 20800 2505 2800 2625
15 20825 2507.5 2825 2627.5
20 M 20850 2510 2850 2630
Mid Range 5’{21‘30%11]5 21100 2535 3100 2655
5 21425 2567.5 3425 2687.5
High Range 10 21400 2565 3400 2685
15 21375 2562.5 3375 2682.5
201 21350 2560 3350 2680

NOTE 1: Bandwidth for which a relaxation of the specified UE receiver sensitivity requirement
(TS 36.101 [27] Clause 7.3) is allowed.

Band 40
Test Frequency ID Bandwidth EARFCN |Frequency (UL and DL)
[MHZz] [MHz]
Low Range 5 38675 2302.5
10 38700 2305
15 38725 2307.5
20 38750 2310
Mid Range 5/10/15/20 39150 2350
High Range 5 39625 2397.5
10 39600 2395
15 39575 2392.5
20 39550 2390
Worldwide Testing Services(Taiwan) Co., Ltd. Page 7 of 207
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2.4

Antenna type: Monopole antenna

Antenna gain: Band 2: 1.37dBi ~ Band 4: 2.61dBi ~ Band 5: -0.61dBi -
Band 7: 4.55dBi ~ Band 40: 3.23dBi

Power supply: 100-240Va.c.

Sample no.: #01

Test environment

Temperature: 27 °C

Relative humidity content: 54 %

Air pressure: 86-103 Kpa

Special statement:

1.

2.
3.

This test report is valid in connection to the model has been tested, any modification to the product
which is different from the test model will avoid the certification of the test report.

This test report shall always be duplicated in full pages unless the written approval of the testing.
The x in model number is representing different case shape, case colors, led mask color, and
control ID.

The model number of EUT is HYB-LITE. This model does not contain logo.

Worldwide Testing Services(Taiwan) Co., Ltd. Page 8 of 207
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2.5

General Test Requirement

Radiated Emission: For investigated frequency is equal to or below 1GHz, the RBW and VBW
of the spectrum analyzer was 100 kHz and 100 kHz respectively with an appropriate sweep
speed.

For investigated frequency is above 1GHz, both of RBW and VBW of the spectrum analyzer
were 1 MHz with an appropriate sweep speed. The analyzer was calibrated in dB above a
microvolt at the output of the antenna.

The table used for radiated measurements is capable of continuous rotation. The spectrum was
scanned from 30 MHz to the frequency specified as follows:

(1) If the intentional radiator operates below 10 GHz: to the tenth harmonic of the highest
fundamental frequency or to 40 GHz, whichever is lower.

(2) If the intentional radiator operates at or above 10 GHz and below 30 GHz: to the fifth
harmonic of the highest fundamental frequency or to 100 GHz, whichever is lower.

(3) If the intentional radiator operates at or above 30 GHz: to the fifth harmonic of the highest
fundamental frequency or to 200 GHz, whichever is lower, unless specified otherwise elsewhere
in the rules.

For hand-held devices, a exploratory test was performed with three (3) orthogonal planes to
determine the highest emissions.

When an emission was found, the table was rotated to produce the maximum signal strength. At
this point, the antenna was raised and lowered from 1m to 4m. The antenna was placed in both
the horizontal and vertical planes.

Worldwide Testing Services(Taiwan) Co., Ltd. Page 9 of 207
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2.6 Test Equipment List
Power
Code No. Test equipment Mode No. Serial No. Brand Cal. Date | Next Cal. Date
ETSTW-RE 050 Attenuator 10dB SOHF-010-1 None JFW 2024/2/16 2025/2/15
ETSTW-RE 099 DC Block 50DB-007-1 None JFW 2024/2/16 2025/2/15
ETSTW-GSM 003 | Radio i‘r’f;r;z‘:fcaﬁ"“ MT8820C 6201342073 Anritsu 2024/5/8 2025/5/7
ETSTW-Cable 030 Microwave Cable S[g(sjogﬁf;)m 279067  |HUBER+SUHNER|  2024/8/26 2025/8/25
Frequency stability
Code No. Test equipment Mode No. Serial No. Brand Cal. Date | Next Cal. Date
ETSTW-CE009 | |EMP.& HUMIDITY GTH-225-40-1P-U MAAO0305-009 | GIANTFORCE |  2024/7/23 2025/7/22
CHAMBER
ETSTW-RE 050 Attenuator 10dB SOHF-010-1 None JFW 2024/2/16 2025/2/15
ETSTW-RE 099 DC Block 50DB-007-1 None JFW 2024/2/16 2025/2/15
ETSTW-GSM 003 | Radio /C\‘I’lr;‘;zue‘;icaﬁo“ MT8820C 6201342073 Anritsu 2024/5/8 2025/5/7
ETSTW-Cable 030 Microwave Cable SUCOFLEX 104 279067  |HUBER+SUHNER|  2024/2/16 2025/2/15

(S Cable9)

Peak to Average Ratio & Conducted Spurious emission, band edge, Occupied Bandwidth,

26DB Bandwidth
Code No. Test equipment Mode No. Serial No. Brand Cal. Date Next Cal. Date

ETSTW-RE 050 Attenuator 10dB SOHF-010-1 None JFW 2024/2/16 2025/2/15
ETSTW-RE 055 i%icfﬁz%l\ﬁ FSU 26 200074 R&S 2024/3/7 2025/3/6
ETSTW-RE 099 DC Block 50DB-007-1 None JFW 2024/2/16 2025/2/15
ETSTW-GSM 023 Power Divider 4901.19.A None SUHNER 2024/8/26 2025/8/25
ETSTW-GSM 003 | Radio i‘;lr;‘;z‘gicaﬁo“ MT8820C 6201342073 Anritsu 2024/5/8 2025/5/7
ETSTW-Cable 030 Microwave Cable Slg(sjogalﬁi(gl)o“ 279067 HUBER+SUHNER 2024/2/16 2025/2/15

Worldwide Testing Services(Taiwan) Co., Ltd.

Page 10 of 207
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Spurious Emission (966A)

Code No. Test equipment Mode No. Serial No. Brand Cal. Date | Next Cal. Date
ETSTW-RE 153 Signal Analyzer FSV40 101929 R&S 2024/9/11 2025/9/10
ETSTW-RE 154 | EMI Test Receiver ESR3 102829 R&S 2024/4/10 2025/4/9
ETSTW-RE 160 Amplifier Module CHC3 None WTS 202417112 2025/7/11

TRILOG Broadband 01380&AT- |SCHWARZBECK
ETSTW-RE 177 At VULB 9168&EMCI-N-6-06 06007 SENGC 2024/3/4 2025/3/3
ETSTW-RE 178 | Double Ridged Guide DRH18-E 210505A18ES RFSPIN 2024/2/29 2025/2/28
Horn Antenna
ETSTW-Cable 077 | SMA type cable (10m) | EMC104-SM-SM-10000 230511 EMCI 202417112 2025/7/11
ETSTW-Cable 084 | SMA type cable (1m) SF104-11SMA-1000 816477/4 HONOVA 2024/7/12 2025/7/11
ETSTW-Cable 089 | SMA type cable (2m) |  SF104-11SMA-2000 SN 811889/4 HUBERF:SUHNE 2024/7/12 2025/7/11
EMI TEST Version ETS-03A1

WTSTW-SW 002 SOFTWARE EZ EMC None Farad Version EMEC.3AL
ETSTW-GSM 024 | Radio i‘;g;“zi’;'ca“o” MT8821C None Anritsu 2024/4/23 2025/4/22

Worldwide Testing Services(Taiwan) Co., Ltd.
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3.
3.1

RF Power Output
Test procedure

3.11 Conducted Method

Per 47CFR Part 2.1046, the RF power output shall be measured at the RF output terminals and
following procedure is employed:

The transmitter output was connected as the following figure:

_[Attenuator]_| Spectrum
10dB Analyzer
Attenuator
=0 10dB )
Base-Station
. Simulator
Splitter

The whole connection system is calibrated with a standard signal generator. Power on and make
a link form simulator to EUT and then set the EUT to maximum output power.
Measure the RF power with the spectrum analyzer in accordance the following settings:
RBW: 300 kHz for Frequency below 1GHz and 1MHz for Frequency equal to
and above 1GHz.
VBW: 300 kHz for Frequency below 1GHz and 1MHz for Frequency equal to
and above 1GHz.
Span: 2MHz
Sweep: 3s
The power output at the transmitter antenna terminal is then determined by assign the value of
the corrected factor to the spectrum analyzer reading.

Tests were performed at three frequencies (low, middle and high channels) and operation mode
selected.

Worldwide Testing Services(Taiwan) Co., Ltd. Page 12 of 207
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3.2

Test Results

Test date: October 20, 2024
Temperature: 25.5 °C
Humidity: 58.9 %

Tester: Sora

Band 2
POWER(dBm) POWER(dBm) POWER(dBm) EIRP EIRP EIRP
BW(MHz)|Modulation| RB Size |RB offset Low Mid High Low Mid High
Ch18607/1850.7MHz | Ch18900/1880MHz | Ch19193/1909.3MHz |Ch18607/1850.7MHz| Ch18900/1880MHz | Ch19193/1909.3MHz
1.4 QPSK 1 0 22.59 22.67 22.53 23.96204 24.04204 23.90204
14 QPSK 1 3 23.14 22.87 22.68 24.51204 24.24204 24.05204
14 QPSK 1 5 22.71 22.73 22.48 24.08204 24.10204 23.85204
14 QPSK 3 0 23.04 23.01 22.86 24.41204 24.38204 24.23204
1.4 QPSK 3 1 22.98 23 22.84 24.35204 24.37204 24.21204
14 QPSK 3 3 22,94 22.81 22.74 24.31204 24.18204 24.11204
14 QPSK 6 0 21.79 21.97 21.76 23.16204 23.34204 23.13204
14 160AM 1 0 21.29 21.79 21.22 22.66204 23.16204 22.59204
1.4 16QAM 1 3 22.23 21.76 21.73 23.60204 23.13204 23.10204
14 16QAM 1 5 22.02 21.97 21.54 23.39204 23.34204 22.91204
POWER(dBm) POWER(dBm) POWER(dBm) EIRP EIRP EIRP
BW(MHz)|Modulation| RB Size |RB offset Low Mid High Low Mid High
Ch18615/1851.5MHz | Ch18900/1880MHz | Ch19185/1908.5MHz |Ch18615/1851.5MHz| Ch18900/1880MHz | Ch19185/1908.5MHz
3 QPSK 1 0 22.83 23.03 22.85 24.20204 24.40204 24.22204
3 QPSK 1 7 22.82 22.85 22.78 24.19204 24.22204 24.15204
3 QPSK 1 14 22.74 22.88 22.61 24.11204 24.25204 23.98204
3 QPSK 8 0 21.89 21.95 21.89 23.26204 23.32204 23.26204
3 QPSK 8 3 21.87 21.96 21.77 23.24204 23.33204 23.14204
3 QPSK 8 7 21.87 21.92 21.68 23.24204 23.29204 23.05204
3 QPSK 15 0 21.89 22.07 21.91 23.26204 23.44204 23.28204
3 16QAM 1 0 21.84 21.76 21.74 23.21204 23.13204 23.11204
3 16QAM 1 7 22.33 22.3 21.64 23.70204 23.67204 23.01204
3 16QAM 1 14 21.66 21.87 21.69 23.03204 23.24204 23.06204
POWER(dBm) POWER(dBm) POWER(dBm) EIRP EIRP EIRP
BW(MHz)|Modulation| RB Size |RB offset Low Mid High Low Mid High
Ch18625/1852.5MHz | Ch18900/1880MHz | Ch19175/1907.5MHz |Ch18625/1852.5MHz| Ch18900/1880MHz | Ch19175/1907.5MHz
5 QPSK 1 0 22.64 22.74 22.73 24.01204 24.11204 24.10204
5 QPSK 1 12 22.74 2291 22.8 24.11204 24.28204 24.17204
5 QPSK 1 24 22.86 2291 22.66 24.23204 24.28204 24.03204
5 QPSK 12 0 21.66 21.71 21.54 23.03204 23.14204 22.91204
5 QPSK 12 6 21.71 21.82 21.54 23.08204 23.19204 22.91204
5 QPSK 12 13 21.97 21.72 21.55 23.34204 23.09204 22.92204
5 QPSK 25 0 21.79 21.84 21.64 23.16204 23.21204 23.01204
5 16QAM 1 0 21.22 21.66 21.64 22.59204 23.03204 23.01204
5 160AM 1 12 22.38 22.27 21.16 23.75204 23.64204 22.53204
5 16QAM 1 24 21.47 21.55 21.38 22.84204 22.92204 22.75204
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Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

POWER(dBm) POWER(dBm) POWER(dBm) EIRP EIRP EIRP
BW(MHz)|Modulation| RB Size |RB offset Low Mid High Low Mid High
Ch18650/1855MHz | Ch18900/1880MHz | Ch19150/1905SMHz | Ch18650/1855MHz | Ch18900/1880MHz | Ch19150/190SMHz
10 QPSK 1 0 2.72 2.71 22.84 24.09204 24.14204 24.21204
10 QPSK 1 24 22.99 22.82 23.16 24.36204 24.19204 24.53204
10 QPSK 1 49 22.72 22.67 22.62 24.09204 24.04204 23.99204
10 QPSK 25 0 21.91 21.97 22.03 23.28204 23.34204 23.40204
10 QPSK 25 12 21.96 21.89 22.04 23.33204 23.26204 23.41204
10 QPSK 25 25 21.93 21.818 21.77 23.30204 23.19004 23.14204
10 QPSK 50 0 22.01 22.07 21.97 23.38204 23.44204 23.34204
10 16QAM 1 0 21.35 21.48 21.83 22.72204 22.85204 23.20204
10 16QAM 1 24 21.55 22.19 22.01 22.92204 23.56204 23.38204
10 16QAM 1 49 22.13 21.91 21.57 23.50204 23.28204 22.94204
POWER(dBm) POWER(dBm) POWER(dBm) EIRP EIRP EIRP
BW(MHz)|Modulation| RB Size |RB offset Low Mid High Low Mid High
Ch18675/1857.5MHz | Ch18900/1880MHz | Ch19125/1902.5MHz |Ch18675/1857.5MHz| Ch18900/1880MHz | Ch19125/1902.5MHz
15 QPSK 1 0 23.05 23.13 22.84 24.42204 24.50204 24.21204
15 QPSK 1 37 23.26 23.21 23.42 24.63204 24.58204 24.79204
15 QPSK 1 74 23.35 22.9 22.68 24.72204 24.36204 24.05204
15 QPSK 36 0 22.04 22.22 22.01 23.41204 23.59204 23.38204
15 QPSK 36 19 22.33 22.13 22.23 23.70204 23.50204 23.60204
15 QPSK 36 39 22.2 22.11 22.04 23.57204 23.48204 23.41204
15 QPSK 75 0 22.09 22.01 22.02 23.46204 23.38204 23.39204
15 16QAM 1 0 22.13 22.43 22.14 23.50204 23.80204 23.51204
15 16QAM 1 37 22.58 22.62 22.53 23.95204 23.99204 23.90204
15 16QAM 1 74 22.03 22.11 21.77 23.40204 23.48204 23.14204
POWER(dBm) POWER(dBm) POWER(dBm) EIRP EIRP EIRP
BW(MHz)| Modulation| RB Size |RB offset Low Mid High Low Mid High
Ch18700/1860MHz | Ch18900/1880MHz [ Ch19100/1900MHz |Ch18675/1857.5MHz| Ch18900/1880MHz [ Ch19125/1902.5MHz
20 QPSK 1 0 22.67 22.78 22.49 24.04204 24.15204 23.86204
20 QPSK 1 49 22.84 23.05 23.07 24.21204 24.42204 24.44204
20 QPSK 1 99 23.05 22.65 22.55 24.42204 24.02204 23.92204
20 QPSK 50 0 21.84 21.8 21.72 23.21204 23.17204 23.09204
20 QPSK 50 25 21.81 21.87 21.76 23.18204 23.24204 23.13204
20 QPSK 50 50 21.77 21.79 21.53 23.14204 23.16204 22.90204
20 QPSK 100 0 21.95 22.02 21.69 23.32204 23.39204 23.06204
20 16QAM 1 0 22.16 22.22 21.65 23.53204 23.59204 23.02204
20 16QAM 1 49 22.31 22.29 22.11 23.68204 23.66204 23.48204
20 16QAM 1 99 21.84 22.1 21.74 23.21204 23.47204 23.11204
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Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

Band 4
EIRP
POWER(dBm) POWER(dBm) POWER(dBm) EIRP Mid EIRP
BW(MHz)|Modulation| RB Size |RB offset Low Mid High Low ChO0175/1732.5MH High
Ch19957/1710.7MHz | Ch20175/1732.5MHz | Ch20393/1754.3MHz | Ch19957/1710.7MHz , Ch20393/1754.3MHz
1.4 QPSK 1 0 23 23.01 23.09 25.61054 25.62054 25.70054
14 QPSK 1 3 23.15 23.24 23.21 25.76054 25.85054 25.82054
1.4 QPSK 1 5 23.01 23.08 22.99 25.62054 25.69054 25.60054
1.4 QPSK 3 0 23.16 2337 22.98 25.77054 25.98054 25.59054
1.4 QPSK 3 1 23.13 23.26 23.22 25.74054 25.87054 25.83054
1.4 QPSK 3 3 23.11 23.33 23.12 25.72054 25.94054 25.73054
1.4 QPSK 6 0 22.02 22.15 22.21 24.63054 24.76054 24.82054
1.4 16QAM 1 0 21.47 21.61 21.88 24.08054 24.22054 24.49054
1.4 16QAM 1 3 22.26 22.16 22.31 24.87054 24.77054 24.92054
1.4 16QAM 1 5 22.16 22.12 22.11 24.77054 24.73054 24.72054
POWER(dBm) POWER(dBm) POWER(dBm) EIRP %[}?; EIRP
BW(MHz)|Modulation| RB Size |RB offset Low Mid High Low ChO0175/1732.5MH High
Ch19965/1711.5MHz | Ch20175/1732.5MHz | Ch20385/1753.5MHz | Ch19965/1711.5MHz , Ch20385/1753.5MHz
3 QPSK 1 0 22.84 23.01 23.05 25.45054 25.62054 25.66054
3 QPSK 1 7 23.34 23.51 23.26 25.95054 26.12054 25.87054
3 QPSK 1 14 23.27 23.05 23.01 25.88054 25.66054 25.62054
3 QPSK 8 0 22.15 22.36 2191 24.76054 2497054 24.52054
3 QPSK 8 3 2.11 22.19 21.79 24.72054 24.80054 24.40054
3 QPSK 8 7 22.15 22.18 21.92 24.76054 24.79054 24.53054
3 QPSK 15 0 21.87 22.04 21.65 24.48054 24.65054 24.26054
3 16QAM 1 0 21.81 21.93 21.76 24.42054 24.54054 24.37054
3 16Q0AM 1 7 21.91 22.03 22.06 24.52054 24.64054 24.67054
3 16QAM 1 14 21.93 21.91 21.59 24.54054 24.52054 24.20054
POWER(dBm) POWER(dBm) POWER(dBm) EIRP %[}if EIRP
BW(MHz)|Modulation| RB Size |RB offset Low Mid High Low Ch0175/1730.5MH High
Ch19975/1712.5MHz | Ch20175/1732.5MHz | Ch20375/1752.5MHz | Ch19975/1712.5MHz ) Ch20375/1752.5MHz
5 QPSK 1 0 23.12 23.18 23.21 25.73054 25.79054 25.82054
5 QPSK 1 12 23.58 23.28 23.07 26.19054 25.89054 25.68054
5 QPSK 1 24 23.08 23.27 23.01 25.69054 25.88054 25.62054
5 QPSK 12 0 21.99 22.18 21.84 24.60054 24.79054 24.45054
S QPSK 12 6 22.04 22.13 21.76 24.65054 24.74054 24.37054
5 QPSK 12 13 22.08 22.08 21.75 24.69054 24.69054 24.36054
5 QPSK 25 0 22.27 2237 2211 24.88054 24.98054 24.72054
5 16QAM 1 0 21.92 21.96 21.57 24.53054 24.57054 24.18054
5 16QAM 1 12 2.17 22.01 22.33 24.78054 24.62054 24.94054
5 16QAM 1 24 21.84 21.84 22.08 24.45054 24.45054 24.69054
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Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

POWER(dBm) POWER(dBm) POWER(dBm) EIRP ?\i}fj EIRP
BW(MHz)|Modulation| RB Size |RB offset Low Mid High Low Ch20175/1732.5MH High
Ch20000/1715MHz | Ch20175/1732.5MHz | Ch20350/1750MHz | Ch20000/1715MHz , N Ch20350/1750MHz
10 QPSK 1 0 23.02 23.19 23.02 25.63054 25.80054 25.63054
10 QPSK 1 24 23.18 23.11 23.17 25.79054 25.72054 25.78054
10 QPSK 1 49 22.94 22.83 22.89 25.55054 25.44054 25.50054
10 QPSK 25 0 22.02 22.16 22.11 24.63054 24.77054 24.72054
10 QPSK 25 12 21.99 22.06 21.96 24.60054 24.67054 24.57054
10 QPSK 25 25 21.95 22.12 21.74 24.56054 24.73054 24.35054
10 QPSK 50 0 22.05 22.11 22.12 24.66054 24.72054 24.73054
10 16QAM 1 0 21.44 21.56 21.87 24.05054 24.17054 24.48054
10 16QAM 1 24 21.68 21.74 21.93 24.29054 24.35054 24.54054
10 16QAM 1 49 21.91 21.53 21.51 24.52054 24.14054 24.12054
POWER(dBm) POWER(dBm) POWER(dBm) EIRP I;:\E[}?; EIRP
BW(MHz)|Modulation| RB Size |RB offset Low Mid High Low ChO0175/1732.5MH High
Ch20025/1717.5MHz | Ch20175/1732.5MHz | Ch20325/1747.5MHz | Ch20025/1717.5MHz , Ch20325/1747.5MHz
15 QPSK 1 0 22.94 22.98 23.09 25.55054 25.59054 25.70054
15 QPSK 1 37 23.44 23.36 23.38 26.05054 25.97054 25.99054
15 QPSK 1 74 23.03 23.12 23.12 25.64054 25.73054 25.73054
15 QPSK 36 0 22.16 22.29 22.09 24.77054 24.90054 24.70054
15 QPSK 36 19 22.09 22.19 22.12 24.70054 24.80054 24.73054
15 QPSK 36 39 22.13 2.21 22.09 24.74054 24.88054 24.70054
15 QPSK 75 0 22.26 22.31 22.14 24.87054 24.92054 24.75054
15 160AM 1 0 2.11 22.21 22.37 24.72054 24.88054 24.98054
15 16QAM 1 37 22.51 22.21 22.55 25.12054 24.88054 25.16054
15 160AM 1 74 22.23 22.22 22.37 24.84054 24.83054 24.98054
POWER(dBm) POWER(dBm) POWER(dBm) EIRP I;:\IE; EIRP
BW(MHz)|Modulation| RB Size |RB offset Low Mid High Low Cho0175/1732.5MH High
Ch20050/1720MHz | Ch20175/1732.5MHz | Ch20300/1745MHz | Ch20050/1720MHz , Ch20300/1745MHz
20 QPSK 1 0 23.11 23.55 23.34 25.72054 26.16054 25.95054
20 QPSK 1 49 23.26 23.26 23.42 25.87054 25.87054 26.03054
20 QPSK 1 99 23.16 23.11 22.92 25.77054 25.72054 25.53054
20 QPSK 50 0 22.29 22.36 22.42 24.90054 24.97054 25.03054
20 QPSK 50 25 22.55 22.39 22.34 25.16054 25.00054 24.95054
20 QPSK 50 50 22.16 22.26 22.29 24.77054 24.87054 24.90054
20 QPSK 100 0 22.25 22.25 22.22 24.86054 24.86054 24.83054
20 16QAM 1 0 21.88 22.34 22.15 24.49054 24.95054 24.76054
20 16QAM 1 49 22.54 21.94 22.11 25.15054 24.55054 24.72054
20 160AM 1 9 21.84 22.08 22.1 24.45054 24.69054 24.71054
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Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

Band 5
POWER(dBm) POWER(dBm) POWER(dBm) ERP ERP ERP
BW(MHz)|Modulation| RB Size |RB offset Low Mid High Low Mid High
Ch20407/824.1MHz | Ch20525/836.5MHz | Ch20643/848.3MHz |Ch20407/824.7MHz| Ch20525/836.5MHz | Ch20643/848.3MHz
14 QPSK 1 0 23.67 23.81 24.16 20.91476 21.05476 21.40476
14 QPSK 1 3 23.79 23.98 24.24 21.03476 21.22476 21.48476
14 QPSK 1 5 23.76 24.05 23.96 21.00476 21.29476 21.20476
14 QPSK 3 0 23.95 24.09 24.11 21.19476 21.33476 21.35476
14 QPSK 3 1 24.16 24.14 24.28 21.40476 21.38476 21.52476
1.4 QPSK 3 3 23.79 23.86 24.11 21.03476 21.10476 21.35476
1.4 QPSK 6 0 22.81 22.65 22.93 20.05476 19.89476 20.17476
1.4 16QAM 1 0 22.62 22.86 22.56 19.86476 20.10476 19.80476
1.4 16QAM 1 3 22.92 22.71 23.03 20.16476 20.01476 20.27476
1.4 16QAM 1 5 22.75 22.58 22.86 19.99476 19.82476 20.10476
POWER(dBm) POWER(dBm) POWER(dBm) ERP ERP ERP
BW(MHz)|Modulation| RB Size |RB offset Low Mid High Low Mid High
Ch20415/825.5MHz | Ch20525/836.5MHz | Ch20635/847.5MHz |Ch20415/825.5MHz| Ch20525/836.5SMHz | Ch20635/847.5MHz
3 QPSK 1 0 24.16 24.18 24.22 21.40476 21.42476 21.46476
3 QPSK 1 7 24.13 24.13 24.26 21.37476 21.37476 21.50476
3 QPSK 1 14 24.18 24.16 24.21 21.42476 21.40476 21.45476
3 QPSK 8 0 23.06 23.22 23.16 20.30476 20.46476 20.40476
3 QPSK 8 3 23.09 23.09 23.15 20.33476 20.33476 20.39476
3 QPSK 8 7 23.05 23.12 23.26 20.294776 20.36476 20.50476
3 QPSK 15 0 23.04 22.75 23.01 20.284776 19.99476 20.254'76
3 16QAM 1 0 2272 22.69 22.71 19.96476 19.93476 19.95476
3 16QAM 1 7 23.41 23.36 23.02 20.65476 20.60476 20.26476
3 16QAM 1 14 23.19 22.98 23.01 20.43476 20.22476 20.25476
POWER(dBm) POWER(dBm) POWER(dBm) ERP ERP ERP
BW(MHz)| Modulation| RB Size |RB offset Low Mid High Low Mid High
Ch20425/826.5MHz | Ch20525/836.5MHz | Ch20625/846.5MHz |Ch20425/826.5SMHz | Ch20525/836.5MHz | Ch20625/846.5MHz
5 QPSK 1 0 23.98 24.05 23.89 21.22476 21.29476 21.13476
5 QPSK 1 12 24.25 24.11 24.38 21.49476 21.35476 21.62476
5 QPSK 1 24 24.25 23.96 24.19 21.49476 21.20476 21.43476
5 QPSK 12 0 23.01 23.07 23.02 20.25476 20.31476 20.26476
5 QPSK 12 6 23.03 23.09 23.11 20.274776 20.334776 20.35476
5 QPSK 12 13 23.01 23.16 23.17 20.254'76 20.40476 20.41476
5 QPSK 25 0 22,97 23.01 2291 20.21476 20.25476 20.21476
5 16QAM 1 0 22.86 22.37 22.82 20.10476 19.61476 20.06476
5 16QAM 1 12 23.6 23.17 22.84 20.84476 20.41476 20.08476
5 16QAM 1 24 22.97 22.95 22.97 20.21476 20.19476 20.21476
POWER(dBm) POWER(dBm) POWER(dBm) ERP ERP ERP
BW(MHz)|Modulation| RB Size |RB offset Low Mid High Low Mid High
Ch20450/829MHz | Ch20525/836.5MHz | Ch20600/844MHz | Ch20450/829MHz | Ch20525/836.5MHz | Ch20600/844MHz
10 QPSK 1 0 23.75 24.11 23.85 20.99476 21.35476 21.09476
10 QPSK 1 24 24.42 24.16 24.24 21.66476 21.40476 21.48476
10 QPSK 1 49 24.08 24.01 24.17 21.32476 21.25476 21.41476
10 QPSK 25 0 23.11 23.11 23.06 20.35476 20.35476 20.30476
10 QPSK 25 12 23.17 23.11 23.05 20.414776 20.354'76 20.294'76
10 QPSK 25 25 23.22 23.07 23.11 20.464776 20.31476 20.354'76
10 QPSK 50 0 23.02 23.12 23 20.26476 20.36476 20.24476
10 16QAM 1 0 22.54 22.96 22.98 19.78476 20.20476 20.22476
10 16QAM 1 24 22.99 22.91 22.97 20.23476 20.15476 20.21476
10 16QAM 1 49 22.66 22.93 22.76 19.90476 20.17476 20.00476
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Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

Band 7
POWER(dBm) POWER(dBm) POWER(dBm) EIRP EIRP EIRP
BW(MHz)|Modulation| RB Size |RB offset Low Mid High Low Mid High
Ch20775/2502.5MHz| Ch21100/2535MHz |Ch21425/2567.5MHz| Ch20775/2502.5MHz| Ch21100/2535MHz | Ch21425/2567.5MHz
5 QPSK 1 0 21.74 21.15 21.05 26.28746 25.69746 25.59746
5 QPSK 1 12 21.55 21.43 21.25 26.09746 25.97746 25.79746
5 QPSK 1 24 21.42 21.42 21.08 25.96746 25.96746 25.62746
5 QPSK 12 0 20.55 20.22 20.03 25.09746 24.76746 24.57746
5 QPSK 12 6 20.51 20.38 20.12 25.05746 24.92746 24.66746
5 QPSK 12 13 20.48 20.32 20.16 25.02746 24.86746 24.70746
5 QPSK 25 0 20.59 20.37 20.01 25.13746 24.91746 24.55746
5 160AM 1 0 20.73 20.04 20.15 25.27746 24.58746 24.69746
5 16QAM 1 12 21.04 20.84 20.35 25.58746 25.38746 24.89746
5 16QAM 1 24 20.61 20.19 20.01 25.15746 2473746 24.55746
POWER(dBm) POWER(dBm) POWER(dBm) EIRP EIRP EIRP
BW(MHz)|Modulation| RB Size |RB offset Low Mid High Low Mid High
Ch20800/2505MHz | Ch21100/2535MHz | Ch21400/2565MHz | Ch20800/2505MHz | Ch21100/2535MHz | Ch21400/2565MHz
10 QPSK 1 0 21.55 21.16 21.28 26.09746 25.70746 25.82746
10 QPSK 1 24 21.43 21.41 21.55 25.97746 25.95746 26.09746
10 QPSK 1 49 21.33 21.17 21.15 25.87746 25.71746 25.69746
10 QPSK 25 0 20.55 20.17 20.25 25.09746 24.71746 24.79746
10 QPSK 25 12 20.55 20.36 20.07 25.09746 24.90746 24.61746
10 QPSK 25 25 20.33 20.36 20.01 24.87746 24.90746 24.55746
10 QPSK 50 0 20.58 20.32 20.18 2512746 24.86746 2472746
10 160AM 1 0 20.77 20.24 20.01 25.31746 24.78746 24.55746
10 16QAM 1 24 20.55 20.32 20.04 25.09746 24.86746 24.58746
10 16QAM 1 49 20.00 20.25 20.25 24.54746 24.79746 24.79746
POWER(dBm) POWER(dBm) POWER(dBm) EIRP EIRP EIRP
BW(MHz)|Modulation| RB Size |RB offset Low Mid High Low Mid High
Ch20825/2507.5MHz| Ch21100/2535MHz |Ch21375/2562.5MHz| Ch20825/2507.5MHz| Ch21100/2535MHz | Ch21375/2562.5MHz
15 QPSK 1 0 21.65 21.05 21.33 26.19746 25.59746 25.87746
15 QPSK 1 37 21.69 21.52 21.47 26.23746 26.06746 26.01746
15 QPSK 1 74 20.93 21.44 21.19 25.47746 25.98746 25.73746
15 QPSK 36 0 20.55 20.05 20.39 25.09746 24.59746 24.93746
15 QPSK 36 19 20.31 20.23 20.49 24.85746 24.77746 25.03746
15 QPSK 36 39 20.07 20.09 20.05 24.61746 24.63746 24.59746
15 QPSK 75 0 20.19 20.31 20.23 24.73746 24.85746 24.77746
15 160AM 1 0 20.85 20.24 20.11 25.39746 24.78746 24.65746
15 16QAM 1 37 20.54 20.84 20.46 25.08746 25.38746 25.00746
15 16QAM 1 74 20.17 20.47 20.26 24.71746 25.01746 24.80746
POWER(dBm) POWER(dBm) POWER(dBm) EIRP EIRP EIRP
BW(MHz)|Modulation| RB Size |RB offset Low Mid High Low Mid High
Ch20850/2510MHz | Ch21100/2535MHz | Ch21350/2560MHz | Ch20850/2510MHz | Ch21100/2535MHz | Ch21350/2560MHz
20 QPSK 1 0 21.89 20.97 21.53 26.43746 25.51746 26.07746
20 QPSK 1 49 21.22 21.69 21.48 25.76746 26.23746 26.02746
20 QPSK 1 99 21.05 21.94 21.58 25.59746 26.48746 26.12746
20 QPSK 50 0 20.35 20.04 20.35 24.89746 24.58746 24.89746
20 QPSK 50 25 20.18 20.21 20.27 24.72746 24.75746 24.81746
20 QPSK 50 50 20.07 20.39 20.23 24.61746 24.93746 2477746
20 QPSK 100 0 20.27 20.31 20.42 24.81746 24.85746 24.96746
20 160AM 1 0 20.77 20.02 20.44 25.31746 24.56746 24.98746
20 16QAM 1 49 20.35 20.40 20.36 24.89746 24.94746 24.90746
20 16QAM 1 99 20.01 20.59 20.36 24.55746 25.13746 24.90746

Worldwide Testing Services(Taiwan) Co., Ltd.
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Registration number: W6M22410-23833-C-247
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Band 40
POWER(dBm) POWER(dBm) POWER(dBm) EIRP EIRP EIRP
BW(MHz)|Modulation| RB Size |RB offset Low Mid High Low Mid High
Ch38675/2302.5MHz| Ch39150/2350MHz |Ch39625/2397.5MHz|Ch38675/2302.5MHz| Ch39150/2350MHz | Ch39625/2397.5MHz
5 QPSK 1 0 21.89 21.53 21.39 25.11756 24.75756 24.61756
5 QPSK 1 12 22.02 21.68 21.86 25.24756 24.90756 25.08756
5 QPSK 1 24 21.63 21.36 21.69 24.85756 24.58756 24.91756
5 QPSK 12 0 20.91 20.55 20.48 24.13756 23.77756 23.70756
5 QPSK 12 6 20.92 20.61 20.75 24.14756 23.83756 23.97756
5 QPSK 12 13 21.02 20.47 20.73 24.24756 23.69756 23.95756
5 QPSK 25 0 20.79 20.46 20.55 24.01756 23.68756 23.77756
5 160AM 1 0 20.66 20.05 20.03 23.88756 23.27756 23.25756
5 16QAM 1 12 20.46 20.24 20.49 23.68756 23.46756 23.71756
5 16QAM 1 24 20.11 20.08 20.28 23.33756 23.30756 23.50756
POWER(dBm) POWER(dBm) POWER(dBm) EIRP EIRP EIRP
BW(MHz)|Modulation| RB Size |RB offset Low Mid High Low Mid High
Ch38700/2305MHz | Ch39150/2350MHz | Ch39600/2395MHz | Ch38700/2305MHz | Ch39150/2350MHz | Ch39600/2395MHz
10 QPSK 1 0 21.92 21.47 21.58 25.14756 24.69756 24.80756
10 QPSK 1 24 21.80 21.41 21.59 25.02756 24.63756 24.81756
10 QPSK 1 49 21.61 21.39 21.51 24.83756 24.61756 24.73756
10 QPSK 25 0 21.02 20.56 20.71 24.24756 23.78756 23.93756
10 QPSK 25 12 20.88 20.55 20.77 24.10756 23.77756 23.99756
10 QPSK 25 25 20.97 20.45 20.67 24.19756 23.67756 23.89756
10 QPSK 50 0 20.97 20.61 20.64 24.19756 23.83756 23.86756
10 160AM 1 0 20.13 20.03 20.06 23.35756 23.25756 23.28756
10 16QAM 1 24 20.01 20.02 20.05 23.23756 23.24756 23.27756
10 16QAM 1 49 20.07 20.04 20.03 23.29756 23.26756 23.25756
POWER(dBm) POWER(dBm) POWER(dBm) EIRP EIRP EIRP
BW(MHz)|Modulation| RB Size |RB offset Low Mid High Low Mid High
Ch38725/2307.5MHz| Ch39150/2350MHz |Ch39575/2392.5MHz|Ch38725/2307.5MHz| Ch39150/2350MHz | Ch39575/2392.5MHz
15 QPSK 1 0 22.29 21.86 22.15 25.51756 25.08756 25.37756
15 QPSK 1 37 22.51 22.17 22.46 25.73756 25.39756 25.68756
15 QPSK 1 74 21.90 21.73 21.85 25.12756 24.95756 25.07756
15 QPSK 36 0 21.02 20.64 20.77 24.24756 23.86756 23.99756
15 QPSK 36 19 20.76 20.61 20.77 23.98756 23.83756 23.99756
15 QPSK 36 39 20.87 20.41 20.57 24.09756 23.63756 23.79756
15 QPSK 75 0 20.83 20.54 20.74 24.05756 23.76756 23.96756
15 16QAM 1 0 20.61 20.37 20.49 23.83756 23.59756 23.71756
15 160AM 1 37 20.80 20.19 20.53 24.02756 23.41756 23.75756
15 16QAM 1 74 20.16 20.00 20.67 23.38756 23.22756 23.89756
POWER(dBm) POWER(dBm) POWER(dBm) EIRP EIRP EIRP
BW(MHz)|Modulation| RB Size |RB offset Low Mid High Low Mid High
Ch38750/2310MHz | Ch39150/2350MHz | Ch39550/2390MHz | Ch38750/2310MHz | Ch39150/2350MHz | Ch39550/2390MHz
20 QPSK 1 0 21.93 21.72 21.62 25.15756 24.94756 24.84756
20 QPSK 1 49 22.10 21.78 21.93 25.32756 25.00756 25.15756
20 QPSK 1 99 21.57 21.31 21.41 24.79756 24.53756 24.63756
20 QPSK 50 0 20.92 20.76 20.85 24.14756 23.98756 24.07756
20 QPSK 50 25 20.92 20.61 20.66 24.14756 23.83756 23.88756
20 QPSK 50 50 20.82 20.41 20.71 24.04756 23.63756 23.93756
20 QPSK 100 0 20.83 20.52 20.74 24.05756 23.74756 23.96756
20 160AM 1 0 20.57 20.33 20.35 23.79756 23.55756 23.57756
20 160AM 1 49 20.68 20.30 20.33 23.90756 23.52756 23.55756
20 16QAM 1 99 20.31 20.02 20.31 23.53756 23.24756 23.53756
Note:

EIRP = Conducted power + antenna gain
ERP = EIRP -2.15

Worldwide Testing Services(Taiwan) Co., Ltd.
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Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

4 Modulation Characteristics

4.1  Test procedure

a

A curve or equivalent data showing the frequency response of the audio modulating
circuit over a range of 100 to 5000 Hz shall be submitted.

The audio signal generator is connected to the audio input of the EUT with its full rating.
The modulation response is measured at certain modulation frequencies, related to
1000Hz reference signal. Tests are performed for positive and negative modulation.

Equipment which employs modulation Limiting: A curve or family of curves showing
the percentage of modulation versus the modulation input voltage shall be supplied. The
audio signal generator is connected to the audio input of the EUT with its full rating. The
modulation limiting is measured at certain modulation frequencies from 100Hz to 15kHz.

Audio
Generator
Standard Test
EUT Transmitter Receiver
Load

4.2 Test Results

For digital modulation employed, this test item is not applicable.

Worldwide Testing Services(Taiwan) Co., Ltd. Page 20 of 207
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4,

Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI
5 Peak-to—Average Ratio

The peak-to-average power ratio (PAPR) of the transmitter output power must not exceed 13 dB. The
PAPR measurements should be made using either an instrument with complementary cumulative
distribution function (CCDF) capabilities to determine that PAPR will not exceed 13 dB for more than
0.1 percent of the time or other Commission approved procedure. The measurement must be performed
using a signal corresponding to the highest PAPR expected during periods of continuous transmission.

5.1  Test procedure

1. The EUT main port was connected to the LTE emulator and spectrum analyzer via power divider

2. For Spectrum Analyzer setting :

3. Set the CCDF function in spectrum analyzer.

4. Set RBW > signal’s occupied bandwidth.

5.  Set the number of counts to a value that stabilizes the measured CCDF curve.

6. Set the measurement interval (sweep time) to 1ms.

7. The highest RF powers were measured and recorded the maximum PAPR level associated with a
probability of 0.1%

8. Record the deviation as Peak to Average Ratio.

5

2 TestSetup

O

LTE Base station Emulator

Power Divider

TX/IRX
Owanpor  EUT

O

Spectrum Analyzer

Worldwide Testing Services(Taiwan) Co., Ltd. Page 21 of 207
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53  Test Results

Test date: October 22, 2024
Temperature: 24.8 °C
Humidity: 55.3 %

Tester: Sora

Band 2
20 MHz
16QAM
1RB
MultiView Spectrum -
Ref Level 40.00 dBm  Offset 17.00dB = AnBW 20 MHz
= Att 20dE  Meas Time 5ms

177 [ I — % P SR WS— - ————

CF 1.86 GHz - Mean Pwr + 20.00 dB
2 Result Summal Samples: 100000

20.94 dBm 26.31 dBm 5.38 dB 2.90 dR 506 dR 5.36 dB 5.44 dB
Measuring...  NNNNERNNN &N “&11‘_‘_;:;;

01:00:24 22.10.2024

Worldwide Testing Services(Taiwan) Co., Ltd. Page 22 of 207
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MultiView = Spectrum -

Ref Level 40.00 dim  Offsct 17.00dB * AnBW 20 MHz

- Att 2008  Meas Time Sms

CF 1.88 GHz Mean Pwr + 20.00 dB

22102004
Measuring...  HENENENER B e

MultiView = Spectrum -

Ref Level 40.00 dim  Offsct 17.00dB * AnBW 20 MHz

00:59:18 22.10.2024

- Att 2008  Meas Time Sms

\

CF 1.9 GHz Mean Pwr + 20.00 dB

2 Result Summal Samples: 100000 |
|E 21.03 dBm 26.43 dBm 5.39dB 28640 5.02 di 5.36 dB 5.46 dB |

. 2202024
Measuring...  NENNNNNAR e

01:00:50 22.10.2024

Worldwide Testing Services(Taiwan) Co., Ltd. Page 23 of 207
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Band 4

20 MHz

16QAM

1RB

&

MultiView = Spectrum -
Ref Level 40.00 dBm  Offset 17.00dB = AnBW 20 MHz

- Att 2008  Meas Time Sms

CF 1.72 GHz Mean Pwr + 20.00 dB

Samples: 100000
21.41 dBm 26.88 dBm 5.48 dB 2.98 db 5.18 dB 5.46 dB 5.54 dB

2300004
Messuring...  NNNNNERNN o Tormas

01:02:19 22.10.2024

&
MultiView = Spectrum -
Ref Level 40.00 dBm  Offset 17.00dB = AnBW 20 MHz
= Att 20dB  Meas Time 5ms

CF 1.7325 GHz

2 Result Summa

Mean Pwr + 20.00 dB

Samples: 100000

21.43 dBm 26.85 dBm 5.42 dB 3.00 dB 5.12 dB 5.42 dii 552 dif
Merng.. BNNNNNNNE . OO

01:01:48 22.10.2024

Worldwide Testing Services(Taiwan) Co., Ltd. Page 24 of 207
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FCC ID: GX9HYBLI

&

MultiView = Spectrum -
Ref Level 40.00 dBm  Offset 17.00dB = AnBW 20 MHz

- Att 2008  Meas Time Sms

CF 1.745 GHz

Mean Pwr + 20.00 dB
2 Result Summal

Samples: 100000

21.19 dBm 26.79 dBm 5.60 dB 3.04 dB 5.22 dB 554 dii .64 dif

. 22102024
Measuring...  NNNNNRNEN S Vonoaso

01:02:50 22.10.2024

Band 5
10 MHz
16QAM
1RB

&

MultiView = Spectrum -
Ref Level 40.00 dBm  Offset 17.00dB = AnBW 10 MHz

- Att 2008  Meas Time 10 ms

CF 829.0 MHz

2 Result Summa

Mean Pwr + 20.00 dB

Samples: 100000

22.28 dBm 27.58 dBm 5.30 dB 284 dB 482 dB 5.22 dB 5.32 db
Measuring...  NNNNNNENN e

01:13:15 22.10.2024

Worldwide Testing Services(Taiwan) Co., Ltd. Page 25 of 207
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MultiView = Spectrum -

Ref Level 40.00 dim  Offsct 17.00dB * AnBW 10 MHz

- Att 2008  Meas Time 10 ms

CF 836.5 MHz Mean Pwr + 20.00 dB

22102024
Measuing...  NNNNNNEEE % g0

01:11:16 22.10.2024

MultiView = Spectrum -

Ref Level 40.00 dbm  Offset 17.00 dB ® AnBW 10 MHz
= Att 2008 MeasTime  T0ms

\

CF £44.0 MHz Mean Pwr + 20.00 dB

2 Result Summal Samples: 100000 |
|E 22.36 dBm 27.73 dBm 5.37 dB 2.84 40 486 dB 5.28 dB 5.38 dB |

22303024
Measuring... — NNNNNNNER SR

01:13:39 22.10.2024

Worldwide Testing Services(Taiwan) Co., Ltd. Page 26 of 207
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Band 7

20 MHz

16QAM

1RB

&
MultiView = Spectrum -

Ref Level 40.00 dim  Offsct 17.00dB * AnBW 20 MHz

- Att 2008  Meas Time Sms

CF 2.51 GHz Mean Pwr + 20.00 dB

2 Result Summal Samples: 100000 |
|E 18.71 dBm 23.26 dBm 4.56 dB 2.78 d0 4.28 dB 4.4 dB 4.52 dB |

2300024
Messuring...  NNNNNERNN o Tonosas

01:05:16 22.10.2024

&
MultiView = Spectrum -

Ref Level 40.00 dbm  Offset 17.00dB * AnBW 20 MHz
- Att 20d8  Meas Time 5ms

CF 2.535 GHz Mean Pwr + 20.00 dB
2 Result Summa Samples: 100000

18.91 dBm 23.65 dBm 4.74 dB 286 dR 4.50 dB 4.68 dif 4.78 dB

. 2202024
Measuring..  NNNNENER < Tonasn

01:04:40 22.10.2024

Worldwide Testing Services(Taiwan) Co., Ltd. Page 27 of 207
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Registration number: W6M22410-23833-C-247

FCC ID:

Band 40
20 MHz
16QAM
1RB

GX9HYBLI
&
MultiView = Spectrum -

Ref Level 40.00 dim  Offsct 17.00dB * AnBW 20 MHz

- Att 2008  Meas Time Sms

CF 2.56 GHz Mean Pwr + 20.00 dB

2 Result Summal Samples: 100000 |
|E 18.90 dBm 23.53 dBm 4.63 dB 2.94 d0 436 dB 4.52 dB 4.62 dB |

2300004
Messuring...  NNNNNENNN o on0sas

01:05:46 22.10.2024

&
MultiView = Spectrum -

Ref Level 40.00 dbm  Offset 17.00dB * AnBW 20 MHz
- Att 20d8  Meas Time 5ms

CF 2.31 GHz Mean Pwr + 20.00 dB
2 Result Summa Samples: 100000

15.92 dBm 24.65 dBm 8.73 dB 5,60 dI 8.12 dB B.66 dB 8.76 dB
Measuring...  NNNENNNNA e

01:07:18 22.10.2024

Worldwide Testing Services(Taiwan) Co., Ltd. Page 28 of 207
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FCC ID: GX9HYBLI

MultiView = Spectrum -

Ref Level 40.00 dbm  Offset 17.00dB * AnBW 20 MHz
- Att 20d8  Meas Time 5ms

CF 2.35 GHz Mean Pwr + 20.00 dB

2 Result Summal Samples: 100000 |
|E 16.01 dBm 25.26 dBm 9.25 dB 5.62 di #.26 dB 9.06 dB 9.20 dB |

2202024
Measuring...  INRNERENR N 01:06:47

01:06:48 22.10.2024
&
MultiView = Spectrum -

Ref Level 40.00 dbm  Offset 17.00dB * AnBW 20 MHz
- Att 20d8  Meas Time 5ms

CF 2.39 GHz Mean Pwr + 20.00 dB
2 Result Summal Samples: 100000

15.87 dBm 24,99 dBm 9.13 dB 5.62 di #.34 dB 9.08 dii 9.20 dB

Measuing.. NNNNENEEN - VRO
Limit according to FCC §24.232 and §27.50, The peak-to-average ratio(PAR) of the transmission may
not exceed 13dB.

Worldwide Testing Services(Taiwan) Co., Ltd. Page 29 of 207
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Registration number: W6M22410-23833-C-247

FCC ID: GX9HYBLI

6 Occupied Bandwidth

The occupied bandwidth (OBW) is the frequency bandwidth such that, below its lower and above its
upper frequency limits, the mean powers radiated are each equal to a specified percentage 0.5% of the
total mean transmitted power.

The 26 dB occupied bandwidth is the width of a frequency band such that, below its lower and above its
upper frequency limits, the mean powers radiated are each equal 26 dB.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and
one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB below
the maximum in-band spectral density of the modulated signal. Spectral density (power per unit
bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of
the emission bandwidth.

6.1  Test procedure
The RF output of the transceiver was connected as the following figure.
Occupied Bandwidth was measured with a occupied bandwidth function of the analyzer at 99%
power was occupied. Then set the spectrum analyzer to cover the upper and lower band edges to
measure emission mask.

Attenuato| | Spectrum
r Analvzer
Attenuato
EUT |— r
Base-Station
. Qimiilatar
Splitte

Worldwide Testing Services(Taiwan) Co., Ltd. Page 30 of 207
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6.2  Test Results

Test date: October 21, 2024

Temperature: 24.5°C

Humidity: 58.7 %

Tester: Sora

Band 2
1.4 MHz
QPSK
FRB
® “RBNV 30 kHz Delta 1 [T1 ]
VBN 100 kHz 0.29 B
Ref 40 dBm Attt 20 dB SANT 15 ms 1.293269231 MHz
a Offset  17|cB 0BV [1.105769231 MHz

Varkér 1 [T1]]
-1 o8 dar| N

1.87935%769 GHz
Marker 2 [T1|]

4 a4 .
o -9 ciB

1.880379808 GHz|
WWWWMM Temp |1 prt o

-1 P -7 dgv
1.879447115 Gz

Tenp |2 [T1 oWl
I C 73 den

1{ Hl 1.880559885 GHz
D1 -9 dBm 5

Center 1.88 GHz 300 kHz/ Span 3 MHz

Date: 21.0CT.2024 16:43:04

u’;zwdwvﬁ/\ﬂw M%’\%\N

Worldwide Testing Services(Taiwan) Co., Ltd.
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16QAM

FRB

® “RBN 30 kHz Delta 1 [T1 ]
“ VBN 100 kHz 0.35 B
Ref 40 dBmn ALt 20 dB SNT 15 ms 1302884615 Mz
a Offfet  17|dB BN |1.10096]538 Mz
Marker 1 [T1|]
. 0 22 e |
1879341346 GHz
1 P Marker 2 [T1[]
= o > #5=34-dr| |
1.879605769 Gz
i MWWVW“‘WWW\T Terp |1 [T1 o]
ac 46 a8
1.879441115 GHz
| Temp |2 [T1 OBV]
C .92 dBr
;/ ) 1.880548077 GHz
-G DI —10-66 dam} &
/ \ -
B b Yy
e
- 50
—&0
Center 1.88 GHz 300 kHz/ Span 3 VHz
Date: 21.0CT.2024 16:43:51
3 MHz
® * RBNV 100 kHz Delta 1 [T1 ]
VBN 300 KHz -0.24 B
Ref 40 dBmn “ALE 20 dB SNT 2.5 ms 3.076923077 MHz
i Offfet  17|dB OBN |2.740384615 MHz
Marker 1 [T1|]
- 3 cier|IN
1.87846]538 GHz
1 P Markgr 2 [T1(]
= 2 FF-—A4> B v
1MW~W‘U‘V\W’WW 1.8788%4231 GHz
yfw A\}"?’em 1 [T1 oBwl
[~ 1C 1 22 agv
1.878624000 GHz
| emp (2 [T1 Opv]
C 1(¢.81 dBr
1.831365385 Gz
=" D1 -8.
| | -

AT SR

ot

Center 1.88 Gz 600 kHz/

Date: 21.0CT.2024 16:56:20

Span 6 VHz

Worldwide Testing Services(Taiwan) Co., Ltd.
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® “RBN 100 KHz Delta 1 [T1 ]
“ VBNV 300 kHz 0.41 dB
Ref 40 dBm “Att 20 B SWT 2.5 ms 2.634615385 Mz
iac Offset  17|cB BN [2.230769231 Mz
Marker 1 [T1|]
. oW | Al
1.87859154 Gz
1 Py Marker 2 [T1|]
e 2 i ey IV
WWWAM 1.880178077 GHz
1 M’gZ Tenrp|1 [T1 o]
- 1C -99 dgr
1.878794077 Gz
B Temp |2 [T1 OBV]
C 1020 dBr
L 1.881028846 GHz
— D1 -8.55 dBmY o
=10
\ﬁﬂh e
Uph \WM/U
L o
=
-60
Center 1.88 GHz 600 kHz/ Span 6 VHz
Date: 21.0CT.2024 16:58:54
5 MHz
@ “RBNV 100 kHz Delta 1 [T1 ]
VBN 300 KHz 1.26 dB
Ref 40 dBm “Att 20 dB SWT 5 ms 5.082051282 Mz
a Offset  17|cB BN |4.519230769 Mz
Marker 1 [T1|]
L+ 10 63 |
1.877488974 GHz
= varkér 2 [T1[]
v=n -oc e e
- (AVE
M . 1.878141026 GHz
;{m« WWMMWW#Y Terp|1 [TL Ol
[~ 1C 29 dBr
1.8777 GHz
B Temp |2 [T1
C 11.83 den
1 |r-8%2259615 G
=T D1 -9 2 X
- o0 LNANijArMMJ LML
a0
L o
==Y
-0
Center 1.88 GHz 1 MHz/ Span 10 MHz

Date: 21.0CT.2024 17:15:39

Worldwide Testing Services(Taiwan) Co., Ltd.

Page 33 of 207



_eMe.
&

LS

N
Woo?

Worldwide Testing Services(Taiwan) Co., Ltd.

_SAF,
o —%

%,

Uy

Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

16QAM

12RB

® “RBN 100 KHz Delta 1 [T1 ]
VBN 300 KHz 0.27 dB
Ref 40 dBm <ALt 20 dB SAT 5 ms 3.413461538 MHz
a« Offfet  17|B 0BV |2.323717949 MHz

Marker 1 [T1|]
& 73 | N

- 3C
1.878005128 GHz
1 P Marker 2 [T1[]
= 2 FF-62—cBr L
AN AT iyl 1.88019%308 GHz

Temp |1 [T1 OBV]
78 BT

1.87875(0000 GHz
Temp |2 [T1 OBV]

iﬁ
| C T.41 dar
1 1.88107$718 Gz
L

D1 —8.38 dBm il

Center 1.88 Gz 1 MHz/ Span 10 MHz

Date: 21.0CT.2024 17:14:21

10 MHz
QPSK
FRB

® * RBNV 300 kHz Delta 1 [T1 ]
VBN 1 MHz 0.20 dB
Ref 40 dBm “Att 20 dB SNT 2.5 ms 10.256410256 MHz
4a Offset  17|cB OBW [9.038461538 MHz
Marker 1 [T1|]
- 7z cex|IN
1.874871796 GHz
=2 Markgr 2 [T1(]
=0 q e
-2C ~62-cBr
[AV R
WWM/WWW T 1.88182¢923 GHz
Tenp |1 [T1 OBV
[~ 1C TP-67 adgT
1.875480769 GHz
| emp (2 [T1 Opv]
¢ 12.40 dBr
1.884519231 GHz
DL -7.98 7y
-0
/ \ -
s | o
NPT Y k,.nu\uww
Py}
30
L o
50
&0
Center 1.88 GHz 2 \Hz/ Span 20 VHz

Date: 21.0CT.2024 17:51:51
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FCC ID: GX9HYBLI

16QAM

12RB

® “RBN 100 KHz Delta 1 [T1 ]
VBN 300 KHz 0.53 dB
Ref 40 dBm <ALt 20 dB SAT 5 ms 3.413461538 MHz
a« Offfet  17|B OB |2.339743590 MHz

Marker 1 [T1|]

& 14 | N
1.878237179 GHz
Marker 2 [T1|]

R

[~ jWMMﬂ\D 1.8@884-1& & b

Temp |1 [T1 OBV]

| 1C ~69 aBT
xv X 1.878814103 GHz
b

Temp |2 [T1 OBV]

[ C ~02 dBr
1 1.881154846 GHz

D1 -7.28 dBm r‘T’u

L L] el -
Ve ol

[y

P

Center 1.88 Gz 1 MHz/ Span 10 MHz

Date: 21.0CT.2024 17:39:35

15 MHz
QPSK
FRB

® * RBNV 300 kHz Delta 1 [T1 ]
VBN 1 MHz -0.67 dB
Ref 40 dBm “Att 20 dB SNT 2.5 ms 14.871794872 MHz
ac Offset  17|dB OBV 13.46153B462 MHz
Marker 1 [T1|]
- 0 16 cex| N
1.872612179 GHz
1 P Markgr 2 [T1(]
=0 q e
2C -6} .,
ok 1.87543P692 GHz
s ] T2
%J\ AWV SV W“"YTem 1 o
[~ 1C 12X 67 dgr
1.873269231 GHz
B Temp |2 [T1 OBV]
¢ 1212 dBr
1.886730769 GHz
-0 D1 -9 4lcey
| | -
20 W
L s A L\t
- 0 MJMMW
- o
50
&0
Center 1.88 GHz 3 vWHz/ Span 30 VHz

Date: 21.0CT.2024 17:53:02

Worldwide Testing Services(Taiwan) Co., Ltd.
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Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

16QAM
18RB

20 MHz
QPSK
FRB

@

Ref 40 dBm

*ALt 20 dB

“RBNV 100 kHz
VBN 300 kHz
SAT 5 ms

Delta

101
-0.54 dB

4.919871795 MHz

4ac Offget  17|dB

3.34935$974 Mz
Marker 1 [T1|]

g 22 e |IN

= 1.877408846 GHz
Marker 2 [T1|]
-oC 2 -3 dBr
. ﬂ, 1.880801282 GHz
[nMNWN vw\\ |1 [T o
[~ 1C 1 T P-4 a8
1.878231179 GHz
Terp |2 [T1 0wl
[ C ﬂ \ 74 a8
1.881584538 GHz
= D1 -8 M L

[

(AVE

M

B

- Jlf
30
L o
50
&0
Center 1.88 GHz 1 Mz/ Span 10 MHz
Date: 21.0CT.2024 18:11:30
“RBN 1 MHz Delta 1 [T1 ]
“VBN 3 MHz -0.24 dB
Ref 40 dBn At 20 dB SNT 2.5 ms 21.153846154 MHz
4 Offset  17|cB BN 18525641026 MHz
Marker 1 [T1|]
- =¥ 16 dBy
1.869428077 GHz
4 Marker 2 [T1|]
- o VNPT 19-89-ciRr
T MRS SA o ~] > |1-875769231 GHz
Temp |1 [T1 OpV]
[~ 1C B33 aBr
/ \( 1.870705128 GHz
B 1 emp (2 [T1 opv]
C \ 1b.27 den
1
Dl —6.14 \ 1.889230769 GHz
- 1o wﬁ
MM’NM \(
g Pt ot
- 30
L o
==Y
0
Center 1.88 GHz 4 \Hz/ Span 40 VHz

Date: 21.0CT.2024 18:26:58

Worldwide Testing Services(Taiwan) Co., Ltd.
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Registration number: W6M22410-23833-C-247

FCC ID: GX9HYBLI
16QAM
18RB

® *RBN 100 kHz Delta 1 [T1 ]
“ VBNV 300 kHz 0.36 dB
Ref 40 dBm “Att 20 dB SWT 5 ms 5.064102564 Mz
iac Offset  17|cB BN [3.365384615 Mz
Marker 1 [T1|]
. & 72 der| N
1.877371795 Gz
= Markgr 2 [T1|]
= FF-85—cBr
j“ﬂA“AVM“KdAWﬁf”UAh 1.880865385 GHz v
QM”\ Terp|1 [T1 o]
B 4 1)
ac = ENiSe S
1.878317308 GHz
Tenp [2 [T1 oWl
[ C W \\ 20 o
1.88168P692 GHz
o D1 %.LW“(J \v‘&

[

- a0
L o
- 50
&0
Center 1.88 Gz 1 Miz/ Span 10 Mz
Date: 21.0CT.2024 18:12:55
Band 4
1.4 MHz
® RBNV 30 kHz Delta 1 [T1 ]
VBNV 100 KHz -0.26 B
Ref 40 dBm “ALE 20 dB SNT 15 ms 1.307692308 Mz
i OFfget  17|dB BN [1.10576$231 Mz
Marker 1 [T1|]
- —b_60 de [N
1.731846154 Gz
1 P Markgr 2 [T1(]
=N Lo T-65—cBr M
1.732889423 GHz
WWWM o[
[~ 1C 10 a8

Temp

1.731947115 GHz
2 [T1 opw]

D1 -8 'rﬁn!

1.733052885 GHz

.85 dar

Center

1.7325 GHz

Date: 21.0CT.2024 16:46:30

300 kHz/

Span 3 VHz

Worldwide Testing Services(Taiwan) Co., Ltd.
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

16QAM

FRB

® “RBN 30 kHz Delta 1 [T1 ]
“ VBN 100 kHz 0.91 B
Ref 40 dBmn “Att 20 B SWT 15 ms 1307692308 M-z
a Offfet  17|dB BN |1.10096]538 Mz
Marker 1 [T1|]
. 11 70 cee| N
1731844154 GHz
1 P Marker 2 [T1[]
= > il IV
1732120192 Gz
| MA\JUWWWW? Temp |1 [T1 OBN]
ac - -9Z dgr
1.731941115 GHz
| Temp |2 [T1 OBV]
C 13 dBr
/ \ 1.733048077 GHz
10 DI —10- daBmy x
/ \ -
B / [
1
= v
AR MM"WWM
o
=
-60
Certer 1.7325 GHz 300 kHz/ Span 3 MHz
Date: 21.0CT.2024 16:44:43
3 MHz
® “RBN 100 kHz Delta 1 [T1 ]
“ VBN 300 kHz -0.91 B
Ref 40 dBmn “ALt 20 dB SNT 2.5 ms 3.057692308 MHz
a Offset  17|cB BN |2.740384615 MHz
Marker 1 [T1|]
L+ —¥ 80 den [N
1.730971154 GHz
= Marker 2 [T1|]
i > i ae e
.o F-48—clB
M

1 [T

JQ{LMWWV""W WM"M\(T%W 1.731413462 GHz

T
1.73
enp (2 [T1

e =1
GHz

I C
D1 8.5 div

11.19 dBv
1.73386%385 GHz

B

- o NJ \
h_(‘:iﬁukv;l. b A, b W, ﬂ%mw
- o

-—=0

-0

Center 1.7325 GHz 600 kHz/ Span 6 VMHz

Date: 21.0CT.2024 16:55:16

Worldwide Testing Services(Taiwan) Co., Ltd.
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

16QAM

12RB

® “RBN 100 KHz Delta 1 [T1 ]
“ VBN 300 KHz -0.06 B
Ref 40 dBm ALt 20 dB SAT 2.5 ms 2.701923077 Mz
i OFfget  17|dB OBV [2.240884615 Mz
Marker 1 [T1|]
. b 51 |
1.731051692 Gz
1 Py Marker 2 [T1|]
= o — p-ee—cen] |
ISRy PRy Y 1.73203692 Gz
1 M’\,‘? Tenp (1 [T1 OBV]
- 1C -9Z dgr
1.731208077 Gz
B Temp |2 [T1 OBV]
C 1026 dBr
. 1733538462 Gz
=T D1 -8 o i v
/ i v
- u/ H&
mt\}.{;u Vnrﬂf\ﬂ" %"‘4{1\4:/"\4}\‘
L o
- 50
&0
Center 1.7325 GHz 600 kHz/ Span 6 MHz

Date: 21.0CT.2024 16:54:22

5 MHz
QPSK
FRB

® * RBNV 100 kHz Delta 1 [T1 ]
VBN 300 KHz 0.37 B
Ref 40 dBm “Att 20 dB SWT 5 ms 5.016025641 Mz
a Offset  17|cB BN |4.519230769 Mz
Marker 1 [T1[]
- =4 20 den|IFN
1.729984974 GHz
= Marker 2 [T1[]
V| e IV
ﬂ 1.730641026 Gz
;{m WWMT\?TW 1 [T abu
L e
1.7302 GHz
Tenp |2 [T1
11.76 dBn

1.734759615 GHz

!

D19 4

—~— 8. |

20
- I f«l\]&,ﬂv \
v T kst
[~ -AC
-850
—60
Center 1.7325 GHz 1 WHz/ Span 10 VHz

Date: 21.0CT.2024 17:16:49

Worldwide Testing Services(Taiwan) Co., Ltd.
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Registration number: W6M22410-23833-C-247

FCC ID: GX9HYBLI
16QAM
12RB

@

Ref 40 dBm *ALt 20 dB

“RBNV 100 kHz
VBN 300 kHz
SAT 5 ms

Delta

101
0.44 dB

3.413461538 MHz

iac Offset  17|cB BN [2.323717949 Mz
Marker 1 [T1|]
. - WoeWe= | A
1.73065(051 GHz
1 Py Varkér 2 [T1[]
=0 2 a4 ..
Fo iRy MV
MM 1.732699308 GHz
Terp (1 [T1 OBW]
- 2
ac E /1L agv
1.73125(0000 GHz
| Temp |2 [T1 OBV]
C .72 aBr
1 1 1.733578718 GHz
- o D1 -8.39 dBm rr' ‘\L\\
B / \\
o M \""“
L o
- 50
—a0
Center 1.7325 GHz 1 Mz/ Span 10 MHz
Date: 21.0CT.2024 17:13:10
10 MHz
® * RBNV 300 kHz Delta 1 [T1 ]
“VBN 1 MHz 0.98 dB
Ref 40 dBn “Att 20 dB SWT 2.5 ms 10.256410256 MHz
iac Offset  17|cB BN [9.070512821 Mz
Marker 1 [T1|]
- b 53 e |IN
1.727371795 Gz
1 P Markgr 2 [T1(]
= L 2 3L o ..
Fo H=rsebr|
WWM > 1.733012821 GHz
N\TTeqp 1 [T1 oWl
[~ 1C 190 dgT
1727948718 GHz
| \Temp |2 [T1 OpW]
C %29 dBr
1 |1.737019231 Gz
D1 -8.25 S
- 10
/ \ -
- o0 J Il
s/ sl
0 ooy ~
L o
- 50
—a0
Center 1.7325 GHz 2 Miz/ Span 20 MHz

Date: 21.0CT.2024 17:50:52

Worldwide Testing Services(Taiwan) Co., Ltd.
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

1.73923(769 Gz

® *RBN 100 KHz Delta 1 [T1 ]
“ VBN 300 kHz 0.34 B
Ref 40 dBmn “Att 20 B SWNT 5 ms 3.477564103 MHz
a Offfet  17|dB BN [2.323717949 Mz
Marker 1 [T1|]
. — 20 der| N
1.73072]154 GHz
1 Py . varkér 2 [T1[]
=N a 4 e
Foc—— v =B~
VR S) FIYWRI L b gl
1[ Temp |1 [T1 OBV]
- 1C 0 agr
1731330128 GHz
| Temp |2 [T1 OBV]
C .57 aBr
1 1.733654846 GHz
D1 —7.58 dBm 5 e
o t \k
- 20 W ﬂ\%
e
=
-60
Certer 1.7325 GHz 1 Miz/ Span 10 Mz
Date: 21.0CT.2024 17:40:40
15 MHz
® “ RBNV 300 kHz Delta 1 [T1 ]
Y VBNV 1 Mz 0.65 B
Ref 40 dBmn “Att 20 dB SNT 2.5 ms 14.908846154 M-z
ac Offget  17|cB OBV 13.509615385 MHz
Marker 1 [T1|]
L+ 11 20 cier |
1725049077 GHz
= Marker 2 [T1|]
i B S
* Ny o v 1. 720e0e03 G|
P A AL J b -
%1 "'gzrenp 1 [T1 oBw]
[~ 1C X 1T aBv
1725721154 GHz
Temp |2 [T1 OBV]
\j 11.75 dBr

- 1
D19 4l cem,

/ \

et 3

WAL e At

Center 1.7325 GHz 3 MHz/

Date: 21.0CT.2024 17:54:09

Span 30 MHz

3B

Worldwide Testing Services(Taiwan) Co., Ltd.
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

® *RBN 100 KHz Delta 1 [T1 ]
“ VBN 300 KHz 1.01 dB
Ref 40 dBm ALt 20 dB SWT 5 s 4.967948718 Mz
i OFfget  17|dB BN [3.333335333 MHz
Marker 1 [T1|]
. 11 =24 ciee | N
1.720871795 Gz
11 24 Markgr 2 [T1|]
= H5-58—ciBr v
1.733285256 GHz
NWWW\ Tenp |1 [T1 OBw]
- T2
ac T Lo e =1
1730737179 Gz
| Temp |2 [T1 OBV]
C K 749 dar
1.734070513 Gz
M1
e Dl-Q 4P \%\1
i W
- a0
L o
- 50
&0
Center 1.7325 GHz 1 Miz/ Span 10 Mz
Date: 21.0CT.2024 18:10:31
20 MHz
® “RBN 1 MHz Delta 1 [T1 ]
“VBN 3 Mz 0.73 B
Ref 40 dBm “ALE 20 dB SNT 2.5 ms 21025641026 MHz
a Offset  17|cB BN 18.46153$462 Mz
Marker 1 [T1|]
L+ —¥ 50 ce |
1.72198}179 GHz
= 5 varker 2 [T1[]
= RV T T R T i il [V
VA, (1730514821 Gz
Temp |1 [T1 OpV]
[~ 1C TP-00 a87
/ \ 1723205128 Gz
B emp (2 [T1 opv]
j T A
DL -6.13 ¥ e

- wf*‘/ \ -

Center 1.7325 GHz 4 \Hz/ Span 40 VHz

Date: 21.0CT.2024 18:26:11

Worldwide Testing Services(Taiwan) Co., Ltd.

Page 42 of 207



_eMe.
&

LS

7
N

-SAFg
Woo?
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

16QAM

18RB

® “RBN 100 KHz Delta 1 [T1 ]
“ VBN 300 KHz 0.01 dB
Ref 40 dBm “ALE 20 B SIT 5 ms 5016025641 Mz
a Offfet  17|dB BN |3.34935%974 Mz

Marker 1 [T1|]
& 50 dpr| N

1.72988Y1821 GHz
Marker 2 [T1|]

~2C F-79cBr

WWMWQ 1.733364385 GHz

Temp |1 [T1 OBV]

-1C + —O7 oaT
1.73081Y308 GHz
| Temp |2 [T1 OBV]
C I/ \ 66 dBr
1.7341646667 GHz
1 hy 1

D1 —8.21 i Vi

™
. Myl |
Ww m‘%

Center 1.7325 GHz 1 MHz/ Span 10 MHz

Date: 21.0CT.2024 18:14:02

Band 5
1.4 MHz
QPSK
FRB

@ * RBNV 30 kHz Delta 1 [T1 ]
VBN 100 kHz 0.88 B
Ref 40 dBmn “Att 20 dB SNT 15 ms 1.307692308 Mz
a Offset  17|cB OBV |1.100961538 MHz
Varkgr 1 [T1|]
L+ —9 14 = |
- 835.841346154 M-z
EX Varker 2 [T1|]
\ e - 2 B U,
bWt 846884614385 Mz| "
W J2  Tenp|1 [T oBwg
[~ 1C TP-55 aBr
835.951928077 Mz
Tenp |2 [T1 OBV

[ C 1(.67 dBr
837.052884615 Mz

D1 —7.79 dBm ¥

T Nt

ST =

Center 836.5 VHz 300 kHz/ Span 3 MHz

Date: 21.0CT.2024 16:47:26

Worldwide Testing Services(Taiwan) Co., Ltd.
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Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

16QAM
FRB

3 MHz
QPSK
FRB

® “RBN 30 kHz Delta 1 [T1 ]
S VBNV 100 kHz 0.28 dB

Ref 40 dBm “Att 20 dB SAT 15 ms 1.317307692 MHz
4 Offget  17|dB OBW |1.100961538 MHz
Marker 1 [T1|]
11 25 e |IN
835.836533462 MHz
r 2 [T1|]
-oC v H5-268—cBr

:
836.105769231 M-z
MW\V\/MW\AWWTZ Terp|1 [T1 o
- 1C -O0Z dBr
835.947115385 Mz

Tenp |2 [T1 oBw]

2

[ C ~96 dBr
J 837.048076923 M-z
1

10 D972 B
/ \ =
A L ) '

AT s

- a0
L o
- 50
—a0
Center 836.5 MHz 300 kHz/ Span 3 Mz
Date: 21.0CT.2024 16:48:21
® “RBN 100 kHz Delta 1 [T1 ]
VBN 300 KHz 0.30 dB
Ref 40 dBm “Att 20 dB SWT 2.5 ms 3.076923077 Mz
a Offset  17|cB BN |2.740384615 MHz
Marker 1 [T1|]
L+ 6 66 = |
834.961533462 Mz
= Marker 2 [T1|]
\qend - 2 -98-ebn] |
1WWJV“WWMWW o &35.413461538 Mz
Terp|1 [T
[~ 1C -00 dBr
835. MHz
B enp (2 [T1
C N 11.83 den
837.865384615 Mz
D1 -7.6P i
-0
;; ‘A'v"ulﬁ,;"v A N
- 30
L o
==Y
—e0
Center 836.5 VHz 600 kHz/ Span 6 VMHz

Date: 21.0CT.2024 16:51:13

Worldwide Testing Services(Taiwan) Co., Ltd.
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

16QAM

12RB

® “RBN 100 KHz Delta 1 [T1 ]
VBN 300 KHz 0.17 dB
Ref 40 dBm <ALt 20 dB SAT 2.5 ms 2.721153846 MHz
a« Offfet  17|B 0BV |2.24088}615 MHz

Marker 1 [T1|]
& 60 crr|IN

835.057692308 MHz
Marker 2 [T1|]

= e
MWM‘M . 836.682605308 Mz| "
1 Tenp (1 [T1 OBV]

| 1C TG BT
835.29807¢923 Mz
Tenp [2 [TL oBw]
| C ij H 1£.06 dBr
1 837.538461538 MHz
D1 -7.34 CBH' Y

Center 836.5 MHz 600 kHz/ Span 6 MHz

Date: 21.0CT.2024 16:52:53

5 MHz
QPSK
FRB

® * RBN 100 KHz Delta 1 [T1 ]
VBN 300 KHz -0.63 dB
Ref 40 dBm “Att 20 dB SWT 5 ms 5.064102564 Mz
4 Offset  17|cB BN |4.519230769 Mz
Marker 1 [T1[]
- 11 65 cen [N
843.951928077 Mz
= Marker 2 [T1[]
v -2 2 Fpoebn]
?MMWW &WMM\JM,WYTZT 83;1'67307’923 Wz
em|1 [T1 o]
ES o8 g
&;4_24%"15 MHz
Terp |2 [T1
| C 15.36 dbn
j‘( 848.759615385 Mz
D1 -8.6/dBnj- b

My ok

Center 836.5 VHz 1 WHz/ Span 10 VHz

Date: 21.0CT.2024 17:18:10

Worldwide Testing Services(Taiwan) Co., Ltd.
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Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

16QAM
12RB

10 MHz
QPSK
FRB

® *RBN 100 kHz Delta 1 [T1 ]
“ VBN 300 KHz 0.04 B
Ref 40 dBm “Att 20 dB SAT 5 ms 3.413461538 MHz
a Offset  17|dB OBV 2323717949 Mz
Marker 1 [T1|]
| =¥ 92 den
834689109564 Mz
= 5 Markgr 2 [T1|]
=W - +B-65—ciBr
MﬁWM 836.69230[692 MHz
L Temp |1 [T1 OBV]
ES 7] T —IT aBv
845250000000 MHz
Terp |2 [T1 0wl
[ C / \\ 58 dar
1 1 8%7.573717949 Mz
o D1 -7.35 dBm pid L

20

M
M*fwh.(

M

B

L o
- 50
—a0
Center 836.5 MHz 1 Mz/ Span 10 MHz
Date: 21.0CT.2024 17:12:01
@ * RBNV 300 kHz Delta 1 [T1 ]
“VBN 1 MHz -0.67 dB
Ref 40 dBm “Att 20 dB SWT 2.5 ms 10.256410256 MHz
a Offset  17|cB BN [9.070512821 MHz
Marker 1 [T1|]
L+ -6 70 = |
831.371794872 Mz
= > Marker 2 [T1|]
M= | M R
T A e Ptichirde 1  &47.04487]795 Mz
Temp |1 [T1 OpV]
[~ 1C T OZ agr
/ kr 831.980769231 M-z
B emp (2 [T1 opv]
C \1 1b.66 dBn
841.05128P051 Mz
D1 -6.8 ¥
L o j \u
ot ety
a0
L o
==Y
—e0
Center 836.5 VHz 2 W=/ Span 20 VHz

Date: 21.0CT.2024 17:49:58

Worldwide Testing Services(Taiwan) Co., Ltd.
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Worldwide Testing Services(Taiwan) Co., Ltd.
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gy o

Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI
16QAM
12RB
® “RBV 100 kHz
VBN 300 kHz

Ref 40 dBm *ALt 20 dB SAT 5 ms

Delta 1 [T1 ]

-0.06 dB
3.461538462 MHz

4ac Offget  17|dB

OBW |2.323717949 MHz
Marker 1 [T1|]

. ¥ 18 = |
834737179487 Mz
n'f > Marker 2 [T1[]
Bl x 16_48-cBr
IR T T &36. 756410256 MHz

Temp |1 [T1 OBV]

835.330124205 MHz
Temp |2 [T1 OBV]

A4 agr

837.653846154 MHz

.25 dBr

D1 -6.52 dBm

ol

M

Center 836.5 MHz 1 MHz/

Date: 21.0CT.2024 17:41:50

Band 7
5 MHz
QPSK
FRB
® “RBNV 100 kHz
“ VBN 300 kHz

Ref 40 dBm “Att 20 dB SWT 5 ms

Span

Delta 1 [T1 ]

10 Mz

-0.71 dB
5.016025641 MHz

4c Offset 17|dB

Marker 1 [T1

OBV |4.519230769 MHz

i

- 11 03 dBr
2.53250(0000 GHz

[1 = Marker 2 [T1(]
= 4A-69—clBr

2.53312%000 GHz

MWMM“@W 1 [T1opwl

2.53274(385 GHz
Temp |2 [T1 OBV]

-4 agr

2.537259615 Gz

54 dar

=10 D1 —11-B1

fH—
\_% -\‘43

(AVE

s W/ \\,\M
‘;,.,MW WW
- a0
=
-60
Center 2.535 GHz 1 vWHz/ Span 10 VHz

Date: 21.0CT.2024 17:19:44

Worldwide Testing Services(Taiwan) Co., Ltd.
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

16QAM

12RB

® *RBN 100 kHz Delta 1 [T1 ]
“ VBNV 300 kHz 0.28 dB
Ref 40 dBm “Att 20 dB SAT 5 ms 3.493589744 MHz
iac Offset  17|cB OBV 2323717949 Mz
Marker 1 [T1|]
. 1 g9 e |IN
2.53312%000 GHz
= Markgr 2 [T1|]
R > H5-24—ciBr
A 2535176282 GHz| "
f( Temp |1 [T1 OBV]
- 1C e SiNe Sy
4 2583750000 GHz
Tenp [2 [T1 oWl
[ C 4.63 dBr
/ \\ 2.536078718 GHz
17 P oA eBn— =
K” M ~
4

y
X
5

L o
- 50
&0
Center 2.535 GHz 1 Miz/ Span 10 Mz
Date: 21.0CT.2024 17:10:28
10 MHz
® * RBNV 300 kHz Delta 1 [T1 ]
SVBNV 1 Miz 0.43 B
Ref 40 dBm “ALE 20 dB SNT 2.5 ms 10.256410256 MHz
i OFfget  17|dB BN [9.03346]538 Mz
Marker 1 [T1|]
- _10 41 |
2520871795 Gz
1 P Markgr 2 [T1(]
=N Lo H5-65—cBr
[AV R
|ty AdsprsM ity 2.534839744 Gz
ﬁ‘ MgZem |1 [TL Ol
[~ 1C TP-03 dBT
2530480769 Gz
| \Temp [2 [T1 OBV]
C 1(G.15 dBr
L |2-seem1g23 e
e Dl g 25
\ IE
[~ Y (%
L o
- 50
—&0
Center 2.535 GHz 2 Miz/ Span 20 Mz

Date: 21.0CT.2024 17:47:56
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

® “RBN 100 KHz Delta 1 [T1 ]
“ VBN 300 KHz 0.45 B
Ref 40 dBm ALt 20 dB SNT 5 ms 3.445512821 Mz
i OFfget  17|dB BN [2.323711949 Mz
Marker 1 [T1(]
. W= | Al
2533256205 GHz
1 Py Marker 2 [T1|]
e 2 i by IV
It A= A A 2.53525(410 GHz
Temp |1 [T1 OBV]
BEY | T a6 agT
2533830128 Gz
B Temp |2 [T1 OBV]
C 18 B
1 2.536158846 GHz
- D1 -8.72 dBn 1 g,
0 \M
MH TEe
A
Mm
L o
- 50
&0
Center 2.535 GHz 1 Miz/ Span 10 Mz
Date: 21.0CT.2024 17:36:01
15 MHz
® “ RBN 300 kHz Delta 1 [T1 ]
S VBNV 1 MHz -0.60 B
Ref 40 dBm “ALE 20 dB SWT 2.5 ms 14.855769231 Mz
i Offset  17|cB BN 13.46153$462 MHz

Markér 1 [T1/]
11 23 cer| N

2.527644231 GHz

Varker 2 [T1]]

-2C > +H-23—cBr v

2.5325A8077 GHz

;&WWWW@«J\J&M 1 [T1 opwl
[~ 1C 1052 dBr
2528317308 Gz

Terp

| 2 [T1 OBl
C j 10.53 dBr

2.54177$846 GHz

10 DI -10- T
\ xE

Center 2.535 Gz 3 MHz/ Span 30 MHz

Date: 21.0CT.2024 18:02:16
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Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

16QAM
18RB

20 MHz
QPSK
FRB

® “RBN 100 KHz Delta 1 [T1 ]
“ VBN 300 kHz -0.18 B
Ref 40 dBm ALt 20 dB SWT 5 s 4.871794872 MHz
a Offfet  17|dB BN [3.333335333 MHz
Marker 1 [T1|]
. 11 05 ciee | DN
2532461949 GHz
1 Py Marker 2 [T1|]
= o > 5-2ochn]
2535817308 GHz
MWWWMM Temp |1 [T1 oBw]
ES T T2 .66 g
2533256205 GHz
B Temp |2 [T1 OBV]
C $.52 dar
2536584533 GHz
1 L1
- o DT 7no_g}ﬁEVn —
Ir
WM W”W
-0
e
- 50
—&0
Certer 2.535 Gz 1 Miz/ Span 10 Mz
Date: 21.0CT.2024 18:08:02
® “RBN 1 MHz Delta 1 [T1 ]
* VBN 3 Mz 0.93 B
Ref 40 dBmn “ALt 20 dB SNT 2.5 ms 21.153846154 Mz
a Offset  17|cB BN 18.39743%897 Mz
Marker 1 [T1|]
L+ —¥ 82 e |
2524204872 Gz
= varkér 2 [T1[]
v=n -oc 2 ] |
WW\J““" sl yann 25335246641 GHz
Jf 'V\Yﬁ‘em 1 [T1 oBw]
- 1C TP-37 dBT
/ \ 2525838333 GHz
emp (2 [T1 Opv]
10.75 dBn

I C
\1
D1 -7.29 h

Date: 21.0CT.2024 18:24:19

Span 40 VHz

B
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

® *RBN 100 KHz Delta 1 [T1 ]
“ VBN 300 kHz 0.01 B
Ref 40 dBmn ALt 20 dB SNT 5 ms 5000000000 MHz
a Offfet  17|dB oBN |3.36538)615 Mz
Marker 1 [T1(]
. W= | Al
2532408846 GHz
1 Py varkér 2 [T1[]
=N - a A e
o FH5-—AS—<iBr v
W 2_535013462 GHz
IAM&MW W Terp |1 0 g
- 1C T =2 $-68 8T
2533317308 GHz
B Tenp |2 [T1 0N
C ‘{JJ ‘\‘\ T-28 dar
2.536680692 GHz
1 1
=T D1 Q_Rmﬂ(‘u “/‘\
o) MW If
a0
[~ -AC
=
-60
Certer 2.535 Gz 1 Miz/ Span 10 Mz
Date: 21.0CT.2024 18:17:06
Band 40
5 MHz
® “RBN 100 kHz Delta 1 [T1 ]
“ VBN 300 kHz -0.33 B
Ref 40 dBmn “ALt 20 dB SNT 5 ms 5.512820513 Mz
a Offset  17|cB OBN |4.53525¢410 MHz
Marker 1 [T1|]
L+ 11 60 cier |

2.347131410 GHz

= Marker 2 [T1
V| - UL']”G B
2 [ M
2.34812%000 GHz
MWW’WMV"UEW 1 opn
- 1C Becae s

2.3477: GHz
Temp |2 [T1

]ﬁ‘
[ C 55 dBn
2.352275641 GHz
B 1 Ml
ETe: DI —10. ‘v‘»\lmww
R—" - WMW

Center 2.35 GHz 1 WHz/ Span 10 VHz

Date: 21.0CT.2024 17:21:54
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

® “RBN 100 KHz Delta 1 [T1 ]
VBNV 300 kHz 0.07 dB
Ref 40 dBm “ALE 20 B SIT 5 ms 3.381410256 MHz
ac Offfet  17|cB BN [2.30769£308 Mz
Marker 1 [TL[]
. b a5 e |
2.34822]154 GHz
l.-fl! Marker 2 [T1|]
= = HH—70—ciBr
A 2350240385 GHz| "
Temp |1 [T1 OBV]
- 1C il ) P-DOI dov
2.348764026 GHz
B Temp |2 [T1 OBV]
C .52 dBr
N . 2.351073718 GHz
- 10 D1 -9 3ldBn r’, I‘\‘\{‘\
,ﬁw “&“m% B
- v Mﬂwﬂmﬁjwl‘ﬂl
M%‘M u[“‘
L o
=
-60
Center 2.35 GHz 1 Mz Span 10 Mz
Date: 21.0CT.2024 17:08:45
10 MHz
@ “ RBN 300 kHz Delta 1 [T1 ]
S VBN 1 Mz 0.96 dB
Ref 40 dBm “ALE 20 B SNT 2.5 ms 10.240884615 MHz
a Offset  17|cB OBV [9.038461538 Mz

Marker 1 [T1|]
11 =6 cer| N

e =< 2.344919872 GHz
=2 Markgr 2 1
V=L 2 - Ur]_"” B
M
BRI TV 1 RPN RPN 2.36064{026 Gre
yf K\I?enp 1 [T1 oBw]
-1C Q- 77 BT
2.345512821 GHz
Tenp |2 [T1 OpV]
| C 10-55 dBn
1 2.354551282 GHz
=T D1 8.7 s
-l /} WMMM
= Y
e
40
e
0
Center 2.35 GHz 2 \Hz/ Span 20 MHz

Date: 21.0CT.2024 17:46:50
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

® *RBN 100 KHz Delta 1 [T1 ]
VBNV 300 kHz 0.57 dB
Ref 40 dBm “ALE 20 B SAT 5 ms 3.317307692 MHz
ac Offfet  17|cB OBV |2.29166667 MHz
Marker 1 [TL[]
. T Wo'oWaz" | Al
2.348445513 GHz
= Marker 2 [T1[]
= oo 2 1F-29cBr L
|t Piphradss] 2.340558333 Gz
1{ Temp |1 [T1 OBV]
- 1C T2 ~Db agr
2.34887$205 GHz
| Temp |2 [T1 OBV]
C 525 dar
N 2.351169872 GHz
D1 -8.71 dBm ¥ X
[—° L~ ]
i \/\"“\ 1 o
- MA)MWA*L " J W
e “
L o
=
-60
Center 2.35 GHz 1 Mz Span 10 Mz
Date: 21.0CT.2024 17:45:24
15 MHz
@ “ RBN 300 kHz Delta 1 [T1 ]
S VBN 1 Mz 1.01 B
Ref 40 dBm “ALE 20 B SNT 2.5 ms 16.682692308 MHz
a Offset  17|cB BNV 13.509615385 Mz

Marker 1 [T1|]
12 =3 car| N

x 2.341875000 GHz
= varker 2 [T1[]
=L 5 4535
SN 2350006154 GHz| ™

}iwwwww v "“\7T2Te‘rp 1 [TL o8l
[~ 1C ~80 dgv
2.343269231 GHz

Terp |2 [T1 oWl
[ C ~95 den

2.3567784846 GHz
1

-6 DI —10-

. M

Center 2.35 GHz 3 W=/ Span 30 VHz

Date: 21.0CT.2024 18:04:55
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Registration number: W6M22410-23833-C-247

FCC ID: GX9HYBLI
16QAM
18RB

(AVE

® *RBN 100 KHz Delta 1 [T1 ]
“ VBN 300 kHz 0.65 B
Ref 40 dBmn ALt 20 dB SWT 5 s 4.951923077 MHz
a Offfet  17|dB BN |3.34935%974 Mz
Marker 1 [T1(]
. 10 &9 cie | N
2347461949 GHz
1 P Marker 2 [T1[]
= > 522 —ciBr
M 2350817308 GHz
WW V’“’v\ Tenp |1 [T1 OBN]
- 1C 1 mCCiNe S
2.348231179 GHz
| Temp |2 [T1 OBV]
C ‘(i’ %30 dar
.plfj 2.351584538 GHz
1 1
10 - n_,m Lm‘\'\‘”“\“
L wvrrw V\qu,.,k
-0
e
- 50
—&0
Certer 2.35 GHz 1 Miz/ Span 10 Mz
Date: 21.0CT.2024 18:06:50
20 MHz
® “RBN 1 MHz Delta 1 [T1 ]
* VBN 3 Mz 0.16 B
Ref 40 dBmn “ALt 20 dB SNT 2.5 ms 33.589743590 Mz

a Offset  17|cB 0BV 18.653846154 Mz
Varkér 1 [T1[]
L+ —¥ 46 = |
2.336024641 GHz
= varker 2 [T1[]
= -oC HB-B84—cBr
e P —PTINT 2.350519821 GHz|
7 N\ |2 12 0o
[~ 1C 1029 dgr

ko

2.340769231 GHz

Date: 22.0CT.2024 08:02:12

Span 40 VHz
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

16QAM
18RB
® *RBN 100 kHz Delta 1 [T1 ]
“ VBN 300 kHz -0.17 dB
Ref 40 dBm “Att 20 B SWT 5 ms 4.855769231 Mz
iac Offset  17|cB BN (3333338333 MHz

Marker 1 [T1(]
& 50 dpr| N

= 2.34751G026 GHz
1 Py varkér 2 [T1[]
[\ 1= ! .
x Fr-eo—<br]
M 2.350865385 Gz
["W\‘Mf\""”\/\ M’“\‘m Terp|1 [T 0Bl
[~ 1C T T ~3L agr
2.34833K333 GHz
Terp |2 [T1 o]
[ C \"\ -80 dBr
[f‘( 2.35166(667 GHz

Center 2.35 GHz 1 MHz/ Span 10 VHz

Date: 21.0CT.2024 18:21:07
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI
7 Spurious Emissions at Antenna Terminals

7.1  Test procedure

This transmitter output was connected to a calibrated coaxial attenuator, the other end of which
was connected to a spectrum analyzer via a three-port splitter. Please refer to the following
figure. Transmitter output was derived with the spectrum analyzer in dBm.

The Spurious Emissions at Antenna Terminals was measured by the spectrum analyzer with a
suitable notch filter and/or Band-pass filter.

Tests were performed with an unmodulated carrier at three frequencies (low, middle and high
channels ) and on all power levels , which can be set-up on the transmitters.

Band- | [  Spectrum
pass Analv/zar
Attenuato
EUT — |
Base-Station
. Qimiilatar
Splitte
7.2 Test Results
Test date: October 21, 2024
Temperature: 24.5°C
Humidity: 58.7 %
Tester: Sora
Band 2
1.4 MHz
QPSK
1RB
®
[_orke 17 |
I I!g
. - s
oo I TS
- oo LML
30
;@J‘v LA A PR X DTNy YT NPV UNWTY, Sy
FABEV - &0 kB
Start 30 MHz 1.997 GH=/ Stop 20 Gz
Start Stop RBWV Freq PmAbs ALImit
1374 | 1374 | Hz1 1974 | [dBm] [cE]
30.000 M 1.000 G 100.00 k 487.019231 M -46.43 -33.43
1.000 G 1.840 G 1.00 M 1.601776 G —-40.62 —27.62
1.840 G 1.920 G 1.00 M 1.850192 G 27.22 -5.78
1.920 G 20.000 G 1.00 M 17.813525 G —-40.95 —27.95

Date: 21.0CT.2024 14:15:55
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

Ref 30 dBn
offfet 17 b |
[ 2C =LY gy = PASY I
- -
C
1
ViNGE =
- _o0 [AVE
30
+
G, Tonrdg,
%aj"fﬁ MMWWWWW'WUWMMNW L
SRV | gy e
Start 30 MHz 1.997 &=/ Stop 20 Gz
Start Stop RBW Freq PwrAbs  ALImit
Hz1 Hz1 =1 Hz1 [cBn] [cE]
30.000 M 1.000 G 100.00 k 443.493590 M -45.73 -32.73
1.000 G 1.840 G 1.00 M 1.555576 G —40.66 —27.66
1.840 G 1.920 G 1.00 M 1.879624 G 27.17 -5.83
1.920 G 20.000 G 1.00 M 5.638453 G -39.75 —26.75
Date: 21.0CT.2024 14:15:38
Ref 30 dBn
offfet 17 b |
[ 2C =LY gy = Py I
- -
C
1
VNG =
- _o0 [AVE
30
IS i AT RN AP [TPOMIAR Zmwrori WY ¥ e o Fotsoiyn]
-850
SRV | gy e
Start 30 MHz 1.997 =/ Stop 20 Gz
Start Stop RBWV Freq PwrAbs A LImit
Hz1 Hz1 Hz1 =1 [dBm] [cE]

30.000 M 1.000 G 100.00 k 449.711538 M -44.39 -31.39
1.000 G 1.840G 1.00M 1.534240 G -40.89 -27.89
1.840 G 1.920G 1.00M 1.908835 G 27.01 -5.99

1.00M 19.777616 G -40.14 -27.14

Date: 21.0CT.2024 14:16:11
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Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

16QAM
1RB

@

Ref 30 dBn
Offflet 17 |
[ 2C =LY gy = PASY I
[-1C
I C
E SR
VNG =HE=
-0
30
@hhm "W“ i » T TV e 'm'!""'ti“‘v
SRV | gy
Start 30 MHz 1.997 =/ Stop 20 Gz
Start Stop RBV Freq PmrAbs  ALImit
Hz1 H=1 H=1 1 [dBn] [cE]
30.000 M 1.000 G 100.00 k 333.125000 M -46.11 -33.11
1.000 G 1.840 G 1.00 M 1.460572 G —-41.89 —28.89
1.840 G 1.920 G 1.00 M 1.850291 G 26.87 -6.13
1.920 G 20.000 G 1.00 M 17.033072 G —-40.36 —27.36
Date: 21.0CT.2024 14:17:12
Ref 30 dBn
offfet 17 B |
[ 2C =LY gy = PASY I
[-1C
[ I C
Ve =
-0
30
- o
k-] ot Mt A one A A Aot ot IV .NYYW VY XVNCN P FURYRT I VST Z TN T
S2U= - a0
Start 30 VHz 1.997 =/ Stoo 20 Giz
Start Stop RBWV Freq PmAbs A LImit
Hz1 Hz1 Hz1 Hz] [cBn] [aB]
30.000 M 1.000 G 100.00 k 344.006410 M -46.60 -33.60
1.000 G 1.840 G 1.00 M 1.830088 G —41.26 —28.26
1.840 G 1.920G 1.00M 1.879648 G 27.01 -5.99
1.920 G 20.000 G 1.00 M 17.926224 G -39.45 —26.45

Date: 21.0CT.2024 14:17:26
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

Ref 30 dBn
offfet 17 |
[ 2C =LY gy = PASY I
- -
B C
ViNGE =
- _o0 [AVE
30
N g N‘“’“"‘JU A WA JWW\/’”V‘“ Aol WWVM’,.VU A.A'I“L.‘J”Aluﬁm M
SRV | gy e
Start 30 MHz 1.997 &=/ Stop 20 Gz
Start Stop RBW Freq PwrAbs  ALImit
[ Lg7d | Hz1 =1 Hz1 [cBn] [cE]
30.000 M 1.000 G 100.00 k 853.878205 M -46.16 -33.16
1.000 G 1.840 G 1.00 M 1.745920 G —40.66 —27.66
1.840 G 1.920 G 1.00 M 1.908669 G 26.47 -6.53
1.920 G 20.000 G 1.00 M 3.331445 G —40.39 —27.39
Date: 21.0CT.2024 14:16:55
3MHz
Ref 30 dBn
Offfet 17 B |
[ 2C =LY gy = PASY I
- -
[ I C
vl T
o0 M
30
B +
T T T B T e R e T
50
SRV | g e
Start 30 VHz 1.997 =/ Stoo 20 Giz
Start Stop RBWV Freq PmAbs A LImit
Hz1 Hz1 Hz1 Hz1 [cBn] [aB]

100.00 k 510.336538 M -45.99 -32.99
1.00M 1.609420 G -41.52 -28.52
1.00 M 1.8850323 G 26.94 -6.06
1.00M 15.059339 G -39.75 -26.75

Date: 21.0CT.2024 14:20:21
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

@

Ref 30 dBn
offfet 17 B |
[ 2C =LY gy = PASY I
- -
C
1
ViNGE =
- _o0 LM
30
Pt O TR RPN 7 TV R YRYIR | T
- 50
SRV | gy e
Start 30 MHz 1.997 &=/ Stop 20 Gz
Start Stop RBW Freq PwrAbs  ALImit
[ Lg7d | Lg7d | Hz1 [ Lg7d | [cBm] [cB]
30.000 M 1.000 G 100.00 k 951.810897 M -46.56 -33.56
1.000 G 1.840 G 1.00 M 1.586992 G —41.44 -28.44
1.840 G 1.920 G 1.00 M 1.878784 G 27.42 -5.58
1.920 G 20.000 G 1.00 M 11.603045 G -39.75 —26.75
Date: 21.0CT.2024 14:20:34
Ref 30 dBn
offflet 17 b |
[ 2C =LY gy = Py I
- -
C
1
VNG =
- _o0 LM
30
;;'Sr""“ A PN RYYN IERAVYY WP IvY N [PRRONTYHTR FPTVTVANE (NP I
- 50
SRV | e
Start 30 MHz 1.997 =/ Stop 20 Gz
Start Stop RBWV Freq PwrAbs A LImit

Hz1 Hz1 Hz1 Hz1 [dBni] [as]
.00 k 190.112179 M -46.29 -33.29
.0OM 1.289716 G -41.53 -28.53
0OM 1.907171 G  27.22  -5.78
00 M 19.637797 G -40.08 -27.08

Date: 21.0CT.2024 14:19:58
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Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

16QAM
1RB

@

Ref 30 dBn
Offflet 17 |
[ 2C =LY gy = PASY I
[-1C
I C
E SR
VNG =HE=
-0
30
W ™ .|A‘LL{MWW‘” I WMWWM
-0
SRV | g
Start 30 MHz 1.997 =/ Stop 20 Gz
Start Stop RBV Freq PmrAbs  ALImit
Hz1 Lg7d | Ig7d | HZ1 [dBn] [dB]
30.000 M 1.000 G 100.00 k 858.541667 M -45.80 -32.80
1.000 G 1.840 G 1.00 M 1.603456 G -40.51 —27.51
1.840 G 1.920 G 1.00 M 1.850280 G 26.87 -6.13
1.920 G 20.000 G 1.00 M 18.361349 G —-40.58 —27.58
Date: 21.0CT.2024 14:19:18
Ref 30 dBn
offfet 17 B |
[ 2C =LY gy = PASY I
[-1C
[ I C
Ve =
=20
30
- o n
M%,VDM PO WV SN TR SV Y A7 YOO YT YW IEYFIT Py WP PRery) E et
S2U= - a0
Start 30 VHz 1.997 =/ Stoo 20 Giz
Start Stop RBWV Freq PmAbs A LImit
Hz1 Hz1 Hz1 [Igzd | [cBn] [aB]
30.000 M 1.000 G 100.00 k 642.4679499 M -46.51 -33.51
1.000 G 1.840 G 1.00 M 1.762468 G —-41.50 —28.50
1.840 G 1.920G 1.00M 1.878637 G 27.02 -5.98
1.920 G 20.000 G 1.00 M 3.192229 G -40.20 —27.20

Date: 21.0CT.2024 14:18:59
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

Ref 30 dBn
offfet 17 |
[ 2C =LY gy = PASY
I [F3
Sel
C
1
ViNGE =
- _o0 [AVE
30
ol ™ sttty il bt Ao i yUIPYETY
-850
SRV | gy e
Start 30 MHz 1.997 &=/ Stop 20 Giz
Start Stop RBW Freq PwrAbs  ALImit
Hz1 Hz1 =1 Hz1 [cBn] [cE]
30.000 M 1.000 G 100.00 k 48.653846 M -46.39 -33.39
1.000 G 1.840 G 1.00 M 1.511056 G —40.77 —27.77
1.840 G 1.920 G 1.00 M 1.907251 G 26.67 -6.33
1.920 G 20.000 G 1.00 M 16.905909 G —-40.47 —27.47
Date: 21.0CT.2024 14:19:36
SMHz
Ref 30 dBn
Offfet 17 B |
[ 2C =LY gy = PASY I
- =
I C
H L. S
Wavim |=HI==
o0 M
30
= +
W EYEL O FYRETY (T IV ST VY RO SV TR TP W B ¥ TN T W . e
50
SRV | g e
Start 30 VHz 1.997 =/ Stoo 20 Giz
Start Stop RBWV Freq PmAbs A LImit
Hz1 Hz1 Hz1 Hz] [cBn] [aB]
30.000 M 1.000 G 100.00 k 522772436 M  -46.22 -33.22
1.000 G 1.840 G 1.00 M 1.531468 G —41.28 —28.28
1.840 G 1.920G 1.00M 1.850291 G 26.85 -6.15
1.920 G 20.000 G 1.00 M 2.943931 G -38.00 —25.00

Date: 21.0CT.2024 14:21:22
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

Ref 30 dBn
offlet 17 B |
[ 2C =LY gy = PASY I
- LA
= s
1
ViNGE =
- [AVE
30
N P AL g it s g A s i st Il A AP
-850
PV | o TE
Start 30 MHz 1.997 &=/ Stop 20 Giz
Start Stop RBW Freq PwrAbs  ALImit
Hz1 Hz1 =1 Hz1 [cBn] [cE]
30.000 M 1.000 G 100.00 k 61.089744 M -46.13 -33.13
1.000 G 1.840G 1.00M 1.254688 G -41.18 -238.18
1.840 G 1.920G 1.00M 1.877851 G 26.91 —-6.09
1.920G 20.000G 1.00M 19.116491 G —40.59 -27.59
Date: 21.0CT.2024 14:21:01
Ref 30 dBn
offiet 17 B |
[ 2C =LY gy = Py I
- LA
= el
1
Ve =
- 0 [AVE
30
:{:Kj\'m W"LJ‘VM,\“_ vl\v"‘ld N A MJAMWWWMWWWWWMM
-850
SV | o TE
Start 30 MHz 1.997 =/ Stop 20 Giz
Start Stop RBWV Freq PwrAbs A LImit
Hz1 Hz1 Hz1 =1 [dBm] [cE]

30.000 M 1.000 G 100.00 k 298.926282 M  -45.77 -32.77

1.000 G 1.840 G 1.4654944 G -40.66 -27.66
27.18 -5.82
19.299099 G 40.83 -27.83

g
®
8
®
888
==L
®

Date: 21.0CT.2024 14:22:16
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Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

16QAM
1RB

@

Ref 30 dBn
offfet 17 |
[ 2C =LY gy = PASY I
[-1C
I C
E [~=N1
VNG =HE=
-0
-0
B 4
e T T e e e e T
-850
SRV | gy
Start 30 MHz 1.997 =/ Stop 20 Giz
Start Stop RBV Freq PmrAbs  ALImit
1 =1 =1 ] [cer]  [cB]
30.000 M 1.000 G 100.00 k 877.195513 M -45.64 -32.64
1.000 G 1.840 G 1.00 M 1.572796 G -41.10 —28.10
1.840 G 1.920 G 1.00 M 1.850863 G 26.24 —-6.76
1.920 G 20.000 G 1.00 M 12.596843 G -39.95 —26.95
Date: 21.0CT.2024 14:23:18
Ref 30 dBn
Offfet 17 B |
[ 2C =LY gy = PASY I
[-1C
[ I C
Ve =
-0
=
B 4
P | PR T TR E R PR PEN? TR NP Y UMD TIWTC N
50
S2U= - a0
Start 30 VHz 1.997 =/ Stoo 20 Giz
Start Stop RBV Freq PwrAbs A LImit
Hz1 Hz1 Hz1 Hz1 [cBn] [aB]
30.000 M 1.000 G 100.00 k 68.862179 M -45.87 -32.87
1.000 G 1.840 G 1.00 M 1.014448 G -41.57 —28.57
1.840 G 1.920G 1.00M 1.877720 G 26.02 —-6.98
1.920 G 20.000 G 1.00 M 17.504357 G -39.82 —26.82

Date: 21.0CT.2024 14:23:36
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

Ref 30 dBn
offfet 17 |
[ 2C =LY gy = PASY I
- -
B C
ViNGE =
L o [AVE
30
i AT PTRY VPSR TTWUNA ) PN ERPIR WOry Ty (TVIWT AT v Toereen
-850
SRV | gy e
Start 30 MHz 1.997 &=/ Stop 20 Giz
Start Stop RBW Freq PwrAbs  ALImit
[ Lg7d | Hz1 =1 H=1 [cBn] [cE]
30.000 M 1.000 G 100.00 k 600.496795 M -45.99 -32.99
1.000 G 1.840 G 1.00 M 1.599340 G —-41.10 —28.10
1.840 G 1.920 G 1.00 M 1.905544 G 26.41 -6.59
1.920 G 20.000 G 1.00 M 9.288805 G —-40.94 -27.94
Date: 21.0CT.2024 14:22:45
10MHz
Ref 30 dBn
Offfet 17 B |
[ 2C =LY gy = PASY I
- -
[ I C
vl T
- o [AVE
30
B 4
I L T O s A
50
SRV | g ae
Start 30 VHz 1.997 =/ Stoo 20 Giz
Start Stop RBWV Freq PmAbs A LImit
Hz1 Hz1 d| Hz1 [cBn] [aB]

0z
0 k 539.871795 M —45.22 -32.22
-00 M 1.577836 G -39.53 —26.53
OM 1.850583G 27.02 -5.98
00 M 18.639179 G —-40.54 —27.54

Date: 21.0CT.2024 14:25:26
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

Ref 30 dBn
offfet 17 b |
[ 2C =LY gy = PASY I
| A
el
C
1
VE =
- _o0 LM
30
Y T o e o o kYA b
SRV | gy e
Start 30 MHz 1.997 &=/ Stop 20 Gz
Start Stop RBW Freq PwrAbs  ALImit
Hz1 Hz1 =1 Hz1 [cBm] [cE]
30.000 M 1.000 G 100.00 k 536.762821 M -45.69 -32.69
1.000 G 1.840 G 1.00 M 1.460404 G -41.15 —-28.15
1.840 G 1.920 G 1.00 M 1.875589 G 27.18 -5.82
1.920 G 20.000 G 1.00 M 3.040960 G —40.16 —27.16
Date: 21.0CT.2024 14:25:59
Ref 30 dBn
Offifet 17 b |
[ 2C =LY gy = Py I
| LA
el
C
1
VNG =
- _o0 LM
30
B 4
40 W%MW My A L I~ o S AP A AL s
50
SRV | e
Start 30 MHz 1.997 =/ Stop 20 Gz
Start Stop RBWV Freq PwrAbs A LImit
Hz1 Hz1 Hz1 =1 [dBn] [cE]

30.000 M 1.000 G 100.00 k 743.509615 M -46.51 -33.51

1.000 G 1.840 G 1.788256 G 41.60 -28.60
26.91 -6.09
19.359968 G -39.74 -26.74

g
®
8
®
888
==L
®

Date: 21.0CT.2024 14:25:07
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Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

16QAM
1RB

@

Ref 30 dBn
offfet 17 p |
[ 2C =LY gy = PASY I
[-1C
I C
E L UL
Wavia |=HI==
-0
30
B +
Y e N e T P B s
-0
SRV | gy
Start 30 MHz 1.997 =/ Stop 20 Giz
Start Stop RBV Freq PmrAbs  ALImit
Hz1 H=1 H=1 Lg=d | [dBm] [cE]
30.000 M 1.000 G 100.00 k 487.019231 M -47.01 -34.01
1.000 G 1.840 G 1.00 M 1.791952 G -41.03 —28.03
1.840 G 1.920 G 1.00 M 1.850509 G 26.35 —-6.65
1.920 G 20.000 G 1.00 M 18.482485 G -38.31 —25.31
Date: 21.0CT.2024 14:24:20
Ref 30 dBn
offfet 17 B |
[ 2C =LY gy = PASY I
[-1C
[ I C
Ve =
=20
30
[0 AT A I WEURRETYISN TRPETR VWP W AYPIRVERY Y72 PEPYAR P
50
S2U= - a0
Start 30 VHz 1.997 =/ Stoo 20 Giz
Start Stop RBWV Freq PmAbs A LImit
Hz1 Hz1 Hz1 Hz] [cBn] [aB]
30.000 M 1.000 G 100.00 k 777.7083383 M —46.61 -33.61
1.000 G 1.840 G 1.00 M 1.358932 G —-41.20 —28.20
1.840 G 1.920G 1.00M 1.875565 G 26.95 -6.05
1.920 G 20.000 G 1.00 M 19.848731 G —-40.59 —27.59

Date: 21.0CT.2024 14:24:05
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

Ref 30 dBn
offfet 17 b |
[ 2C =LY gy = PASY I
- =
C
1
ViNGE =
- _o0 LM
30
L = At o g, sttty hgoni o smnr o A4 ot e A A O
- 50
SRV | gy e
Start 30 MHz 1.997 &=/ Stop 20 Giz
Start Stop RBW Freq PwrAbs  ALImit
[ Lg7d | Lg7d | Hz1 Hz] [cBnm] [cB]
30.000 M 1.000 G 100.00 k 494.791667 M -45.90 -32.90
1.000 G 1.840 G 1.00 M 1.200340 G —41.49 —28.49
1.840 G 1.920 G 1.00 M 1.900557 G 26.68 -6.32
1.920 G 20.000 G 1.00 M 17.645984 G —40.73 —27.73
Date: 21.0CT.2024 14:24:39
15MHz
Ref 30 dBn
offflet_17 &b |
[~ 2C T PASY I
- -
B C
oo I SEGES
- _o0 M
-0
N oA peand g Lt o i A WL N A W s A
-850
SRV |y e
Start 30 Mz 1.997 G/ Stop 20 Giz
Start Stop RBV Freq PmAbs  ALImit
[ Lg=d | g7 | g7 | Hz1 [dBn] [dB]
30.000 M 1.000 G 100.00 k 911.394231 M —45.52 -32.52
1.000 G 1.840G 1.00M 1.837648 G -31.98 -18.98
1.840 G 1.920 G 1.00 M 1.850843 G 27.22 --5.78
1.920G 20.000G 1.00M 3.572512 G -40.16 -27.16

Date: 21.0CT.2024 14:27:00
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

@

Ref 30 dBn
offflet 17 B |
[ 2C =LY gy = PASY I
| A
- el
1
ViNGE =
- _o0 LM
30
W har i L ettt AR A gt At ] Ao
-0
SRV | gy e
Start 30 MHz 1.997 &=/ Stop 20 Gz
Start Stop RBW Freq PwrAbs  ALImit
[ Lg7d | Lg7d | Hz1 Hz] [cBm] [cB]
30.000 M 1.000 G 100.00 k 317.580128 M -46.60 -33.60
1.000 G 1.840 G 1.00 M 1.634704 G —40.68 —27.68
1.840 G 1.920 G 1.00 M 1.873344 G 27.27 -5.73
1.920 G 20.000 G 1.00 M 11.108859 G —-40.82 —27.82
Date: 21.0CT.2024 14:26:27
Ref 30 dBn
Offifet 17 |
[ 2C =LY gy = Py I
| LA
- el
1
VNG =
- _o0 LM
30
I TVTEVEA WY PRV PR WIS FAPRRTINEY WYY WY AV TATI oNtoer V2 PRV P s
- 50
SRV | e
Start 30 MHz 1.997 =/ Stop 20 Gz
Start Stop RBWV Freq PwrAbs A LImit
Hz1 Lg7d | H=1 Hz1 [dBn] [cB]

30.000 M 1.000 G 100.00 k 393.750000 M -46.50 -33.50
1.000 G 1.840G 1.00M 1.660660 G -40.69 -27.69
1.840 G 1.920G 1.00M 1.895712 G 26.96 -6.04

1.00 M 15.577029 G -40.74 -27.74

Date: 21.0CT.2024 14:27:26
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Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

16QAM
1RB

@

Ref 30 dBn
Offflet 17 |
[ 2C =LY gy = PASY I
[-1C
I C
E SR
VNG =HE=
-0
30
B 4]
o R Y T YT TV YO PRURIITY) PR TUIE W SWTIWTY W NI T A PRIV
SRV | g
Start 30 MHz 1.997 =/ Stop 20 Gz
Start Stop RBV Freq PmrAbs  ALImit
Hz1 H=1 H=1 =1 [dBn] [cE]
30.000 M 1.000 G 100.00 k 89.070513 M -46.24 -33.24
1.000 G 1.840 G 1.00 M 1.837312 G -33.48 —20.48
1.840 G 1.920 G 1.00 M 1.850843 G 26.72 —-6.28
1.920 G 20.000 G 1.00 M 17.855712 G -38.84 -25.84
Date: 21.0CT.2024 13:55:47
Ref 30 dBn
Offtiet 17 B |
[ 2C =LY gy = PASY I
[-1C
[ I C
Ve =
-0
30
- o STy PRI Y RO ERYTPPY PSRN KX
50
S2U= - a0
Start 30 VHz 1.997 =/ Stoo 20 Giz
Start Stop RBWV Freq PmAbs A LImit
Hz1 Hz1 Hz1 Hz1 [cBn] [aB]
30.000 M 1.000 G 100.00 k 804.134615 M -46.43 -33.43
1.000 G 1.840 G 1.00 M 1.758016 G —-41.45 —28.45
1.840 G 1.920G 1.00M 1.873432 G 26.79 -6.21
1.920 G 20.000 G 1.00 M 19.223765 G -40.81 —27.81

Date: 21.0CT.2024 13:55:25
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

Ref 30 dBn
offifet 17 b |
[ 2C =LY gy = PASY I
- -
C
1
ViNGE =
L o [AVE
30
Aow [RETTYCZVY RPN FTRTRTIVY SFRWHIR "I ST XY VR SYWIVREY 2 ST VY, VeV PV
SRV | gy e
Start 30 MHz 1.997 &=/ Stop 20 Gz
Start Stop RBW Freq PwrAbs  ALImit
Hz1 Hz1 =1 Hz1 [cBm] [cE]
30.000 M 1.000 G 100.00 k 110.833333 M -46.85 -33.85
1.000 G 1.840 G 1.00 M 1.194628 G —40.95 —27.95
1.840 G 1.920 G 1.00 M 1.895755 G 26.77 -6.23
1.920 G 20.000 G 1.00 M 18.223%41 G —40.71 —27.71
Date: 21.0CT.2024 13:57:13
20MHz
Ref 30 dBn
Offflet 17 B |
[ 2C =LY gy = PASY I
- -
[ I C
Ve =
- o [AVE
30
B 4
IPLYINIVY PPTSY. N /I N PRI ATV W (TR NRYYY SUWATYFT Y RNT R P TR v e
50
SRV | g e
Start 30 VHz 1.997 =/ Stoo 20 Giz
Start Stop RBWV Freq PmAbs A LImit
Hz1 Hz1 d| Hz1 [cBn] [aB]

30.000 M 1.000 G
1.000 G 1.840 G
1.840 G 1.920 G
1.920 G 20.000 G

0z
0 k 788.589744 M —46.76 -33.76
-00 M 1.83332 G -29.17 -16.17
00 M 1.868861 G 27.24 -5.76
00 M 5.606512 G -39.85 —26.85

Date: 21.0CT.2024 13:50:18
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

Ref 30 dBn
offifet 17 b |
[ 2C =LY gy = PASY I
| A
el
C
1
ViNGE =
- _o0 LM
30
"
iyl IFTNOVNS IVSRSTRNN IFVFUTYY SYPNGPINY EORRIVY MOV P WU IIIIVS VYV PV ST
- 50
SRV | gy e
Start 30 MHz 1.997 &=/ Stop 20 Gz
Start Stop RBW Freq PwrAbs  ALImit
Hz1 Hz1 =1 Hz1 [cBn] [cE]
30.000 M 1.000 G 100.00 k 331.570513 M -45.97 -32.97
1.000 G 1.840 G 1.00 M 1.424368 G -41.24 -28.24
1.840 G 1.920 G 1.00 M 1.888877 G 26.97 -6.03
1.920 G 20.000 G 1.00 M 18.482485 G -39.93 —26.93
Date: 21.0CT.2024 13:50:42
Ref 30 dBn
offfet 17 |
[ 2C =LY gy = Py I
| LA
el
C
1
VNG =
- _o0 LM
30
B 4
O T B S P e 1 T e e e
50
SRV | e
Start 30 MHz 1.997 =/ Stop 20 Gz
Start Stop RBWV Freq PwrAbs A LImit
Hz1 Hz1 Hz1 =1 [dBn] [cE]

30.000 M 1.000 G 100.00 k 892.740885 M -45.00 -32.00
1.000 G 1.840G 1.00M 1565152 G -40.89 -27.89
1.840 G 1.920G 1.00M 1.908899 G 26.51 -6.49

1.00M 348728 G -39.95 -26.95

Date: 21.0CT.2024 13:51:14
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Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

16QAM
1RB

@

offfet 17 |
[ 2C =LY gy = PASY I
[-1C
I C
E SR
VNG =HE=
-0
30
Wy wh ”WMW-WWWWWJ;W
- 50
SRV | gy
Start 30 MHz 1.997 =/ Stop 20 Gz
Start Stop RBV Freq PmrAbs  ALImit
Hz1 H=1 H=1 =1 [dBn] [cE]
30.000 M 1.000 G 100.00 k 673.557692 M -46.40 -33.40
1.000 G 1.840 G 1.00 M 1.833028 G -36.32 —-23.32
1.840 G 1.920 G 1.00 M 1.850976 G 26.19 —-6.81
1.920 G 20.000 G 1.00 M 18.326395 G —-40.26 —27.26
Date: 21.0CT.2024 13:54:52
Ref 30 dBn
offet 17 B |
[ 2C =LY gy = PASY I
[-1C
[ I C
Ve =
-0
30
B .
xgw" oty PRASY NI Y oA 'L,IWWMMW,NWWUW’ TURTTY
S2U= - a0
Start 30 VHz 1.997 =/ Stoo 20 Giz
Start Stop RBWV Freq PmAbs A LImit
Hz1 Hz1 Hz1 Hz1 [cBn] [aB]
30.000 M 1.000 G 100.00 k 908.285256 M -46.08 -33.08
1.000 G 1.840 G 1.00 M 1.591444 G —-41.51 —28.51
1.840 G 1.920G 1.00 M 1.870995 G 26.67 -6.33
1.920 G 20.000 G 1.00 M 19.494363 G -39.86 —26.86

Date: 21.0CT.2024 13:51:54
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Worldwide Testing Services(Taiwan) Co., Ltd.
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

@

Offfet 17 b |
[ 2C =LY gy = PASY I
- -
B -C
= =
- _o0 LM
-0
R SIWTUEC T RN ST SRV (HTRITARY. STV VHENT RTVOW AR S TS RO PN TNV T
- 50
SRV | gy e
Start 30 Mz 1.997 GHz/ Stop 20 GHz
Start Stop RBW Freq PwrAbs  ALImit
[ Lg7d | Lg7d | Hz1 Hz1 [cBm] [cB]
30.000 M 1.000 G 100.00 k 922.275641 M -45.33 -32.33
1.000 G 1.840 G 1.00 M 1.610092 G —-41.68 —28.68
1.840 G 1.920 G 1.00 M 1.891160 G 26.04 -6.96
1.920 G 20.000 G 1.00 M 19.523291 G —40.16 —27.16
Date: 21.0CT.2024 13:51:38
Band 4
1.4MHz
Ref 30 dBn
offfet_17 |
[~ 2C T L I
B -
B [© h
oo I SEGES
- o0 M
-0 n
| 2L oDttt st VAR e P A L AN
-0
SRV | e
Start 30 Mz 1.997 =/ Stop 20 Giz
Start Stop RBNV Freq PmAbs  ALImit
[ Lg=d | g7 | Ig=d | Hz1 [dBn] [dB]
30.000 M 1.000 G 100.00 k 822.788462 M —-46.64 -33.64
1.000 G 1.700G 1.00M 1.416920 G -41.36 -28.36
1.700 G 1.765 G 1.00 M 1.710153 G 27.09 -5.91
1.766 G 20.000G 1.00M 5.130573 G -36.44 -23.44

Date: 21.0CT.2024 14:38:48
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

@

Ref 30 dBn
offfet 17 B
[ 2C v G PASY
L ]
Sell
B "C
Vo Rl TS
oo LM
-3
NG S Y (YW AW IV NTIVOY) RYPNUTV SeeI Lttt AT
50
SRV [ e
Start 30 Mz 1.997 =/ Stop 20 Giz
Start Stop RBW Freq PmrAbs  ALImit
Hz1 Hz1 Hz1 Hz1 [dBn] [cB]
30.000 M 1.000 G 100.00 k 608.269231 M -44_.95 -31.95
1.000 G 1.700 G 1.00 M 1.606270 G -39.85 —26.85
1.700 G 1.765 G 1.00 M 1.731963 G 27.32 -5.68
1.765 G 20.000 G 1.00 M 5.195611 G -40.34 —27.34
Date: 21.0CT.2024 14:38:31
Ref 30 dBn
offer_17 b |
[ 2C =LY gy = Py I
| LA
el
B C
Nl TS
- _o0 LM
30
SINZATIE P SVTS N U YN RVITIR VTR A AT RPRPTer, VT T CTVrrre
50
SRV | e
Start 30 MHz 1.997 =/ Stop 20 Gz
Start Stop RBWV Freq PwrAbs A LImit
Hz1 Lg7d | H=1 Hz1 [dBn] [cB]

30.000 M 1.000 G 100.00 k 815.016026 M -45.89 -32.89

1.000 G 1.700G 1.00M 1.656880 G -40.72 -27.72
1.700 G 1.766 G 1.00M 1.753939 G 26.91 -6.09
1.766 G 20.000G 1.00M 3.133841 G -40.47 -27.47

Date: 21.0CT.2024 14:39:10
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Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

16QAM
1RB

@

Ref 30 dBn
Offget 17 B |
[ 2C =LY gy = PASY I
[-1C
B I C
MAXH 7$\1‘L
-0
30
B +
»QMW’“MWWWW‘ T REPRYTYIY [TV F Vet VI T WNIWTTVNT W T
SRV | gy
Start 30 MHz 1.997 =/ Stop 20 Gz
Start Stop RBV Freq PmrAbs  ALImit
Hz1 H=1 H=1 1 [dBn] [cE]
30.000 M 1.000 G 100.00 k 448.157051 M -46.49 -33.49
1.000 G 1.700 G 1.00 M 1.610750 G —-41.55 —28.55
1.700 G 1.765 G 1.00 M 1.710023 G 26.20 -6.80
1.765 G 20.000 G 1.00 M 19.459636 G -38.73 -25.73
Date: 21.0CT.2024 14:39:50
Ref 30 dBn
offfet_17 b |
[ 2C =LY gy = PASY I
[-1C
[ I C
Wavim |=HI==
=20
30
T T e T T T A
850
S2U= - a0
Start 30 VHz 1.997 =/ Stoo 20 Giz
Start Stop RBWV Freq PmAbs A LImit
Hz1 Hz1 Hz1 Hz] [cBn] [aB]
30.000 M 1.000 G 100.00 k 426.394231 M -46.66 -33.66
1.000 G 1.700 G 1.00 M 1.645820 G —41.29 —28.29
1.700 G 1.766 G 1.00M 1.732134 G 26.80 -6.20
1.765 G 20.000 G 1.00 M 17.031950 G -40.26 —27.26

Date: 21.0CT.2024 14:40:05

6y

H

Worldwide Testing Services(Taiwan) Co., Ltd.
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Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

3MHz
QPSK
1RB

Ref 30 dBn
offet_17 b |
[ 2C =LY gy = PASY I
[C1C
C
L _Gro
-0
30
e n
Frveiiai ! T I PYVSY PN W RO FRRRRTIT A WVSTRV Y YRR gy P YV O R YL Mgy e e v
50
60
Start 30 MHz 1.997 &=/ Stop 20 Gz
Start Stop RBW Freq PwrAbs  ALImit
[ Lg7d | Lg7d | Hz1 Hz1 [cBm] [cB]
30.000 M 1.000 G 100.00 k 249.182692 M -45.22 -32.22
1.000 G 1.700 G 1.00 M 1.682150 G —40.06 —27.06
1.700 G 1.765 G 1.00 M 1.753816 G 26.87 -6.13
1.765 G 20.000 G 1.00 M 10.340313 G -39.95 —26.95
Date: 21.0CT.2024 14:39:33
Ref 30 dBn
offfet_17 b |
[ 2C =LY gy = PASY I
[-1C
I C
s
-0
30
+
-
W IENTTYWTEXY PR YO I VR RSP TENY P YY WIPYX WYY ENFVR (NI RVIZYE Sy
850
[~ —-&0
Start 30 VHz 1.997 =/ Stoo 20 Giz
Start Stop RBWV Freq PmAbs A LImit
Hz1 Hz1 Hz1 Hz1 [cBn] [aB]
30.000 M 1.000 G 100.00 k 720.192308 M -46.56 -33.56
1.000 G 1.700 G 1.00 M 1.615440 G —-40.49 —27.49
1.700 G 1.765 G 1.00 M 1.710374 G 27.09 -5.91
1.765 G 20.000 G 1.00 M 5.130573 G -38.00 —25.00

Date: 21.0CT.2024 14:45:10
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Worldwide Testing Services(Taiwan) Co., Ltd.
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

Ref 30 dBn
offfet_17 b |
[ 2C =LY gy = PASY I
- LA
= s
E SR
VG =ETEE
- o0 [AVE
30
B +
JWW%MWWI s A A it AR gtk A b
-850
PV | o TE
Start 30 MHz 1.997 &=/ Stop 20 Giz
Start Stop RBW Freq PwrAbs  ALImit
Hz1 Hz1 =1 Hz1 [cBn] [cE]
30.000 M 1.000 G 100.00 k 653.349359 M —-44.78 -31.78
1.000 G 1.700 G 1.00 M 1.352940 G —-41.96 —28.96
1.700 G 1.765 G 1.00 M 1.731222 G 27.39 -5.61
1.765 G 20.000 G 1.00 M 5.193180 G -39.25 —26.25

Date: 21.0CT.2024 14:45:41

Ref 30 dBn
offer_17 b |
[ 2C =LY gy = Py I
- 1c | Al
el
B C
Nl TS
. LM
30
L +
TENTTE RN FPRTIRTY] WORWE TS TYWPPres STV N FPSTNTVNY AT ULy
-0
SRV | e
Start 30 MHz 1.997 =/ Stop 20 Giz
Start Stop RBWV Freq PwrAbs A LImit
Hz1 Hz1 Hz1 =1 [dBn] [cE]

30.000 M 1.000 G 100.00 k 897.403846 M -46.10 -33.10

1.000 G 1.700G 1.00M 1.581560G -41.84 -28.84
1.700 G 1.7656 G 1.00M 1.752245 G 27.16 -5.84
1.766 G 20.000G 1.00M 17.582647 G -38.75 -25.75

Date: 21.0CT.2024 14:44:49
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Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

16QAM
1RB

@

Ref 30 dBn
offdet w7 |
[ 2C =LY gy = PASY I
[-1C
I C
E L. oo
Wavia |=HI==
-0
- "
i g P WL AU PR A ANARALIA I WA AN AL s e A AL
-850
SV - a0
Start 30 MHz 1.997 =/ Stop 20 Giz
Start Stop RBV Freq PmrAbs  ALImit
Hz1 H=1 H=1 1 [dBn] [cE]
30.000 M 1.000 G 100.00 k 530.544872 M -46.31 -33.31
1.000 G 1.700 G 1.00 M 1.429730 G —41.73 —28.73
1.700 G 1.765 G 1.00 M 1.710268 G 26.48 —-6.52
1.765 G 20.000 G 1.00 M 5.129965 G -36.93 —23.93
Date: 21.0CT.2024 14:44:00
Ref 30 dBn
offfet_17 b |
[ 2C =LY gy = PASY I
[-1C
[ I C
Ve [=EE=
=20
30
T i Ao oo Jn o AR
50
S2U= - a0
Start 30 VHz 1.997 =/ Stoo 20 Giz
Start Stop RBWV Freq PmAbs A LImit
Hz1 Hz1 Hz1 Hz1 [cBn] [aB]
30.000 M 1.000 G 100.00 k 482.355769 M —-46.09 -33.09
1.000 G 1.700 G 1.00 M 1.107100 G —41.40 —28.40
1.700 G 1.765G 1.00M 1.731282 G 26.45 -6.55
1.765 G 20.000 G 1.00 M 15.038256 G -40.15 —27.15

Date: 21.0CT.2024 14:43:32
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Worldwide Testing Services(Taiwan) Co., Ltd.
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Worldwide Testing Services(Taiwan) Co., Ltd.
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

Ref 30 dBn
offdet 17 p |
[ 2C =LY gy = PASY I
- -
B C
Nl TS
- _o0 [AVE
30
B 4
¥ IEZCTRC S SRV R TP IVN BYPNTIVN ST TS PO WPV BT W TRV
-850
SRV | gy TE
Start 30 MHz 1.997 &=/ Stop 20 Giz
Start Stop RBW Freq PwrAbs  ALImit
Hz1 Hz1 =1 Hz1 [cBn] [cE]
30.000 M 1.000 G 100.00 k 672.003205 M -45.94 -32.99
1.000 G 1.700 G 1.00 M 1.271320 G —41.48 —28.48
1.700 G 1.765 G 1.00 M 1.752362 G 26.43 -6.57
1.765 G 20.000 G 1.00 M 18.322988 G -39.92 —26.92
Date: 21.0CT.2024 14:44:29
SMHz
Ref 30 dBn
offfet_17 b |
[ 2C =LY gy = PASY I
- -
[ I C
vl T
o0 M
30
+
- o
o A oty i gsn st At N e
50
SRV | g e
Start 30 VHz 1.997 =/ Stoo 20 Giz
Start Stop RBWV Freq PmAbs A LImit
Hz1 Hz1 Hz1 Hz] [cBn] [aB]
30.000 M 1.000 G 100.00 k 493.237179 M -46.39 -33.39
1.000 G 1.700 G 1.00 M 1.230230 G —41.22 —28.22
1.700 G 1.766 G 1.00M 1.710270 G 26.92 -6.08
1.765 G 20.000 G 1.00 M 5.130573 G -37.77 —24.77

Date: 21.0CT.2024 14:46:59
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

Ref 30 dBn
offfet_17 b |
[ 2C =LY gy = PASY I
| A
= s
E SR
VG =ETEE
- o0 [AVE
30
B +
-G vk M 1 - e
us A u.“qw V'WW NI ‘“" \ eay
-850
PV | o TE
Start 30 MHz 1.997 &=/ Stop 20 Giz
Start Stop RBW Freq PwrAbs  ALImit
Hz1 Hz1 =1 Hz1 [cBn] [cE]
30.000 M 1.000 G 100.00 k 757.500000 M -46.31 -33.31
1.000 G 1.700 G 1.00 M 1.667590 G —41.23 —28.23
1.700 G 1.765 G 1.00 M 1.730292 G 27.30 -5.70
1.765 G 20.000 G 1.00 M 3.460247 G -39.01 —26.01
Date: 21.0CT.2024 14:46:06
Ref 30 dBn
offer_17 b |
[ 2C =LY gy = Py I
| LA
= el
E SR
VG [=HE=
- o0 [AVE
- "
-
W VMMWJWM VP ERTN] YT TRTY MW PR T YR
-850
SV | o TE
Start 30 MHz 1.997 =/ Stop 20 Giz
Start Stop RBWV Freq PwrAbs A LImit
Hz1 Hz1 Hz1 =1 [dBm] [cE]

30.000 M 1.000 G 100.00 k 881.858974 M -45.87 -32.87

1.000 G 1.700G 1.00M 1.586250 G -41.42 -28.42
1.700 G 1.766 G 1.00M 1.790392 G 27.08 -5.92
1.766 G 20.000G 1.00M 3.500972 G -36.15 -23.15

Date: 21.0CT.2024 14:47:22
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Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

16QAM
1RB

@

Ref 30 dBn
Offget 17 B |
[ 2C =LY gy = PASY I
[-1C
I C
E L UL
Wavia |=HI==
-0
30
- .
-G,
LIRTVVCETI PR Y (PO NPRUPS PPN Y VY RY PR Tseyoy: FITrau ST Py e
-850
SRV | gy
Start 30 MHz 1.997 =/ Stop 20 Gz
Start Stop RBV Freq PmrAbs  ALImit
Hz1 H=1 H=1 1 [dBm] [cE]
30.000 M 1.000 G 100.00 k 785.480769 M -46.69 -33.69
1.000 G 1.700 G 1.00 M 1.621110 G -41_50 —28.50
1.700 G 1.765 G 1.00 M 1.710398 G 26.14 -6.86
1.765 G 20.000 G 1.00 M 5.130573 G -39.30 —26.30
Date: 21.0CT.2024 14:48:30
Ref 30 dBn
offfet_17 b |
[ 2C =LY gy = PASY I
[-1C
[ I C
Ve [=EE=
=20
30
- o "
M i MW"MMJJ\/MM «NWWW»MWW\MMAM-MMM Pl
50
S2U= - a0
Start 30 VHz 1.997 =/ Stoo 20 Giz
Start Stop RBWV Freq PmAbs A LImit
Hz1 Hz1 Hz1 Hz1 [cBn] [aB]
30.000 M 1.000 G 100.00 k 165.240385 M —45.34 -32.34
1.000 G 1.700 G 1.00 M 1.332080 G —-41.59 —28.59
1.700 G 1.766 G 1.00M 1.730355 G 26.49 —-6.51
1.765 G 20.000 G 1.00 M 9.534933 G -41.16 —28.16

Date: 21.0CT.2024 14:48:59
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Worldwide Testing Services(Taiwan) Co., Ltd.
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Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

10MHz
QPSK
1RB

Ref 30 dBn
offfet 17 p |
[ 2C =LY gy = PASY I
[C1C
C
E [==W'
VG =ETEE
-0
30
WwMWWWWWWWM
-850
SRV | gy
Start 30 MHz 1.997 &=/ Stop 20 Gz
Start Stop RBW Freq PwrAbs  ALImit
Hz1 Hz1 =1 Hz1 [cBn] [cE]
30.000 M 1.000 G 100.00 k 870.977564 M -45.90 -32.90
1.000 G 1.700 G 1.00 M 1.025200 G —41.79 —28.79
1.700 G 1.765 G 1.00 M 1.750234 G 26.51 -6.49
1.765 G 20.000 G 1.00 M 18.248832 G —40.23 —27.23
Date: 21.0CT.2024 14:48:10
Ref 30 dBn
offfet_17 b |
[ 2C =LY gy = PASY I
[-1C
I C
H L SHUlL
Wavim |=HI==
20
30
B +
dﬁ“’“mm\] TH XA TATRYYTTS FRPYRIN PEYAWPTRT YTav e (PFUPY Ty NN WPV s
S2U= - a0
Start 30 VHz 1.997 =/ Stoo 20 Giz
Start Stop RBWV Freq PmAbs A LImit
Hz1 Hz1 Hz1 Hz1 [cBn] [aB]
30.000 M 1.000 G 100.00 k 267.836538 M -45.02 -32.02
1.000 G 1.700 G 1.00 M 1.253610 G —41.26 —28.26
1.700 G 1.766 G 1.00M 1.710619 G 26.92 -6.08
1.765 G 20.000 G 1.00 M 5.131789 G -38.27 -25.27

Date: 21.0CT.2024 14:51:20
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H

Worldwide Testing Services(Taiwan) Co., Ltd.
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Worldwide Testing Services(Taiwan) Co., Ltd.

o
“v

Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

Ref 30 dBn
offfet 17 p |
[ 2C =LY gy = PASY I
- LA
= s
E SR
VG =ETEE
- o0 [AVE
30
- _40 RMW““‘ e WWMW A A Jaadp
-850
PV | o TE
Start 30 MHz 1.997 &=/ Stop 20 Giz
Start Stop RBW Freq PwrAbs  ALImit
Hz1 Hz1 =1 Hz1 [cBm] [cE]
30.000 M 1.000 G 100.00 k 874.086538 M —46.15 -33.15
1.000 G 1.700G 1.00M 1.617820 G -41.14 -28.14
1.700 G 1.766 G 1.00M 1.728034 G 26.99 —-6.01
1.7665 G 20.000G 1.00M 18.107207 G -39.87 -26.87
Date: 21.0CT.2024 14:51:42
Ref 30 dBn
offfer_17 b |
[ 2C =LY gy = Py I
- LA
= el
E SR
Vive =HE=
- o0 [AVE
30
I e T B B e i L it iy
80
SV | o TE
Start 30 MHz 1.997 =/ Stop 20 Giz
Start Stop RBWV Freq PwrAbs A LImit
Hz1 Hz1 Hz1 =1 [dBn] [cE]

30.000 M 1.000 G 100.00 k 474.583333 M -45.59 -32.59

1.000 G 1.700G 1.00M 1.686840G -41.11 -28.11
1.700 G 1.7656 G 1.00M 1.745606 G 27.30 -5.70
1.7656 G 20.000G 1.00M 15474681 G -40.58 -27.58

Date: 21.0CT.2024 14:50:55

Worldwide Testing Services(Taiwan) Co., Ltd. Page 84 of 207
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Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

16QAM
1RB

@

®

Ref 30 dBn
offfer_17 B |
[ 2C =LY gy = PASY I
[-1C
I C
L o
-0
- "
- o
1 YTV TRTRY PR [TV PSR (2 TRRCIRYY T NI Y REYVNY) PV Y ST A N
-850
-0
Start 30 MHz 1.997 =/ Stop 20 Gz
Start Stop RBV Freq PmrAbs  ALImit
Hz1 H=1 H=1 1 [dBn] [cE]
30.000 M 1.000 G 100.00 k 471.474359 M -45.79 -32.79
1.000 G 1.700 G 1.00 M 1.627480 G -41.68 —28.68
1.700 G 1.765 G 1.00 M 1.710621 G 26.42 -6.58
1.765 G 20.000 G 1.00 M 5.131789 G -35.79 —22.79
Date: 21.0CT.2024 14:50:05
Ref 30 dBn
Offget 17 B |
[ 2C =LY gy = PASY I
[-1C
I C
- o
-0
30
IR aLY YV 2 PV PP TV SUP IV YON INQUSVIRY VITSP YW T SRRV WP Ky v vy
50
-0
Start 30 VHz 1.997 =/ Stoo 20 Giz
Start Stop RBWV Freq PmAbs A LImit
Hz1 Hz1 Hz1 Hz1 [cBn] [aB]
30.000 M 1.000 G 100.00 k 491.682692 M -46.29 -33.29
1.000 G 1.700 G 1.00 M 1.605220 G —-41.38 —28.38
1.700 G 1.766 G 1.00M 1.728184 G 26.11 -6.89
1.765 G 20.000 G 1.00 M 18.366752 G -40.14 —27.14

Date: 21.0CT.2024 14:49:35
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Worldwide Testing Services(Taiwan) Co., Ltd.
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Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

15MHz
QPSK
1RB

Ref 30 dBn
offdet 17 p |
[ 2C =LY gy = PASY I
[C1C
C
E [==W'
VE [=H==
-0
30
—C
g P YW RRTY Y RRWNY VIR, STTR RN WITET W PR TIZE WOWRTRGS ey
-0
SRV | gy
Start 30 MHz 1.997 &=/ Stop 20 Gz
Start Stop RBW Freq PwrAbs  ALImit
[ Lg7d | Lg7d | Hz1 Hz] [cBm] [cB]
30.000 M 1.000 G 100.00 k 160.576923 M -45.07 -32.07
1.000 G 1.700 G 1.00 M 1.454720 G —-41.36 —28.36
1.700 G 1.765 G 1.00 M 1.745563 G 26.51 -6.49
1.765 G 20.000 G 1.00 M 17.963758 G —39.06 —26.06
Date: 21.0CT.2024 14:50:32
Ref 30 dBn
offet_17 |
[~ 2C T Lgas| I
[-1C
B C
oo I SEGES
20
-0 T
a0 "W |
B YT TR (WYY PYVEY FVYRPY S TN RYYRY. YTRE YATH) (T W VT T A
SRV |y
Start 30 Mz 1.997 G/ Stop 20 Giz
Start Stop RBV Freq PmAbs  ALImit
[ Lg=d | g7 | g7 | Hz1 [dBn] [dB]
30.000 M 1.000 G 100.00 k 948.701923 M -46.07 -33.07
1.000 G 1.700G 1.00M 1.6977/60 G -36.01 -23.01
1.700 G 1.765 G 1.00 M 1.710968 G 26.59 —6.41
1.766 G 20.000G 1.00M 5.132397 G -34.65 -21.65
Date: 21.0CT.2024 14:52:33

Worldwide Testing Services(Taiwan) Co., Ltd.
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Worldwide Testing Services(Taiwan) Co., Ltd.
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

Ref 30 dBn
offfet_17 B |
[ 2C =LY gy = PASY I
- =
C
E SR
VG =ETEE
- _o0 [AVE
30
B "
ny ;\M Dl WWWMWWW
-850
SRV | gy e
Start 30 MHz 1.997 &=/ Stop 20 Giz
Start Stop RBW Freq PwrAbs  ALImit
Hz1 Hz1 =1 Hz1 [cBn] [cE]
30.000 M 1.000 G 100.00 k 528.990385 M -46.17 -33.17
1.000 G 1.700 G 1.00 M 1.699370 G —40.18 —27.18
1.700 G 1.765 G 1.00 M 1.725809 G 26.59 -6.41
1.765 G 20.000 G 1.00 M 3.475443 G -39.95 —26.95
Date: 21.0CT.2024 14:52:12
Ref 30 dBn
offfer_17 b |
[ 2C =LY gy = Py I
- -
C
E SR
VG [=HE=
- _o0 [AVE
30
Py g P PV T PR POV AFVOYOVO TR P TWTRRY ST ey RN oY P Wi s S s
- =0
SRV | gy e
Start 30 MHz 1.997 =/ Stop 20 Giz
Start Stop RBWV Freq PwrAbs A LImit
Hz1 Hz1 Hz1 =1 [dBn] [cE]

30.000 M 1.000 G 100.00 k 198.221154 M -46.76 -33.76

1.000 G 1.700G 1.00M 1.453320G -40.66 -27.66
1.700 G 1.7656 G 1.00M 1.740907 G 26.91 -6.09
1.766 G 20.000G 1.00M 1.766824 G -28.99 -15.99

Date: 21.0CT.2024 14:53:03
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Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

16QAM
1RB

@

®

Ref 30 dBn
offget 17 B |
[ 2C =LY gy = PASY I
[-1C
I C
L o
-0
30
= 3
RPSXVCNY (VY T ORY I WA (YR PR ] WY T PPN EYTETYR WYY TEN RV
-850
-0
Start 30 MHz 1.997 =/ Stop 20 Giz
Start Stop RBV Freq PmrAbs  ALImit
Hz1 H=1 H=1 gz | [dBm] [cE]
30.000 M 1.000 G 100.00 k 682.884615 M -45.68 -32.68
1.000 G 1.700 G 1.00 M 1.697410 G —-40.49 —27.49
1.700 G 1.765 G 1.00 M 1.710753 G 26.12 -6.88
1.765 G 20.000 G 1.00 M 5.132397 G -39.32 —26.32
Date: 21.0CT.2024 14:53:42
Ref 30 dBn
Offget 17 B |
[ 2C =LY gy = PASY I
[-1C
I C
- o
-0
30
50
-0
Start 30 VHz 1.997 =/ Stoo 20 Giz
Start Stop RBWV Freq PmAbs A LImit
Hz1 Hz1 Hz1 Hz1 [cBn] [aB]
30.000 M 1.000 G 100.00 k 954.919872 M -45.65 -32.65
1.000 G 1.700 G 1.00 M 1.368410 G —-40.55 —27.55
1.700 G 1.765 G 1.00M 1.725814 G 26.21 —-6.79
1.765 G 20.000 G 1.00 M 11.716447 G -40.05 —27.05

Date: 21.0CT.2024 14:54:02
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Worldwide Testing Services(Taiwan) Co., Ltd.
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

@

Ref 30 dBn
Offget 17 B
[ 2C v G PASY
- =
B "C
Vo Rl TS i
oo AV S
-3
e
e, A Mt VO L e
SRV | gy e
Start 30 Mz 1.997 =/ Stop 20 Giz
Start Stop RBW Freq PmrAbs  ALImit
Hz1 Lg=d | =1 =1 [dBn] [cE]
30.000 M 1.000 G 100.00 k 895.849359 M -46.21 -33.21
1.000 G 1.700 G 1.00 M 1.486500 G —-41_70 —28.70
1.700 G 1.765 G 1.00 M 1.740909 G 26.45 -6.55
1.765 G 20.000 G 1.00 M 1.766216 G —-40.08 —27.08
Date: 21.0CT.2024 14:53:27
20MHz
Ref 30 dBn
offfet_17 b |
[ 2C =LY gy = PASY I
- -
[ I C
vl T
o0 M
- "
euie e RV U YO APUPYSTYN WPRIY Y WYY XY X NMRTI TR T RN EE v
50
SRV | g e
Start 30 VHz 1.997 =/ Stoo 20 Giz
Start Stop RBWV Freq PmAbs A LImit
Hz1 Hz1 Hz1 Hz] [cen] [aB]
30.000 M 1.000 G 100.00 k 878.750000 M -45.86 -32.86
1.000 G 1.700 G 1.00 M 1.693420 G -38.05 —25.05
1.700 G 1.765 G 1.00 M 1.711087 G 26.55 -6.45
1.765 G 20.000 G 1.00 M 5.133005 G -36.82 -23.82

Date: 21.0CT.2024 14:55:54
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

Ref 30 dBn
offfet_17 b |
[ 2C =LY gy = PASY I
- -
C
E [==W'
VG =ETEE
- _o0 [AVE
-0
B 4
T g L A A IO A g M L A
-0
SRV | gy e
Start 30 MHz 1.997 &=/ Stop 20 Gz
Start Stop RBW Freq PwrAbs  ALImit
Hz1 Hz1 =1 Hz1 [cBn] [cE]
30.000 M 1.000 G 100.00 k 858.541667 M -46.21 -33.21
1.000 G 1.700 G 1.00 M 1.291340 G —40.85 —27.85
1.700 G 1.765 G 1.00 M 1.723638 G 26.79 -6.21
1.765 G 20.000 G 1.00 M 3.373935 G —39.60 —26.60
Date: 21.0CT.2024 14:56:27
Ref 30 dBn
offfer_17 b |
[ 2C =LY gy = Py I
- -
C
E [==W
VG [=HE=
- _o0 [AVE
30
- o
[ Upseb TG [ o sesso b A oAb iy Y et
SRV | gy e
Start 30 MHz 1.997 =/ Stop 20 Gz
Start Stop RBWV Freq PwrAbs A LImit
Hz1 Hz1 Hz1 1 [dBn] [cE]

30.000 M 1.000 G 100.00 k 356.442308 M -46.04 -33.04

1.000 G 1.700G 1.00M 1.509950 G -40.76 -27.76
1.700 G 1.766 G 1.00M 1.736142 G 27.01 -5.99
1.766 G 20.000G 1.00M 1.771686 G -35.75 -2.75

Date: 21.0CT.2024 14:55:40
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Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

16QAM
1RB

@

®

Ref 30 dBn
offer_17 b |
~2C (=L gy = Py I
- 1C
I~ C
|- _soe
20
- T
WSt ¥ WITEZCTEIS PRV PP (RPN EXTATTI) P NIV SYX Y RPN TORT P iy AA
-850
60
Start 30 Mz 1.997 GHz/ Stop 20 Gz
Start Stop RBV Freq PmrAbs  ALImit
Hz1 H=1 H=1 1 [dBn] [cE]
30.000 M 1.000 G 100.00 k 818.125000 M -45.99 -32.99
1.000 G 1.700G 1.00M 1.692720 G -40.70 -27.70
1.700 G 1.766 G 1.00M 1.710974 G 26.00 -7.00
1.766 G 20.000G 1.00M 5.133005G -36.03 -23.03
Date: 21.0CT.2024 14:54:53
Ref 30 dBn
Offget 17 B |
-2C IO g PASY I
B
- C
- o
20
30
N 4
LS s s i A st NPNPY NP WSTSPRYS FT R o Y
50
60
Start 30 Mz 1.997 GHz/ Sttp 20 Gz
Start Stop RBWV Freq PmAbs A LImit
Hz1 H1 1 Hz1 [aBm] 8]
30.000 M 1.000 G 100.00 k 976.682692 M  -44.37 -31.37
1.000 G 1.700G 1.00M 1.577360 G -40.63 -27.63
1.700 G 1.765G 1.00M 1.7235938 G 26.21 -6.79
1.766 G 20.000G 1.00M 3419522 G -39.25 -26.25

Date: 21.0CT.2024 14:54:37

6y

H
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Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

Band 5
1.4MHz
QPSK
1RB

Ref 30 dBn
offfet_17 B |
[ 2C =LY gy = PASY
I [F3
el
C
L _Gro
- _o0 LM
-0
., AT byt g A Sl ey tpun iy b A I
50
- a0 ez
Start 30 MHz 1.997 &=/ Stop 20 Gz
Start Stop RBW Freq PwrAbs  ALImit
[ Lg7d | Lg7d | Hz1 [ Lgzd | [cBn] [cB]
30.000 M 1.000 G 100.00 k 729.519231 M -45.40 -32.40
1.000 G 1.700 G 1.00 M 1.689920 G —-40.67 —27.67
1.700 G 1.765 G 1.00 M 1.736088 G 26.60 -6.40
1.765 G 20.000 G 1.00 M 1.771078 G -34.97 -21.97
Date: 21.0CT.2024 14:55:12
Ref 30 dBn
Torer 17 b |
[~ 2C T L
[ 5
s
- C
- _Siroek
L M
- _o—F
PN L L pani oA AT ANAS A A At AN
- S0
- o TE
Start 30 Mz 1.997 =/ Stop 20 Giz
Start Stop RBNV Freq PmAbs  ALImit
[ Lg=d | g7 | Ig=d | Hz1 [dBn] [daB]
30.000 M 814.000 M 100.00 k 425.769231 M —-46.51 -33.51
814.000 M 859.000 M 100.00 k 824.228500 M 24.25 -8.75
859.000 M 1.000 G 100.00 k 955.091500 M -45.82 -32.82
1.000G 20.000G 1.00M 1.647900 G -37.54 -24.54

Date: 21.0CT.2024 15:03:43

Worldwide Testing Services(Taiwan) Co., Ltd.
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

Ref 30 dBn
foffer 17 B |
[ 2C =LY gy = PASY I
- -
C
E L. S
Wavim |=HI==S -~
B +
Fiowy J PR TPV PO POV YRR T P IS SOV DU WT WYY RPEVRSTY S
-850
SRV | gy e
Start 30 MHz 1.997 &=/ Stop 20 Gz
Start Stop RBW Freq PwrAbs  ALImit
Hz1 H=1 =1 Hz1 [cBn] [cE]
30.000 M 814.000 M 100.00 k 139.307692 M -46.39 -33.39
814.000 M 859.000 M 100.00 k 836.045500 M 23.85 -9.15
859.000 M 1.000 G 100.00 k 888.647600 M -46.55 -33.55
1.000 G 20.000 G 1.00 M 1.672600 G -37.57 —24.57
Date: 21.0CT.2024 15:03:24
Ref 30 dBn
offfet 17 B |
[ 2C =LY gy = Py I
- -
C
E S
VA B e
- _on [AVE
B T
gfglw"‘ o %MFW Mo WMUAR [YRTIRY VAN TOVRT NS Y W R W
SRV | gy e
Start 30 MHz 1.997 =/ Stop 20 Gz
Start Stop RBWV Freq PwrAbs A LImit
Hz1 Hz1 Hz1 =1 [dBnm] [cE]
30.000 M 814.000 M 100.00 k 726.051282 M -46.26 -33.26
814.000 M 859.000 M 100.00 k 847.840000 M 24.22 -8.78
859.000 M 1.000 G 100.00 k 943.764500 M -46.71 -33.71
1.000 G 20.000 G 1.00 M 1.64767 G -36.53 —23.53

Date: 21.0CT.2024 15:03:58
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Registration number: W6M22410-23833-C-247

FCC ID: GX9HYBLI
16QAM
1RB

Ref 30 dBn
tofffer 17 B |
[ 2C =LY gy = PASY I
[-1C
I C
E S
VA B e
20
B T ) T PYYT™Y
Lt:alﬂu ins A AR AR A S AN, A U R WA Wi
SRV | gy
Start 30 MHz 1.997 =/ Stop 20 Giz
Start Stop RBV Freq PmrAbs  ALImit
Hz1 H=1 H=1 =1 [dBn] [cE]
30.000 M 814.000 M 100.00 k 232.282051 M -46.31 -33.31
814.000 M 859.000 M 100.00 k 824.278000 M 24_.39 -8.61
859.000 M 1.000 G 100.00 k 972.834000 M -46.51 -33.51
1.000 G 20.000 G 1.00 M 1.647267 G -35.72 —22.72
Date: 21.0CT.2024 15:04:36
Ref 30 dBn
foffger 17 B |
[ 2C =LY gy = PASY
I |
I C
H = I3
Wavim |=HI===
- 30
B +
A et W TXTRNYTN FWNTYPHTIN WPPTY AV WPPRIOYS TLnewre
S2U= - a0
Start 30 VHz 1.997 =/ Stoo 20 Giz
Start Stop RBWV Freq PmAbs A LImit
Hz1 Hz1 Hz1 Hz] [cBn] [aB]
30.000 M 814.000 M 100.00 k 673.282051 M  -46.67 -33.67
814.000 M 859.000 M 100.00 k 836.041000 M 23.95 —-9.05
859.000 M 1.000 G 100.00 k 959.448400 M -46.98 -33.98
1.000 G 20.000 G 1.00 M 1.671967 G -38.43 -25.43

Date: 21.0CT.2024 15:05:02
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

Ref 30 dBn
Fofffet 17 B |
[ 2C =LY gy = PASY I
- -
B C
vl e T
- _of [AVE
B 1
e, T TR T AU WU M PRI [P Wt W 7 BN WYY o WTPv e SVTaTy
50
SRV | gy e
Start 30 MHz 1.997 &=/ Stop 20 Gz
Start Stop RBW Freq PwrAbs  ALImit
Hz1 H=1 =1 Hz1 [cBm] [cE]
30.000 M 814.000 M 100.00 k 467.230769 M -45.20 -32.20
814.000 M 859.000 M 100.00 k 847.907500 M 24.43 -8.57
859.000 M 1.000 G 100.00 k 885.042700 M -45.55 -32.55
1.000 G 20.000 G 1.00 M 1.695400 G -36.28 -23.28
Date: 21.0CT.2024 15:04:20
3MHz
Ref 30 dBn
foffget 17 B |
[ 2C =LY gy = PASY I
- -
[ I C
-l TR
B [AVE
- oy T
o9 LAl gt et g APl tinn oA o i Loy
SRV | g ae
Start 30 VHz 1.997 =/ Stoo 20 Giz
Start Stop RBWV Freq PmAbs A LImit
Hz1 Hz1 d| Hz] [cBn] [aB]

0z
0 k 679.564108 M —46.52 -33.52
100-00 k 824_309500 M 24.83 -8.17
00 k 987.333500 M —45.93 -32.93
00 M 1.647900 G -33.58 —20.58

Date: 21.0CT.2024 15:08:04
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

Ref 30 dBn
toffget 17 B |
- 2C (L gy = Py I
B =
I~ C
1
Nl TR
- o0 LM

WMW-WM«N‘J‘L TWYNEVVRY ARVYVT NN WPV VTRV W Y MUY evy ey

SRV | gy e
Start 30 MHz 1.997 &=/ Stop 20 Gz
Start Stop Freq PwrAbs  ALImit

28
i

Hz1 H=1
30.000 M 814.000 M 100.
814.000 M 859.000 M 100.
859.000 M 1.000 G 100.
1.000 G 20.000G 1

[cen] [aB]
254897436 M —46.55 -33.55
835280500 M  24.65 -8.35
899.528100 M —46.50 -33.50
1.670067 G -32.62 -19.62

8888
=l i b

Date: 21.0CT.2024 15:08:21

Ref 30 cBn
L Offget 17 B |
-oc (= gme = PASY
I [F3
[ a
E S
VA =H==E
B v
A

WVMMWWMW LAy AN ARG IS

SRV | gy TE
Start 30 MHz 1.997 =/ Stop 20 Gz
Start Stop RBWV Freq PwrAbs A LImit
Hz1 Hz1 Hz1 =1 [dBn] [cE]

30.000 M 814.000 M 100.00 k 673.282051 M -46.62 -33.62
814.000 M 859.000 M 100.00 k 846.260500 M 24.16 -8.84
859.000 M 1.000 G 100.00 k 986.384100 M -46.50 -33.50

1.000G 20.000G 1.00M 1.692233 G -30.79 -17.79

Date: 21.0CT.2024 15:07:47
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Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

16QAM
1RB

Ref 30 dBn
L offfet 17 B |
[ 2C =LY gy = PASY I
[-1C
I C
E S
VA B e
20
R T _
vl [FPRTVRTT PSPPI AP TPV TP STNVTNIN (RPRYITIVEY ¥ BPT T A
SRV | gy
Start 30 MHz 1.997 =/ Stop 20 Giz
Start Stop RBV Freq PmrAbs  ALImit
Hz1 H=1 H=1 gz | [dBn] [cE]
30.000 M 814.000 M 100.00 k 286.307692 M -46.15 -33.15
814.000 M 859.000 M 100.00 k 824.228500 M 23.08 —-9.92
859.000 M 1.000 G 100.00 k 970.921100 M -46.66 -33.66
1.000 G 20.000 G 1.00 M 1.647900 G -34.45 —21.45
Date: 21.0CT.2024 15:07:05
Ref 30 dBn
Joffger 17 B |
[ 2C =LY gy = PASY I
[-1C
I C
H = I3
Wavim |=HI===
- oy T
S2U= - a0
Start 30 VHz 1.997 =/ Stoo 20 Giz
Start Stop RBWV Freq PmAbs A LImit
Hz1 Hz1 Hz1 Hz] [cBn] [aB]
30.000 M 814.000 M 100.00 k 674.538462 M -45.93 -32.93
814.000 M 859.000 M 100.00 k 835.258000 M 23.44 —9.56
859.000 M 1.000 G 100.00 k 990.054800 M —46.57 -33.57
1.000 G 20.000 G 1.00 M 1.670067 G -32.52 -19.52

Date: 21.0CT.2024 15:05:37
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H
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

Ref 30 dBn
Foffget 17 B |
[ 2C =LY gy = PASY I
- -
C
E S
VA B e
- o [AVE
WMWWWWM porMrlni o
PV | o TE
Start 30 MHz 1.997 &=/ Stop 20 Giz
Start Stop RBW Freq PwrAbs  ALImit
Hz1 H=1 =1 Hz1 [cBn] [cE]
30.000 M 814.000 M 100.00 k 682.076923 M -46.48 -33.48
814.000 M 859.000 M 100.00 k 846.256000 M 24.49 -8.51
859.000 M 1.000 G 100.00 k 994.505700 M -46.70 -33.70
1.000 G 20.000 G 1.00 M 1.692233 G —30.61 —-17.61
Date: 21.0CT.2024 15:07:19
SMHz
Ref 30 dBn
Joffger 17 B |
[ 2C =LY gy = PASY I
- -
I C
H = I3
Wavim |=HI===
- M
L o T
Figwy VL 17 STSEE T P SRRV YT P RoY MV I YINWET TN TP (R ¥ AR vy

SRV | g ae
Start 30 VHz 1.997 =/ Stoo 20 Giz
Start Stop RBWV Freq PmAbs A LImit
Hz1 Hz1 Hz1 Hz1 [cBn] [aB]
30.000 M 814.000 M 100.00 k 164.435897 M -45.82 -32.82
814.000 M 859.000 M 100.00 k 824.327500 M 23.53 —9.47
859.000 M 1.000 G 100.00 k 958.000800 M -46.69 -33.69
1.000 G 20.000 G 1.00 M 1.648533 G -32.18 -19.18

Date: 21.0CT.2024 15:09:12
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

Ref 30 dBn
+offget 17 B |
[ 2C =LY gy = PASY I
- -
C
E L. S
Wavim |=HI===
- o [AVE
B 1
e LA o A I A oy A A TR
SRV | gy e
Start 30 MHz 1.997 &=/ Stop 20 Giz
Start Stop RBW Freq PwrAbs  ALImit
Hz1 H=1 =1 Hz1 [cBn] [cE]
30.000 M 814.000 M 100.00 k 585.333333 M -46.93 -33.93
814.000 M 859.000 M 100.00 k 834.295000 M 24.33 -8.67
859.000 M 1.000 G 100.00 k 905.210400 M -45.74 -32.74
1.000 G 20.000 G 1.00 M 1.668167 G -36.33 —23.33
Date: 21.0CT.2024 15:08:53
Ref 30 dBn
| offget 17 B |
[ 2C =LY gy = Py I
- -
C
E S
VA B e
- o [AVE
B T
P s g i, v As oo R A g
SRV | gy e
Start 30 MHz 1.997 =/ Stop 20 Giz
Start Stop RBWV Freq PwrAbs A LImit
Hz1 Hz1 Hz1 =1 [dBn] [cE]

00 k 149.358974 M -45.76 -32.76

00 k 844.312000 M 24.26 -8.74
100.00 k 984.306700 M  -46.56 -33.56
1.00M 1.687800 G -35.67 -22.67

Date: 21.0CT.2024 15:09:32
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Worldwide Testing Services(Taiwan) Co., Ltd.
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

16QAM

1RB

@

Ref 30 dBn
+offget 17 B |
[ 2C =LY gy = PASY I
- -
I C
qu- - g
MAXH =
B LM
—AT
B N T e T i
SRV | g Te
Start 30 MHz 1.997 =/ Stop 20 Gz
Start Stop RBV Freq PmrAbs  ALImit
Hz1 ILg7d | Ig7d | Hz1 [dBn] [dB]
30.000 M 814.000 M 100.00 k 55.128205 M -46.90 -33.90
814.000 M 859.000 M 100.00 k 824.399500 M 23.4 —-9.06
859.000 M 1.000 G 100.00 k 892.341800 M -46.19 -33.19
1.000 G 20.000 G 1.00 M 1.648533 G -34.28 —21.28
Date: 21.0CT.2024 15:12:07
Ref 30 dBn
foffget 17 B |
[ 2C =LY gy = PASY I
- -
[ I C
(o oSS
y LM
- b ‘[’
%WMWWNNWWW Dty
SRV | g ae
Start 30 VHz 1.997 =/ Stoo 20 Giz
Start Stop RBWV Freq PmAbs A LImit
Hz1 Hz1 d| Hz1 [cBn] [aB]

0z
0 k 96.580744 M -46.83 -33.83
100-00 k 834_376000 M 24.39 -8.61
00 k 980.730000 M —45.28 -32.28
00 M 1.668167 G -33.33 —20.38

Date: 21.0CT.2024 15:12:24
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Worldwide Testing Services(Taiwan) Co., Ltd.
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

@

T offget 17 B |
[ 2C =LY gy = PASY I
- 1c | Al
B_[© -
R _Gputh
L LM
|
SRV | gy e
Start 30 MHz 1.997 &=/ Stop 20 Gz
Start Stop RBW Freq PwrAbs  ALImit
[ Lg7d | =1 Hz1 Hz1 [cBn] [cB]
30.000 M 814.000 M 100.00 k 378.025641 M -46.57 -33.57
814.000 M 859.000 M 100.00 k 844.361500 M 25.06 —7.94
859.000 M 1.000 G 100.00 k 928.033600 M -46.67 -33.67
1.000 G 20.000 G 1.00 M 1.687800 G -35.16 —22.16
Date: 21.0CT.2024 15:09:55
10MHz
QPSK
Ref 30 dBn
Torer 17 b |
[~ 2C T L I
B -
B [© h
Lol i Y
i
¥ VTN Y ol A AT g AR AL A P A A
B J)
SRV | e
Start 30 Mz 1.997 =/ Stop 20 Giz
Start Stop RBNV Freq PmAbs  ALImit
[ Lg=d | g7 | Ig=d | Hz1 [dBn] [daB]

30.000 M 814.000 M 100.00 k 553.923077 M -44.37 -31.37
814.000 M 859.000 M 100.00 k 824.660500 M 24.40 -8.60
859.000 M 1.000 G 100.00 k 885.169600 M  —46.43 -33.43

1.000G 20.000G 1.00M 1.649167 G -33.13 -20.13

Date: 21.0CT.2024 15:15:09
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

@

Ref 30 dBn
tofffer 17 B |
[ 2C =LY gy = PASY I
- -
C
E L. S
Wavim |=HI==S -~
%WMWMMMWWMW
SRV | gy e
Start 30 MHz 1.997 &=/ Stop 20 Giz
Start Stop RBW Freq PwrAbs  ALImit
Hz1 H=1 =1 Hz1 [cBm] [cE]
30.000 M 814.000 M 100.00 k 166.948718 M -45.96 -32.96
814.000 M 859.000 M 100.00 k 832.117000 M 24.77 -8.23
859.000 M 1.000 G 100.00 k 924.823500 M -45.95 -32.95
1.000 G 20.000 G 1.00 M 1.664367 G -31.45 -18.45
Date: 21.0CT.2024 15:15:27
Ref 30 dBn
tofffer 17 B |
[ 2C =LY gy = Py I
- -
C
E S
VA B e v
iy P P RCEV N NPTV FTI T BRTRTRY, WYY VT V) SWINY 1 ARV I VYY s VTV

50
SRV | gy TE
Start 30 MHz 1.997 =/ Stop 20 Gz
Start Stop RBWV Freq PwrAbs A LImit
Hz1 Hz1 Hz1 =1 [dBn] [cE]

30.000 M 814.000 M 100.00 k 374.256410 M -46.60 -33.60
814.000 M 859.000 M 100.00 k 839.600500 M 24.80 -8.20
859.000 M 1.000 G 100.00 k 914.116900 M  -46.39 -33.39

1.000G 20.000G 1.00M 1678933 G -32.01 -19.01

Date: 21.0CT.2024 15:14:37
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Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

16QAM
1RB

Ref 30 dBn
+offget 17 B |
[ 2C =LY gy = PASY I
-1C
-C
E S
VA B e
AT
R e Lo e sty o gt ATGARIA Sl SR AMAITT AR
SRV | g
Start 30 Mz 1.997 GHz/ Stop 20 GHz
Start Stop RBV Freq PmrAbs  ALImit
Hz1 ILg7d | Ig7d | HZ1 [dBn] [cB]
30.000 M 814.000 M 100.00 k 728.564103 M -46.15 -33.15
814.000 M 859.000 M 100.00 k 824.552500 M 24.22 -8.78
859.000 M 1.000 G 100.00 k 923.704900 M -46.04 -33.04
1.000 G 20.000 G 1.00 M 1.649167 G -33.10 —20.10
Date: 21.0CT.2024 15:13:26
Ref 30 dBn
Torer 17 b |
[~ 2C T Lgas| I
-1C
B U
%MwWWWWWWWWWW
SRV |y
Start 30 Mz 1.997 G/ Stop 20 Giz
Start Stop RBV Freq PmAbs  ALImit
[ Lg=d | g7 | g7 | Hz1 [dBn] [dB]
30.000 M 814.000 M 100.00 k 496.128205 M —-46.73 -33.73
814.000 M 859.000 M 100.00 k 832.144000 M 24.07 -8.93
859.000 M 1.000 G 100.00 k 931.318900 M -46.11 -33.11
1.000G 20.000G 1.00M 1.663733 G -28.34 -15.34

Date: 21.0CT.2024 15:13:10

Worldwide Testing Services(Taiwan) Co., Ltd.
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

Ref 30 dBn
Torder 17 b |
[ 2C =LY gy = PASY I
- =
C
E L. S
Wavim |=HI===
- o [AVE
| 2P Luportarsgatho st Attomtasmtir e g ima AU JoA ARG~
SRV | gy e
Start 30 MHz 1.997 &=/ Stop 20 Gz
Start Stop RBW Freq PwrAbs  ALImit
Hz1 H=1 =1 Hz1 [cBn] [cE]
30.000 M 814.000 M 100.00 k 584.076923 M -45.44 -32.44
814.000 M 859.000 M 100.00 k 839.551000 M 23.70 -9.30
859.000 M 1.000 G 100.00 k 960.599900 M -46.43 -33.43
1.000 G 20.000 G 1.00 M 1.678933 G -31.47 -18.47
Date: 21.0CT.2024 15:14:13
Band 7
SMHz
Ref 30 dBn
Offdetf 17 B ]
[~ 2C T L I
- -
B - C
[0 Jl EES
- _o0 LM
30
+
1@”” AV Y R EWYYRTY FPYRPYRN™ [Peo WM ARV TR TUATIWT e o SR
SRV gy chz)
Start 30 Mz 1.997 =/ Stop 20 Giz
Start Stop RBNV Freq PmAbs  ALImit
Hz1 H=1 H=1 [Lg=d | [dBm] [cB]
30.000 M 1.000 G 100.00 k 185.448718 M -34.36 —21.36
1.000 G 2490 G 1.00M 2.435615G -39.87 -26.87
2.490 G 2.580 G 1.00 M 2.500428 G 24._.47 -8.53
2580 G 20.000G 1.00M 5.000219 G -38.31 -25.31

Date: 21.0CT.2024 15:58:28
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

Ref 30 dBn
offfed 17 B |
[ 2C =LY gy = PASY I
| A
- Sel
E SR
VG =ETEE
- _o0 [AVE
30
+
i-yfvw At T IV NURTTINR A (R VIVAEY YRR VTP
-850
SRV | gy e
Start 30 MHz 1.997 &=/ Stop 20 Gz
Start Stop RBW Freq PwrAbs  ALImit
Hz1 Hz1 =1 Hz1 [cBn] [cE]
30.000 M 1.000 G 100.00 k 218.092949 M -36.01 -23.01
1.000 G 2.490 G 1.00 M 2.362754 G -39.44 -26.44
2.490 G 2.580 G 1.00 M 2.532837 G 24.34 -8.66
2.580 G 20.000 G 1.00 M 5.065253 G -38.53 -25.53
Date: 21.0CT.2024 16:00:33
Ref 30 dBn
offsety 17 B |
[ 2C =LY gy = Py I
| LA
- Sel
E SR
VG [=HE=
- _o0 [AVE
30
+
]t,fﬁw”m, P TN FYST P ORI (oS N SRR T e ey e

- 50
SRV | gy TE
Start 30 MHz 1.997 =/ Stop 20 Gz
Start Stop RBWV Freq PwrAbs A LImit
Hz1 Hz1 Hz1 =1 [dBnm] [cE]

30.000 M 1.000 G 100.00 k 250.737179 M -32.85 -19.85

1.000 G 2.490 G 2.398067 G -39.66 -26.66
24.54 -8.46
5.130869 G -38.92 -25.92

N
8
®
N
8
®
888
==L
N
®

Date: 21.0CT.2024 15:58:09
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Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

16QAM
1RB

Ref 30 dBn
Offet] 17 B |
[ 2C =LY gy = PASY I
[-1C
I C
E SR
VNG =HE=
-0
130
+
4G
Lﬁ“ I T e Y Y N o
-850
SRV | gy
Start 30 MHz 1.997 =/ Stop 20 Giz
Start Stop RBV Freq PmrAbs  ALImit
Hz1 H=1 H=1 1 [dBn] [cE]
30.000 M 1.000 G 100.00 k 185.448718 M -32.92 -19.92
1.000 G 2.490 G 1.00 M 2.473908 G —-40.49 —27.49
2.490 G 2.580 G 1.00 M 2.500260 G 24.68 -8.32
2.580 G 20.000 G 1.00 M 5.000219 G -37.63 —24.63
Date: 21.0CT.2024 15:57:07
Ref 30 dBn
Offgetf 17 B |
[ 2C =LY gy = PASY I
[-1C
I C
H L. ShUL3
Wavim |=HI==
=20
=
+
—AC;
i,“j*"‘“‘ S Y VIRTVYE NPT TTINPIVET PN TR YPETY!
850
S2U= - a0
Start 30 VHz 1.997 =/ Stoo 20 Giz
Start Stop RBWV Freq PmAbs A LImit
Hz1 Hz1 Hz1 Hz] [aBn] [aB]
30.000 M 1.000 G 100.00 k 218.0929499 M -36.06 -23.06
1.000 G 2.490 G 1.00 M 2.400451 G —-40.57 —27.57
2.490 G 2580 G 1.00M 2.532939 G 24.74 -8.26
2.580 G 20.000 G 1.00 M 5.0685253 G -38.09 —25.09

Date: 21.0CT.2024 15:56:45

6y

H

Worldwide Testing Services(Taiwan) Co., Ltd.
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o
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

@

Offgety 17 B

-2C (L gy = A i

=
T
A

| shud
Vo il BT

-850
PV | o TE
Start 30 MHz 1.997 &=/ Stop 20 Giz
Start Stop RBW Freq PwrAbs  ALImit
Hz1 Hz1 =1 Hz1 [cBn] [cE]
30.000 M 1.000 G 100.00 k 250.737179 M -30.57 -17.57
1.000 G 240G 1.00M 2483593 G —40.87 -27.87
2.490 G 2580 G 1.00M 2.565432 G 23.87 -9.13
258G 20.000G 1.00M 5.130288 G -39.72 -26.72
Date: 21.0CT.2024 15:57:48
10MHz
Ref 30 dBn
Offget} 17 B |
[ 2C =LY gy = PASY I
- LA
el
[ I C
W [
o0 M
& +
Eﬁw b anar Ay g umigr A sbanodh oty AR Al A D

50
SRV | g T
Start 30 VHz 1.997 =/ Stoo 20 Giz
Start Stop RBWV Freq PmAbs A LImit
Hz1 Hz1 Hz1 Hz] [cBn] [aB]
30.000 M 1.000 G 100.00 k 187.003206 M -32.23 -19.23
1.000 G 2.490 G 1.00 M 2.446720 G —-40.68 —27.68
2.490 G 2580 G 1.00M 2.500508 G 24.53 -8.47
2.580 G 20.000 G 1.00 M 5.000799 G -37.07 —24.07

Date: 21.0CT.2024 16:01:23
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Worldwide Testing Services(Taiwan) Co., Ltd.

o
“v

Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

Ref 30 dBn
offfed 17 B |
[ 2C =LY gy = PASY I
| A
Sel
C
E SR
VG =ETEE
- _o0 [AVE
30
+
25 TPV I PRV RATPRRTY:\ VO Y9 PRTYW X W SWWIVE I WPV £ CAwr
-850
SRV | gy e
Start 30 MHz 1.997 &=/ Stop 20 Gz
Start Stop RBW Freq PwrAbs  ALImit
Hz1 Hz1 =1 Hz1 [cBm] [cE]
30.000 M 1.000 G 100.00 k 216.538462 M -40.02 —27.02
1.000 G 2.490 G 1.00 M 2.412818 G -39.97 —26.97
2.490 G 2.580 G 1.00 M 2.530731 G 24.87 -8.13
2.580 G 20.000 G 1.00 M 5.061189 G -38.96 —25.96
Date: 21.0CT.2024 16:01:10
Ref 30 dBn
Offety 17 B |
[ 2C =LY gy = Py I
| LA
Sel
C
E SR
VG [=HE=
- _o0 [AVE
= 0 +
i‘ﬁ(‘w .hwl".ah.l.: RN PN AL A AN A AT
By
SRV | gy e
Start 30 MHz 1.997 =/ Stop 20 Gz
Start Stop RBWV Freq PwrAbs A LImit
Hz1 Hz1 Hz1 =1 [dBm] [cE]

30.000 M 1.000 G 100.00 k 246.073718 M -35.81 -22.81
1.000 G 2.490 G 2.255772 G -40.49 -27.49
24.06 -8.94

5.120997 G -36.68 -23.68

N
8
®
N
8
®
888
==L
N
®

Date: 21.0CT.2024 16:01:50
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Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

16QAM
1RB

6y

H

Ref 30 dBn
Offet] 17 B |
[ 2C =LY gy = PASY I
[-1C
I C
E SR
VNG =HE=
20
30
+
jt;ifﬁr““‘ RV, FYOR R PRIV Y o ZRepW T VRV ATR [FTReVaNor (VT S STy
-850
SV - a0
Start 30 MHz 1.997 =/ Stop 20 Giz
Start Stop RBV Freq PmrAbs  ALImit
Hz1 H=1 H=1 gz | [dBn] [cE]
30.000 M 1.000 G 100.00 k 187.003205 M -34.97 -21.97
1.000 G 2.490 G 1.00 M 2.423546 G —-40.53 —27.53
2.490 G 2.580 G 1.00 M 2.500530 G 23.91 -9.09
2.580 G 20.000 G 1.00 M 5.000799 G -37.73 —24.73
Date: 21.0CT.2024 16:02:55
Ref 30 dBn
Offgetf 17 B |
[ 2C =LY gy = PASY I
[-1C
I C
H L. SPU-B
Wavim |=HI==
-0
- o N
W l " Y YT WWW““ | T
50
S2U= - a0
Start 30 VHz 1.997 =/ Stoo 20 Giz
Start Stop RBWV Freq PmAbs A LImit
Hz1 Hz1 Hz1 Hz] [cBn] [aB]
30.000 M 1.000 G 100.00 k 216.538462 M -43.55 -30.55
1.000 G 2.490 G 1.00 M 2.431145 G —-40.24 —27.24
2.490 G 258G 1.00M 2.530725 G 24.42 -8.58
2.580 G 20.000 G 1.00 M 5.080608 G -37.00 —24.00

Date: 21.0CT.2024 16:03:22

Worldwide Testing Services(Taiwan) Co., Ltd.
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

Ref 30 dBn
offdety 17 B |
[ 2C =LY gy = PASY I
- -
B C
v il e T
- o M
30
+
-850
PV | o TE
Start 30 MHz 1.997 &=/ Stop 20 Giz
Start Stop RBW Freq PwrAbs  ALImit
Hz1 Hz1 =1 Hz1 [cBm] [cE]
30.000 M 1.000 G 100.00 k 246.073718 M -41.75 -28.75
1.000 G 2.490 G 1.00 M 2477335 G —39.56 —26.56
2.490 G 2.580 G 1.00 M 2.560500 G 23.18 -9.82
2.580 G 20.000 G 1.00 M 5.120997 G —37.46 —24.46
Date: 21.0CT.2024 16:02:23
15MHz
Ref 30 dBn
Offgety 17 B
[ 2C =T Gy PASY
L [ 4]
Sch
[ " C
-l T
- [AV N
-20
30
L +
W’*"‘ FOEY TP IRV PRIV PRTTYPT WYUSHYTIYY QI e pesstn]
F-50
SSU=V) I TE
Start 0 VHz 1.997 =/ Stoo 20 Giz
Start Stop RBWV Freq PmAbs A LImit
Hz1 Hz1 Hz1 Hz1 [cBn] [aB]

k 187.0083205 M -43.43 -30.43
M 2488063 G -29.23 -16.23
M 2.500728 G 24.07 -8.93
M 5.001380 G -37.48 -24.48

30.000 M 1.000 G 100.
1.000 G 2490 G 1
2.490 G 2.580 G 1.
2580 G 20.000G 1

Date: 21.0CT.2024 16:07:57
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

Ref 30 dBn
offfed 17 B |
[ 2C =LY gy = PASY I
| A
- el
E SR
VG =ETEE
- _o0 LM
- "
- 50
SRV | gy e
Start 30 MHz 1.997 &=/ Stop 20 Gz
Start Stop RBW Freq PwrAbs  ALImit
[ Lg7d | Lg7d | Hz1 Hz] [cBm] [cB]
30.000 M 1.000 G 100.00 k 213.429487 M -35.98 —22.98
1.000 G 2.490 G 1.00 M 2.401941 G -39.80 —26.80
2.490 G 2.580 G 1.00 M 2.528358 G 24.70 -8.30
2.580 G 20.000 G 1.00 M 5.056543 G -36.82 -23.82
Date: 21.0CT.2024 16:08:31
Ref 30 dBn
offet} 17 B |
[ 2C =LY gy = Py I
| LA
- el
E SR
VG [=HE=
B LM
20 n
30
y

50
SRV | gy TE
Start 30 MHz 1.997 =/ Stop 20 Gz
Start Stop RBWV Freq PwrAbs A LImit
Hz1 Hz1 Hz1 =1 [dBn] [cE]

30.000 M 1.000 G 100.00 k 241.410256 M -32.62 -19.62
1.000 G 240G 1.00M 2.114073 G -40.67 -27.67
2.490 G 2580 G 1.00M 2.555847 G 23.69 -9.31

1.00M 2581742 G -23.91 -10.91

Date: 21.0CT.2024 16:07:06
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Worldwide Testing Services(Taiwan) Co., Ltd.

Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

16QAM
1RB

Ref 30 dBn
offet] 17 B |
[ 2C =LY gy = PASY I
[-1C
I C
E SR
VNG =HE=
-0
a0 X
H .
') oo
i T T e e A A iy
- 50
SRV | g
Start 30 MHz 1.997 =/ Stop 20 Gz
Start Stop RBV Freq PmrAbs  ALImit
Hz1 Lg7d | Ig7d | Hz1 [dBn] [cB]
30.000 M 1.000 G 100.00 k 187.003205 M -29.86 -16.86
1.000 G 2.490 G 1.00 M 2.488808 G -34.38 —21.38
2.490 G 2.580 G 1.00 M 2.500692 G 24.01 -8.99
2.580 G 20.000 G 1.00 M 5.000799 G -39.31 —26.31
Date: 21.0CT.2024 16:05:35
Ref 30 dBn
orded 17 p |
[~ 2C T Lgas| I
[-1C
e wa-
20
-0
+
PV AT IV EYPTENTURY ASVRRRIT: WIS TN Y RIDVYE DRINNTYTY NN S TSR e
-850
SRV |y
Start 30 Mz 1.997 G/ Stop 20 Giz
Start Stop RBV Freq PmAbs  ALImit
[ Lg=d | g7 | g7 | Hz1 [dBn] [daB]
30.000 M 1.000 G 100.00 k 213.429487 M —42.58 —29.58
1.000 G 2490 G 1.00M 2.400600 G -40.51 -27.51
2.490 G 2.580 G 1.00 M 2.528355 G 24.51 -8.49
258G 20.000G 1.00M 5.056543G -37.25 -24.25

Date: 21.0CT.2024 16:05:06

Worldwide Testing Services(Taiwan) Co., Ltd.
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

Offgety 17 B

-2C (L gy = A i

-0
s +
j;f;j'w 37 X2V PV VO P PIENTI TFRTIUR R PR AN WA AATRAN LA ]

-850
PV | o TE
Start 30 MHz 1.997 &=/ Stop 20 Giz
Start Stop RBW Freq PwrAbs  ALImit
Hz1 Hz1 =1 H=1 [cBn] [cE]
30.000 M 1.000 G 100.00 k 241.410256 M -34.07 -21.07
1.000 G 2.490 G 1.00 M 2.452601 G -39.33 —26.33
2.490 G 2.580 G 1.00 M 2.555844 G 23.93 -9.07
2.580 G 20.000 G 1.00 M 5.111707 G -37.60 —24._.60
Date: 21.0CT.2024 16:06:11
20MHz
Ref 30 dBn
Offdety 17 B ]
[~ 2C T PASY I
|- L]
- Eel
L
- o0 LM
I~ a0
I:/\-szvﬂ- T Atk Aol WMWWMWW
S287) B e
Start 30 Mz 1.997 G/ Sttp 20 Gz
Start Stop RBV Freq PmAbs  ALImit
Hz1 H=1 H=1 1 [dBm] [cB]
30.000 M 1.000 G 100.00 k 187.003205 M -37.14 —24.14
1.000 G 240G 1.00M 2482848 G -29.32 -16.32
2.490 G 2.580 G 1.00 M 2.501112 G 24.24 -8.76
258G 20.000G 1.00M 5.001961 G -39.81 -26.81

Date: 21.0CT.2024 16:10:08
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Worldwide Testing Services(Taiwan) Co., Ltd.

o
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

Ref 30 dBn
offfed 17 B |
[ 2C =LY gy = PASY I
- -
C
E SR
VG =ETEE
- _o0 LM
- "
j;ﬂj”” XS R PPN T WA TPRPYE TRV FTSWATIY S PPR 2 YW TR Y IVRIC Wy LT erey
- 50
SRV | gy e
Start 30 MHz 1.997 &=/ Stop 20 Gz
Start Stop RBW Freq PwrAbs  ALImit
Hz1 Hz1 =1 Hz1 [dBn] [cE]
30.000 M 1.000 G 100.00 k 211.875000 M -36.14 -23.14
1.000 G 2.490 G 1.00 M 2.365734 G —40.29 —27.29
2.490 G 2.580 G 1.00 M 2.526123 G 24.30 -8.70
2.580 G 20.000 G 1.00 M 5.051898 G -37.05 —24.05
Date: 21.0CT.2024 16:09:03
Ref 30 dBn
Offget] 17 B |
[ 2C =LY gy = Py I
- -
C
E SR
VG [=HE=
- _o0 LM
30
y
72 Wiy, Jis ol A Ao AN A A J AL N A A P S i}
SRV | e
Start 30 MHz 1.997 =/ Stop 20 Gz
Start Stop RBWV Freq PwrAbs A LImit
Hz1 Hz1 Hz1 =1 [cBn] [cE]

30.000 M 1.000 G 100.00 k 236.746795 M -37.12 -24.12
1.000 G 2490G 1.00M 2.085516 G -40.71 -27.71
2.490 G 2580 G 1.00M 2.551176 G 23.14 -9.86

1.00M 2.586968 G -27.77 -14.77

Date: 21.0CT.2024 16:12:40

Worldwide Testing Services(Taiwan) Co., Ltd. Page 114 of 207



JEME,

{UnSs  Worldwide Testing Services(Taiwan) Co., Ltd.
1’0’4 \s:'::v.'-"‘Ge B

Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

16QAM

1RB

Date: 21.0CT.2024 16:15:29

Ref 30 dBn
Offet] 17 B |
[ 2C =LY gy = PASY I
- =
I C
E SR
VNG =HE=
- _o0 [AVE
a0 =
+
o [N YU WSR TW YIRS [NTIWONNYN BTN PR MA Py Y vTeaen
-0
SRV | gy e
Start 30 MHz 1.997 =/ Stop 20 Gz
Start Stop RBV Freq PmrAbs  ALImit
Hz1 H=1 H=1 gz | [dBn] [cE]
30.000 M 1.000 G 100.00 k 187.003205 M -34.54 -21.54
1.000 G 2.490 G 1.00 M 2.484189 G -31.54 -18.54
2.490 G 2.580 G 1.00 M 2.501127 G 24.34 -8.66
2.580 G 20.000 G 1.00 M 5.001380 G -38.94 —25.94
Date: 21.0CT.2024 16:15:05
Ref 30 dBn
orded 17 p |
[~ 2C T PASY I
- -
B C
[0 Jl EES
- _o0 [AVE
-0
+
- o
W VT PR [P ARYVYPON WYY T PRTNTYWII TV PPNV RPN AWV T SN
-850
SRV gy chz)
Start 30 Mz 1.997 G/ Stop 20 Giz
Stop Freq PmAbs  ALImit
H=1 Lg=d | [dBm] [cB]
1.000 G 100. 755.945513 M —47.02 -34.02
2.490 G 1. 2.489851 G -40.09 -27.09
2.580 G 1. 2.526012 G 24 .53 -8.47
20.000 G 1. 5.051898 G -38.99 -25.99

Worldwide Testing Services(Taiwan) Co., Ltd.
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Worldwide Testing Services(Taiwan) Co., Ltd.
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

@

Offget] 17 B |
[ 2C =LY gy = PASY I
- -
B C
| o e T =
- _o0 LM
30
|
50
SRV | gy e
Start 30 MHz 1.997 &=/ Stop 20 Gz
Start Stop RBW Freq PwrAbs  ALImit
[ Lg7d | Lg7d | Hz1 Hz] [cBm] [cB]
30.000 M 1.000 G 100.00 k 236.746795 M -42.37 -29.37
1.000 G 2.490 G 1.00 M 2.389723 G -39.94 -26.94
2.490 G 2.580 G 1.00 M 2.551200 G 23.17 -9.83
2.580 G 20.000 G 1.00 M 2.586387 G -32.27 -19.27
Date: 21.0CT.2024 16:13:12
Band 40
S5SMHz
Ref 30 dBn
o 7 b |
[~ 2C T L I
B -
B [© h
[0 Jl EES
- _o0 M
-0
K i TN [P WY BYTY ISV TN WV TV WYY AL PR
=
SRV | e
Start 30 Mz 1.997 =/ Stop 20 Giz
Start Stop RBNV Freq PmAbs  ALImit
[ Lg=d | g7 | Ig=d | Hz1 [dBn] [daB]
30.000 M 1.000 G 100.00 k 849.214744 M -45.88 -32.88
1.000 G 2.200G 1.00M 1.902097 G -40.90 -27.90
2.290 G 2.410 G 1.00 M 2.300360 G 25.344 —7.66
2.410G 20.000G 1.00M 16.351248 G -40.34 -27.34

Date: 21.0CT.2024 16:22:24
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

Ref 30 dBn
offgt 17 B |
[ 2C =LY gy = PASY I
| A
- Sel
E SR
VG =ETEE
- _o0 [AVE
=
+
4G
JOVR VY T RORPIN RGPS Proemama Tew T WPPNTETY WV VS T O e
-0
SRV | gy e
Start 30 MHz 1.997 &=/ Stop 20 Giz
Start Stop RBW Freq PwrAbs  ALImit
Hz1 Hz1 =1 Hz1 [cBn] [cE]
30.000 M 1.000 G 100.00 k 33.108974 M -36.49 -23.49
1.000 G 2.290 G 1.00 M 1.877587 G —40.09 —27.09
2.290 G 2.410 G 1.00 M 2.34789%6 G 25.84 -7.16
2.410 G 20.000 G 1.00 M 4.695527 G -37.29 —24.29
Date: 21.0CT.2024 16:22:43
Ref 30 dBn
offget 17 B |
[ 2C =LY gy = Py I
| LA
- Sel
E SR
VG [=HE=
- _o0 [AVE
30
- .
il | ST EVUITTN SRR TN TNy SN P (YRR Uopes S T
-850
SRV | gy e
Start 30 MHz 1.997 =/ Stop 20 Giz
Start Stop RBWV Freq PwrAbs A LImit
Hz1 Hz1 Hz1 =1 [dBn] [cE]
30.000 M 1.000 G 100.00 k 721.746795 M -45.90 -32.90
1.000 G 2.290 G 1.00 M 2.147326 G —-40.51 —27.51
2.290 G 2.410 G 1.00 M 2.395184 G 25.10 —7.90
2.410 G 20.000 G 1.00 M 19.252425 G -39.03 —26.03

Date: 21.0CT.2024 16:22:05
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

16QAM
1RB

Ref 30 dBn
ot w7 b |
[ 2C =LY gy = PASY I
[-1C
I C
E SR
VNG =HE=
20
30
o™ TSRS [P TITI FEPTV PRI W P VR R YT T ST TRy
-850
SV - a0
Start 30 MHz 1.997 =/ Stop 20 Giz
Start Stop RBV Freq PmrAbs  ALImit
Hz1 H=1 H=1 =1 [dBn] [cE]
30.000 M 1.000 G 100.00 k 762.163462 M -44_.99 -31.99
1.000 G 2.290 G 1.00 M 2.289613 G -41.07 —28.07
2.290 G 2.410 G 1.00 M 2.300492 G 24._66 -8.34
2.410 G 20.000 G 1.00 M 19.634128 G -41.07 —28.07
Date: 21.0CT.2024 16:21:07
Ref 30 dBn
offger 17 B |
[ 2C =LY gy = PASY I
[-1C
I C
H L. SPU-B
Wavim |=HI==
=20
30
W WWWWMAWAMWM&WW}MWWMWMW
50
S2U= - a0
Start 30 VHz 1.997 =/ Stoo 20 Giz
Start Stop RBWV Freq PmAbs A LImit
Hz1 Hz1 Hz1 Hz1 [cen] [aB]
30.000 M 1.000 G 100.00 k 33.108974 M -43.87 -30.87
1.000 G 2.290 G 1.00 M 2.062186 G -39.27 —26.27
2.290 G 2.410G 1.00M 2.347780 G 24.94 -8.06
2.410 G 20.000 G 1.00 M 3.115945 G -40.32 —27.32

Date: 21.0CT.2024 16:20:51
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

10MHz
QPSK
1RB

Ref 30 dBn
orf w7 b |
[ 2C =LY gy = PASY I
[C1C
C
E SR
VG =ETEE
-0
30
Py 2ot o TN " R e P e AT TR P PN o p Ao
-850
SEv - a0
Start 30 MHz 1.997 &=/ Stop 20 Giz
Start Stop RBW Freq PwrAbs  ALImit
Hz1 Hz1 =1 H1 [cBn] [cE]
30.000 M 1.000 G 100.00 k 121.714744 M -46.10 -33.10
1.000 G 2.290 G 1.00 M 2.137264 G —40.29 —27.29
2.290 G 2.410 G 1.00 M 2.395204 G 24.59 -8.41
2.410 G 20.000 G 1.00 M 17.883337 G —40.58 —27.58
Date: 21.0CT.2024 16:21:22
Ref 30 dBn
offggt 17 B |
[ 2C =LY gy = PASY I
[-1C
I C
H L. SPUB
Wavim |=HI==
20
- I
- o
f_xﬁgﬁw [TEITLYY [T YURNTN TTNRTY. " WRTRTY A RYPIPOY! SPWRYTS  WE TN I VRV e
S2U= - a0
Start 30 VHz 1.997 =/ Stoo 20 Giz
Start Stop RBWV Freq PmAbs A LImit
Hz1 Hz1 Hz1 Hz1 [cBn] [aB]
30.000 M 1.000 G 100.00 k 479.246795 M -45.95 -32.95
1.000 G 2.290 G 1.00 M 2.180995 G -40.34 —27.34
2.290 G 2.410G 1.00M 2.300688 G 25.33 -7.67
2.410 G 20.000 G 1.00 M 9.841775 G -39.69 —26.69

Date: 21.0CT.2024 16:24:53
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

Ref 30 dBn
ot 17 B |
[ 2C =LY gy = PASY I
| A
Sel
C
E SR
VG =ETEE
- _o0 [AVE
- 30
+
-4g 1 AMUMAIAPARAA A A PP -k
-0
SRV | gy e
Start 30 MHz 1.997 &=/ Stop 20 Giz
Start Stop RBW Freq PwrAbs  ALImit
Hz1 Hz1 =1 Hz1 [cBn] [cE]
30.000 M 1.000 G 100.00 k 31.554487 M -33.43 -20.43
1.000 G 2.290 G 1.00 M 1.9942038 G -40.54 -27.54
2.290 G 2.410 G 1.00 M 2.344528 G 14.20 -18.80
2.410 G 20.000 G 1.00 M 4.690837 G -37.28 —24.28
Date: 21.0CT.2024 16:24:26
Ref 30 dBn
Offgef 17 B |
[ 2C =LY gy = Py I
| LA
Sel
C
E SR
VG [=HE=
- _o0 [AVE
30
—40 " F
[ S AT WY VPR YTPO FRP TN R YUY VY Nl ¥ eRriy N PRV RN W RWEveTe . oerevery
-0
SRV | gy e
Start 30 MHz 1.997 =/ Stop 20 Giz
Start Stop RBWV Freq PwrAbs A LImit
Hz1 Hz1 Hz1 =1 [dBn] [cE]

30.000 M 1.000 G 100.00 k 76.634615 M -41.01 -23.01

1.000 G 2.200G 1.00M 2.243044 G -40.52 -27.52
2.290 G 2.410G 1.00M 2.300504 G 25.58 =7.47
240G 20.000G 1.00M 18.379961 G -39.82 -26.82

Date: 21.0CT.2024 16:25:20
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

16QAM

1RB

Ref 30 dBn
Offfes 17 B |
[ 2C =LY gy = PASY I
- -
I C
E SR
VNG =HE=
- _o0 [AVE
30
mw Jpnsmho mewm
-850
SV | o TE
Start 30 MHz 1.997 =/ Stop 20 Giz
Start Stop RBV Freq PmrAbs  ALImit
Hz1 H=1 H=1 =1 [dBn] [cE]
30.000 M 1.000 G 100.00 k 976.682692 M -46.46 -33.46
1.000 G 2.290 G 1.00 M 2.134297 G —-40.95 —27.95
2.290 G 2.410 G 1.00 M 2.300708 G 24.56 -8.44
2.410 G 20.000 G 1.00 M 17.904445 G -40.13 —27.13
Date: 21.0CT.2024 16:26:40
Ref 30 dBn
ol 17 b |
[~ 2C T PASY I
- -
-~ EC
1
[ IS
- o0 LM
-0
B 4
] Lttt omoosmlng s fusdiagmgpagpsed
=
S287) B e
Start 30 Mz 1.997 G/ Sttp 20 Gz
Start Stop RBV Freq PmAbs  ALImit
Hz1 H=1 H=1 1 [dBm] [cB]
30.000 M 1.000 G 100.00 k 995.336538 M —-46.29 -33.29
1.000 G 2.290G 1.00M 2.244850G -41.02 -28.02
2.290 G 2.410 G 1.00 M 2.345440 G 24.97 -8.03
240G 20.000G 1.00M 17.492252 G -39.90 -26.90

Date: 21.0CT.2024 16:26:58
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

Ref 30 dBn
orE 17 B |
[ 2C =LY gy = PASY I
- =
B C
v il e T
- _o0 LM
30
4
YR 1T PYTVRPY™ NI "D ST TPIITRY YN PRI YV SIS MIGOar
- 50
SRV | gy e
Start 30 MHz 1.997 &=/ Stop 20 Gz
Start Stop RBW Freq PwrAbs  ALImit
Hz1 Hz1 =1 Hz1 [cBn] [cE]
30.000 M 1.000 G 100.00 k 47.099359 M -46.74 -33.74
1.000 G 2.290 G 1.00 M 2.17699%6 G —40.59 —27.59
2.290 G 2.410 G 1.00 M 2.390568 G 25.16 -7.84
2.410 G 20.000 G 1.00 M 17.570821 G —39.90 —26.90
Date: 21.0CT.2024 16:26:11
15MHz
Ref 30 dBn
offggt 17 B |
[ 2C =LY gy = PASY I
- =
[ I C
vl e T
o0 M
30
- .
| 2 TN T IRRSYPRIEE: VYR VRY: TRV DR FRW VLTS (YIRS PRI
850
SRV | g e
Start 30 VHz 1.997 =/ Stoo 20 Giz
Start Stop RBWV Freq PmAbs A LImit
Hz1 Hz1 Hz1 Hz1 [cBn] [aB]
30.000 M 1.000 G 100.00 k 827.451923 M -45.49 -32.49
1.000 G 2.290 G 1.00 M 2.158033 G —-40.67 —27.67
2.290 G 2.410G 1.00M 2.300736 G 25.66 -7.34
2.410 G 20.000 G 1.00 M 14.925285 G -39.05 —26.05

Date: 21.0CT.2024 16:30:41
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

@

Ref 30 cBn
offget 17 B |
[~ 2C =LY gy = PASY
I [F3
- Ech
E SR
VE [=H==
- o0 M
-0
- G "
NTYPITY AP TN YISV ERVYSUYR SWRNIN T WO VNP oY FYpe PEsw
=0
PV | o TE
Start 0 Mz 1.997 Giz/ Stop 20 GHz
Start Stop RBW Freq PwrAbs  ALImit
[ Lg7d | Lg7d | Hz1 Hz] [cBn] [cB]
30.000 M 1.000 G 100.00 k 375.096154 M -46.74 -33.74
1.000 G 2.290 G 1.00 M 2.276455 G —40.65 —27.65
2.290 G 2.410 G 1.00 M 2.343284 G 25.73 -7.27
2.410 G 20.000 G 1.00 M 3.325266 G —40.26 —27.26
Date: 21.0CT.2024 16:31:08
Ref 30 cBn
Offgef 17 B |
o =LY gy = PASY
I [F3
- Ech
E SR
VG [=HE=
- o0 M
-a0
E‘A‘Eﬁ’“ LT, L by bt e b A b g P sl A o TS

-850
SRV | gy TE
Start 30 MHz 1.997 =/ Stop 20 Gz
Start Stop RBWV Freq PwrAbs A LImit
Hz1 Hz1 Hz1 =1 [dBn] [cE]

30.000 M 1.000 G 100.00 k 71.971154 M -33.64 -20.64

1.000 G 2.200G 1.00M 2.280871 G -39.80 -26.80
2.290 G 2.410G 1.00M 2.385704 G 25.76 -7.24
240G 20.000G 1.00M 3.124154G -40.05 -27.05

Date: 21.0CT.2024 16:30:26
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

16QAM
1RB

Ref 30 dBn
ot 17 B |
[ 2C =LY gy = PASY I
[-1C
I C
E SR
VNG =HE=
-0
30
B L s
[ on] sl st am i i A st sty ol A A AR
-850
SRV | gy
Start 30 MHz 1.997 =/ Stop 20 Gz
Start Stop RBV Freq PmrAbs  ALImit
Hz1 H=1 H=1 =1 [dBn] [cE]
30.000 M 1.000 G 100.00 k 284.935897 M -46.73 -33.73
1.000 G 2.290 G 1.00 M 1.919125 G -40.97 —27.97
2.290 G 2.410 G 1.00 M 2.300752 G 24.63 -8.37
2.410 G 20.000 G 1.00 M 18.948704 G -40.42 —27.42
Date: 21.0CT.2024 16:29:44
Ref 30 dBn
ol 7 b |
[~ 2C T Lgas| I
[-1C
e wa-
20
-0
B oldadeni At et AR oA ap A AP ATA P A
=
SRV gy
Start 30 Mz 1.997 G/ Stop 20 Giz
Start Stop RBV Freq PmAbs  ALImit
Hz1 H=1 H=1 gz | [dBm] [cB]
30.000 M 1.000 G 100.00 k 448.157051 M —-46.23 -33.23
1.000 G 220G 1.00M 1.937056 G -39.34 -26.34
2.290 G 2.410 G 1.00 M 2.343312 G 25.75 -7.25
2.410G 20.000G 1.00M 17.693365 G -40.11 -27.11

Date: 21.0CT.2024 16:29:29
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

20MHz
QPSK
1RB

Ref 30 dBn
orE 17 B |
[ 2C =LY gy = PASY I
- -
-C
E SR
VE [=H==
- _o0 LM
-0
ZVZE WA TR PP YYeTTY YN WA TP WP W TN UYTYR TR WV e e
-0
SRV | gy Te
Start 30 Mz 1.997 GHz/ Stop 20 GHz
Start Stop RBW Freq PwrAbs  ALImit
[ Lg7d | Lg7d | Hz1 Hz] [cBm] [cB]
30.000 M 1.000 G 100.00 k 71.971154 M -35.85 -22.85
1.000 G 2.290 G 1.00 M 2.155840 G —40.41 —27.41
2.290 G 2.410 G 1.00 M 2.385664 G 24.86 -8.14
2.410 G 20.000 G 1.00 M 4.771751 G -40.34 -27.34
Date: 21.0CT.2024 16:30:02
Ref 30 dBn
ot 17 b |
[~ 2C T L I
B -
B C
[0 Jl EES
- o0 M
-0
A T T T T e A e e b
-0
SRV | TE
Start 30 Mz 1.997 =/ Stop 20 Giz
Start Stop RBNV Freq PmAbs  ALImit
[ Lg=d | g7 | Ig=d | Hz1 [dBn] [daB]
30.000 M 1.000 G 100.00 k 964.246795 M -45.50 -32.50
1.000 G 2.200G 1.00M 2.116366 G -40.63 -27.63
2.290 G 2.410 G 1.00 M 2.301192 G 24.98 -8.02
2.410G 20.000G 1.00M 19.981824 G -39.54 -26.54

Date: 21.0CT.2024 16:32:16
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

Ref 30 dBn
offfgr 17 B |
[ 2C =LY gy = PASY I
- LA
= s
E SR
VG =ETEE
- o0 [AVE
30
W Ayl e b Iy lWWM U Ppr
-850
PV | o TE
Start 30 MHz 1.997 &=/ Stop 20 Giz
Start Stop RBW Freq PwrAbs  ALImit
Hz1 Hz1 =1 Hz1 [cBn] [cE]
30.000 M 1.000 G 100.00 k 566.298077 M -46.54 -33.54
1.000 G 2.290 G 1.00 M 2.054446 G -39.88 —26.88
2.290 G 2.410 G 1.00 M 2.341100 G 25.70 -7.30
2.410 G 20.000 G 1.00 M 17.919689 G -40.14 -27.14
Date: 21.0CT.2024 16:31:38
Ref 30 dBn
offfey 17 B |
[ 2C =LY gy = Py I
- LA
= el
E SR
VG [=HE=
- o0 [AVE
-0
n 4
A s i TPV YT P YIN YR WRPRTIY FRYWE I UV P Y Y WIS VR T
-850
SV | o TE
Start 30 MHz 1.997 =/ Stop 20 Giz
Start Stop RBWV Freq PwrAbs A LImit
Hz1 Hz1 Hz1 =1 [dBm] [cE]
30.000 M 1.000 G 100.00 k 499.455128 M -46.41 -33.41
1.000 G 2.290 G 1.00 M 2.154679 G -40.48 —27.48
2.290 G 2.410 G 1.00 M 2.381212 G 25.57 -7.43
2.410 G 20.000 G 1.00 M 19.620642 G -39.70 —26.70

Date: 21.0CT.2024 16:32:43
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

16QAM
1RB

Ref 30 dBn
ot 7 b |
[ 2C =LY gy = PASY I
[-1C
I C
E SR
VNG =HE=
20
30
n 4
—AG,
Paviaal TRV WG 2% PN TRENY PURTTH W WYY P S e T e o)
-850
SV - a0
Start 30 MHz 1.997 =/ Stop 20 Giz
Start Stop RBV Freq PmrAbs  ALImit
Hz1 H=1 H=1 =1 [dBn] [cE]
30.000 M 1.000 G 100.00 k 308.253205 M -45.78 -32.78
1.000 G 2.290 G 1.00 M 2.282905 G -39.60 —26.60
2.290 G 2.410 G 1.00 M 2.301012 G 24.62 -8.38
2.410 G 20.000 G 1.00 M 18.290252 G -39.83 —26.83
Date: 21.0CT.2024 16:33:35
Ref 30 dBn
offsdt 17 B |
[ 2C =LY gy = PASY I
[-1C
I C
H L. SPU-B
Wavim |=HI==
-0
30
Mo i e et s abiind
850
S2U= - a0
Start 30 VHz 1.997 =/ Stoo 20 Giz
Start Stop RBWV Freq PmAbs A LImit
Hz1 Hz1 Hz1 Hz1 [cBn] [aB]
30.000 M 1.000 G 100.00 k 87.516026 M -46.60 -33.60
1.000 G 2.290 G 1.00 M 2.246656 G —-40.69 —27.69
2.290 G 2.410G 1.00M 2.341144 G 25.48 -7.52
2.410 G 20.000 G 1.00 M 9.968423 G -39.18 —26.18

Date: 21.0CT.2024 16:33:49
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI

@

Ref 30 dBn

offfet 17 B

-2C (L gy = A i

[~ 1C
E C
[ S

=20

30

;;,{W"“M LA eI A AAA M NA A IA A A A AP AR AN A

- &0 TIE

Start 30 MHz 1.997 GHz/ Stop 20 Giz

Start Stop RBW Freq PwrAbs  ALImit

Hz1 Hz1 =1 H=1 [cBn] [cE]

883.413462 M -45.70 -32.70
2.223952 G —39.86 —-26.86
2.380996 G 24.92 -8.08
18.021125 G -39.22 -26.22

1.000 G 2.290 G
2.290 G 2.410 G

30.000 M 1.000 G 100.
1

1
2.410G 20.000G 1

Date: 21.0CT.2024 16:33:14

7.3  Explanation of test result

All factors like cable loss and external attenuation etc. are already included in the provided
measurement results. This is done by using validated test software and calibrated test system according
the accreditation requirements.

7.4  Calculation of Limit for Spurious at Antenna Terminals

Compliance with 8 22.917, 824.238, 827.53 requires that any emission be attenuated below the
transmitter power at least 43 + 10 log P (P = transmitter power in Watts).
Limit for Spurious Emissions at Antenna Terminals: L=P-A=-13dBm
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI
8 Field Strength of Spurious Radiation

8.1  Test procedure

The test procedure for filed strength measurement is same as radiated power except for a notch
filter or band pass filter is used to avoid the influence of fundamental to the pre-amplifier.

The measurements below 1GHz were performed with a measurement bandwidth of 100kHz,
above 1GHz with a bandwidth of 1 MHz.

8.2 Test Results

The measurements of the spurious emission are at the upper, center and lower channel.
HY BX-XXXXX-XXXXX

Model:  qories(x=0-9, A~Z or blank) D2t
Mode: -- Temperature: -- °C Engineer: --
Polarization: Horizontal Humidity: -- %
Frequency | Reading Factor Result Limit Margin | Table A.nt.
(dBm) (dB) (dBm) (dBm) Degree | High
(MHz) Peak Corr. (dB) (Deg.) (cm)
Polarization: Vertical
Frequency | Reading Factor Result Limit Margin | Table A_nt.
(dBm) (dB) (dBm) (dBm) Degree | High
(MH2) Peak Corr. (dB) (Deg.) (cm)

Note 1. Correction Factor = Antenna factor + Cable loss - Preamplifier

1

2. The formula of measured value as: Test Result = Reading + Correction Factor

3. Detector function in the form: PK = Peak, QP = Quasi Peak, AV = Average

4. All not in the table noted test results are more than 20 dB below the relevant limits.
5. See attached diagrams in appendix.

8.3  Explanation of test result
Result Level = Reading Level + Corrected Factor
Corrected Factor = SG level — Received level-Cable loss + substitution antenna gain

8.4  Calculation of Limit for Field Strength of Spurious
Compliance with § 22.917, § 24.238, § 27.53 requires that any emission be attenuated below the
transmitter power at least 43 + 10 log P (P = transmitter power in Watts).
Limit for Spurious Emissions at Antenna Terminals: L=P-A=-13dBm
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Registration number: W6M22410-23833-C-247
FCC ID: GX9HYBLI
8.5  Test result of band edge emissions

Test date: October 21, 2024
Temperature: 24.5°C
Humidity: 58.7 %

Tester: Sora

Band 2
1.4 MHz
QPSK
1RB
Ref 40 dBn
offfet 17 B8 |
[~3C =LY gy = PASY I
- | Al
[ i
aal f/ \\ v
y /1
(= Y,
i J S N P N
SECTL o | TE
Center 1.85807 Gz 500 kHz/ Soen 5 MHz
Tx Chanrel BN 1 4 MHz lower UL
Bandwidth 1.4 VHz Poner 21.56 dBnm
Start Stop RBW Freq PmAbs PwrRel A Limit
Hz1 Hz1 Hz1 Hz1 [cBn]  [dBcl [aB]
-2.500M -1.700M 1.00M 1.848969 G -30.92 -52.48 -17.92
—-1.700 M —=700.000 k 20.00 k 1.849995 G -28.03 —49.59 -15.03
700.000 k 2.500 M 100.00 k 1.852070 G -29.81 -51.36 -329.81
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Certer 1.908 Gz 8500 kHz/ Soen 5 MHz

Tx Chanrel BN _1 4 VHz higher UL
Bandwidth 1.4 VHz Poner 21.42 dBm
Start Stop RBW Freq PmAbs PwrRel A Limit
HZ1 Hz1 HZ] 21 [cBn]  [dBc] [cB]
—-2.500 M =700.000 k 100.00 k 1.907954 G -31.73 -53.16 -331.73
700.000 k 1.700 M 20.00 k 1.910006 G -27.52 —48.94 -14.52
1.700 M 2500M 1.00M 1.911039 G -30.46 -51.88 -17.46

Date: 21.0CT.2024 10:46:40
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GCenter 1.8507 Gz 8500 kHz/ Soen 5 Mz

Tx Chanrel BN 1 4 VHz lower UL
Bandwidth 1.4 MHz Poner 20.52 dBm
Start Stop RBW Freq PwrAbs PwrRel ALimit
Hz1 La=d | =1 La=d | [dBn]  [dBc] [cB]
M 1.00 M 1.848961 G -25.083 -45.54 -12.03
-1.700 M =700.000 k 20.00 k 1.849995 G -28.99 -49.51 -15.99
M 100.00 k 1.851413 G -21.25 -41.76 -321.25
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Ref 40 dBn
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Canter 1.9068 Gz 500 kHz/ Soen 5 MHz
Tx Chanrel BN _1 4 VHz higher UL
Bandwidth 1.4 VHz Poner 20.37 dBn

Start Stop RBW Freq PmAbs PwrRel A Limit
HZ1 Hz1 HZ] 21 [cBn]  [dBc] [cB]
—2.500 M =700.000 k 100.00 k 1.908587 G -23.44 -43.81 -323.44
700.000 k 1.700M 20.00 k 1.910006 G -30.16 -50.52 -17.16
1.700 M 2500M 1.00M 1.911079 G -26.65 -47.02 -13.65
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GCenter 1.8507 Gz 8500 kHz/ Soen 5 Mz

Tx Chanrel BN 1 4 VHz lower UL
Bandwidth 1.4 MHz Poner 20.05 dBm
Start Stop RBW Freq PwrAbs PwrRel ALimit
Hz1 La=d | =1 La=d | [dBn]  [dBc] [cB]
-700 M 1.00 M 1.848945 G -32.23 -52.28 -19.23
-1.700 M =700.000 k 20.00 k 1.849987 G -30.61 -50.66 -17.61
500 M 100.00 k 1.852070 G -32.02 -52.07 -332.02
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